R R 23k (SEuHl) /ENGINE (DIESEL) (2. 5-3.5t)

B5/No Rt%/SN B Name BE/QTY #7E/Remark

1 RF035-4-1603000-A0 & #HL (4TNE9IS) YANMAR 4TNE98 Engine 1 2.5-3.5t (YANMAR9S)
1 F030-DL-1601000-A0 |&BIHL (S4S-455) MITSUBISHI S4S-455 Engine 1 2.5-3.5t (S45-455)
2 910100100043 BZH2M10 X 110GB/T5782-2000 Bolt M10X110 2

3 F030-D-1300001  |#4BEA Washer A 2

4 F030-D-1300003 KA Rubber damper A 2

5 F030-D-1300002 | & Steel casing 2 FOS;;;;SEQO%XAO
6 F030-D-1300004 KB Rubber damper B 2

7 F030-D-1300005  |#4[&lB Washer B 2

8 910300500005 B EEM10GB/T6182-2000 Nut M10 2

9 F030-D-1603000-A0 | & LI Engine bracket 2 VANMAR9S

9 F030-DL-1602000-A0 |R &L B Engine bracket 1 545-455

9 F030-DL-1603000-A0 |RahHLAT S B Engine bracket 1 545-455

10 910400100007 H4PE10GB/T97. 1-1987 Washer 10 8

11 910400500007 H4PE10GB/T93-1987 Washer 10 8

12 910100300037 BZA2M10 X 30GB/T5783-2000 Bolt M10X 30 8




RENPLRZE/ENGINE (2.5-3.5t)

FF5/NO /SN B Name $E/QTY &3 /Remark
1 910100100043 B2 M10 X 110GB/T5782-2000 Bolt M10X110 2 )
2 FD30N13-00001 | #/A Washer A 2 POS;%;}EEJZO%OQEAO
3 FD30N13-00002 B casing 2
4 F030-DV-1603000-A0 | & BhHLA % (IARLAKB) Engine right brace (L4KB) 1 HIARLAKB
4 F030-DV-1602000-A0 |R#NHLL SC#E (LS LACRTV4) Engine left support 1 LS LACRTV4
4 F030-DX-1604000-A0 | & ZhHLA S H¥ Engine left support 1 EilEs
4 F030-DC-1604000-A0 | & &L Engine left support 1 HSENRS
5 FD30N13-00003  [#RliesiaA Rubber mat A 2 FOS D S0
6 F030-GLHH-1602000-A0| & BIHL A= S 4 Engine left support 1 ARLAKB
6 F030-DV-1604000-A0 | &L S Engine left support 1 LS LACRTV4
6 F030-DC-1602000-A0 | & ZhHLA 48 Engine left support 1 HiSENRS
7 910100300037 BZAEM10 X 30GB/T5783-2000 Bolt M10X30 12
8 910100100034 BZAEM10 X 556B/T5782-2000 Bolt M10% x55 3
9 910400500007 45 10GB/T93-1987 Washer 10 8
10 910400100007 4 PE106B/T97. 1-1987 Washer 10 8
11 FD30N13-00004 B Rubber mat B 2 F030-D1300000-10
12 FD30N13-00005 HK[EB gasket B 2 LR
13 910300500005 126} M10GB/T6182-2000 Nut M10 2
14 [FO30-GLHH-1601000-A0| % Bh#L i 1k, Engine Assembly 1 IARLAKBIUAARL IR
14 F030-LHH-1601000-A0 | & BhHLE & Engine Assembly 1 PRARLAKB R
14 F030-DV-1601000-A0 | & BhHLE K Engine Assembly 1 LS L4CRTV4
14 F030-DX-1602000-A0 | & shHLE R Engine Assembly 1 Lk
14 F030-DC-1601000-A0 [ & BhHLE K Engine Assembly 1 B SERRS
15 F030-GLHH-1603000-A0| & ZhHL A5 52 42 Engine right support 1 IARLAKB
15 F030-DV-1605000-A0 [ R BNHLAT S Engine right support 1 LS LACRTV4
15 F030-DC-1603000-A0 | ZhHLAT S 42 Engine right support 1 B SERRS
16 F030-DV-1602000-A0 | LA 4 Engine left support 1 SRR
16 F030-DV-1603000-A0 [ RENHLAT ¥ Engine right brace 1 LS LACRTV4
16 F030-DX-1603000-A0 | LA 4 Engine right brace 1 fils
16 F030-DC-1604000-A0 |&BhMlL 4% Engine left support 1 EIESS]
17 910700200075 I Bk 7K 61903GB/T276-1994 Deep groove ball bearing 61903 1 PIARLAKB




YRR R 2z dk (SE3hHL) /AIRCLEANERASS’ Y (DIESEL) (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 911000600017 545 JB/ 18870~ (60-80) Hoop®80 (Double Wire) 4
2 RF035-4-1201000-A0 |75 JEAFK127260-1 (£505) Air cleaner K127260-1 (Inc. 05) 1 YANMAROS. S4S
2 F030-DX-1201000-A0 JEdE (£7305) Air cleaner K127260 (Inc. 05) 1 B HiLERKS
3 RF035-2-1200001-A0 A Air cleaner hose (outlet) 1 YANMAR9S
3 F030-DL-1200001-A0 |%s ik g8t % Air cleaner hose (outlet) 1 S48
3 F030-DX-1200001-A0 |7 JE4% th U Air cleaner hose (outlet) 1 G
3 F030-DC-1200001-A0 |4 JEa% H <4 Air cleaner hose (outlet) 1 B SERRS
4 911000600017 547 JB/T8870~- (60-80) Hoop @75 (Double Wire) 1 YANMAR 98
5 293098529501 HIEANK 1272601 Air filter core 1
6 910400500006 4 E8GB/T93-1987 Washer 8 2
7 910300100006 BZEEM8GB/T6170-2000 Nut M8 2
8 RF035-4-1200002-A0 |45 2%k <45 Air cleaner hose (inlet) 1
9 910400100006 4 PEI8GB/TI7. 1-2002 Washer 8 2
10 - W Ventilation Duct 1 YANMAR9S & BhHL 1




22 B8 F 2235 /AIRCLEANERASS’ Y (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 F030-DX-1201000-A0 E 3y Air cleaner 1
2 910400100006 4 B[8GB/T97. 1-2002 Washer 8 2
3 910400500006 H4PEI8GB/T93-1987 Washer 8 2
4 910300100006 B2BEM8GB/T6170-2000 Nut M8 2
5 911000600017 % 4iii d60-80 B/ T8870-1999 Hose clamp d60-80 3
6 RF035-4-1200002-A0 |75 JE 2814 Air cleaner hose (inlet) 1
7 F030-GLH-1200001-A0 |73 i€ &8 /5 1 Air cleaner hose (inlet) I 1 ARLAKB
7 F030-DV-1200001-A0 |4 JEa% H <4 Air cleaner hose (inlet) T 1 LS LACRTV4
8 F030-GLH-1201000-A0 | k< 45 air inlet piping 1 PIARLAKB
8 F030-DV-1201000-A0 |#t 584 air inlet piping 1 LS LACRTV4
9 911000600012 Wdiid12-22JB/T 8870-1999 Hose hoops d12-22 2
10 F030-GLH-1200003-A0 | B4 off-gas line 1 PURLAKB
10 F030-DV-1200005-A0 |Bk% off-gas line 1 LS LACRTV4
11 951000100010 RESHI4H D 16 R hoop ®16 1
12 F030-GLH-1200002-A0 |75 J& & /< 1T Air cleaner hose (inlet) 11 1 PARLAKB
12 F030-DV-1200004-A0 BA AU Air cleaner hose (inlet) II 1 LS LACRTV4




BB K 2% /C00LINGSYSTEM (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
A - BH ARG Cooling system 1
1 910100300010 BZAM6 X 16GB/T5783-2000 Bolt M6X 16 2
2 910400500005 44 [86GB/T93-1987 Washer 6 2
3 H24C2-10201 Vo H R R YAC G Coolant recovery tank 1
4 911000600008 %4 d10-16JB/T8870-1999 Hoop d10-16 2
5 RF035-4-2100006-A0 |#Z K% & 8 X 2-600 Rubber pipe ®8X2-600 1
6 910300500004 2 RFM8GB/T889. 1-2000 Nut M8 2
7 910400200003 4 PEI8GB/T96. 1-2002 Washer 8 2
8 RF035-4-2100002-A0 [+ #B Rubber danper B 2
9 F030-D-2100001-A0 | Blciivs L3024 Heat sink upper bracket 2 SIS TS, 1
9 F030-DX-2100003-A0 |Hi#h a8 I 324 Heat sink upper bracket 2 B, HioERKS
10 910400200005 448 12GB/T96. 1-2002 Washer 12 2
11 RF035-4-2100003-A0 [/KA4f 4842 Radiator Bolt 2
12 911000600015 545 D 27-51 JB/T8870-1999 Hose hoops % c27-51 4
13 F030-D-2100002-A0 | F/K%& Water outlet hose 1 V98
13 F030-DL-2100001-A0 | F7K% Water outlet hose 1 S48
13 F030-DX-2100002-A0 | /K% Water outlet hose 1 e
13 F030-DV-2100002-A0 | F/K%& Water outlet hose 1 LS LACRTV4
13 F030-GLH-2100002-A0 | F 7K %& Water outlet hose 1 IARKURAL
13 F030-DC-2100001-A0 | /K% Water outlet hose 1 HIEERKS
14 RF035-4-2100001-A0 [#2H524A Rubber danper A 1
15 F030-GLH-2103000-A0 |t /2 F S2 48 Lower left radiator bracket 1 AT UL
15 F030-DX-2103000-A0 |#ikas e 3 42 Lower left radiator bracket 1 Lk
15 F030-D-2102000-A0 |ias T3 48 Lower left radiator bracket 2 IS, ¥£598, LS, HriEw
16 910100300020 1242 M8 X 16GB/T5783-2000 Bolt M8X 16 4
17 910400500006 4P 8GB/T93-1987 Washer 8 4
18 910400100006 4P 8GB/T97. 1-2002 Washer 8 4
19 F030-GLH-2102000-A0 | e A7 s 42 Radiator lower right bracket 1 WU
19 F030-DX-2102000-A0 |47 N 42 Radiator lower right bracket 1 L
20 F030-D-2101000-A0 |t & Sk radiator assy 1 98
20 F030-DL-2101000-A0 | it a sk radiator assy 1 S4S, LS L4CRTV4




BB K 2% /C00LINGSYSTEM (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY &3 /Remark
20 F030-DX-2101000-A0 | AltHA 28 L pk radiator assy 1 e
20 F030-GLH-2101000-A0 | HcHk e i i radiator assy 1 IACKURRE
20 F030-DC-2101000-A0 | gt i ik radiator assy 1 B SERRS
21 F030-GLH-2100001-A0 | LK% Water inlet hose 1 IACKURARE
21 RF035-4-2100004-A0 | /K% Water inlet hose 1 VEH98
21 F030-DL-2100002-A0 | kK% Water inlet hose 1 S48
21 F030-DX-2100001-A0 | F-/K% Water inlet hose 1 G
21 F030-DV-2100001-A0 | kK% Water inlet hose 1 LS LACRTV4
21 F030-DC-2100002-A0 | /K% Water inlet hose 1 eSS




PR E K& (S4H) /FUELSYSTEMMOUNT (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 RF035-4-2201000-A0 [JEiH 2% (Y0606) Fuel filter (Y0606) 1
2 RF035-4-2200002-A0 |5 &} Gasket 1
3 RF035-4-2202000-A0 | #A7H 4 25 L B Cover plate ass’y 1
4 910400500006 4 PE8GB/T93-1987 Washer 8 8
5 910100300022 BZAEMS X 20GB/T5783-2000 Bolt M8X20 9
6 RF035-4-2200006-A0 |/ ¢ 8X 3~ (550) Hose ¢ 8 X 3~ (550) 1
7 | rR035-4-2200003-20 [ d8x3- (280) Hose b8 X 3~ (280) 1 TANWARTS ST TS,
8 RF035-4-2200005-A0 |54 & 8 X 3— (650) Hose & 8X3- (650) 1
9 911000600008 I 4iiid10-16JB/T8870-1999 Hose clamp d10-16 6
10 RF035-4-2204000-A0 |l 4% /a5 (TBRGA111) Fuel quantity sensor (TBRG4111) 1
11 910200500038 B2ETM5 X 12GB/T818-2000 Screw M5X 12 5
12 910400500004 #4568/ T93-1987 Washer 5 5
13 910400100004 P85GB/ T97. 1-2002 Washer 5 5
14 RF035-4-2200001-A0 |W4ka Magnet 1
15 RF035-4-2203000-A0 |/inith =5 0iling cap 1
16 910800900001 #1820 B/T982-77 Washer 20 1
17 RF035-4-2200004-A0 |/ & Drain plug 1




PR E K& (YD /FUELSYSTEMMOUNT (2. 5-3. 5t)

T AR TUGE T IARTURRL R B HLHYUNDA HMC2. 4L

FF5/NO /SN B Name $E/QTY £&¥E/Remark

A - TR 25 B e FUEL SYSTEM ASS’Y 1 |

1 RF035-4-2203000-A0 | hiji i Tank filler cap 1

2 910800900010 U PE8TB/T982-1977 washer 8 8

3 910100300022 BZAEMS X 20GB/T5783-2000 Bolt M8 x 20 8

4 RF035-4-2204000-A0 | Jh{o %/ 2% Engine oil level Sensor 1

5 910400100004 4 PE5GB/T97. 1-2002 washer 5 10

6 910400500004 4 [E[5GB/T93-1987 washer 5 10

7 910200500038 B2ETM5 X 12GB/T818-2000 Screw M5X 12 10

8 F030-GLH-2202000-A0 | 4% 525 i Modification of sensor 1

9 F030-GLH-2200003-A0 | J&i 2837 41 Air cleaner bracket 1

10 910400100005 HPE6GB/TI7. 1-2002 washer 6 2

11 910400500005 4 PE66B/T93-1987 washer 6 2

12 910100300009 BZAEM6 X 12GB/T5783-2000 Bolt M6 x12 2

13 RF035-4-2200003-A0 [#AWHEF & 8 X 3-(430) Fuel Pipe ¢8X3-(430) 1 UL
14 911000600008 54 d16 JB/T8870-1999 Hose clamps 6

15 293098559502 T IS AERS-033 Diesel filter 1 BUREL CRAHLBHAED
16 910400100006 48 8GB/T97. 1-2002 washer 8 4

17 910400500006 448 8GB/T93-1987 washer 8 4

18 F030-GLH-2201000-A0 [#4ih 4 24k Fuel tank cover 1

19 910400500003 448 4GB/ T93-1987 Washer 4 2

20 910200500022 H24TM4 X 12GB/T818-2000 Screw the M4% x12 2

21 293098559503 W %€31110 23C00 Engine water oil separator 1 RUREE CRENLB AT
22 RF035-4-2200001-A0 [Ri%k 60X 32X 10 Magnet 60X 32X 10 1

23 RF035-4-2200004-A0 | il i% 7€ purge cock 1

24 910800900001 YHAH20]B/T982-1977 compound gasket 20 1

25 RF035-4-2200002-A0 |44 gasket 1




BB REE (RMPL) /EXHAUSTSYSTEM (GASOLINE) (2. 5-3. 5t)

)

T AR GUUE T IR

1}

JRENHLHYUNDA HMC2. 4L

F5/N0 STS/SN B Name HE/0TY £ /Remark
A - TR A e R e Fuel oil conversion device and installation 1 FACKUREL
1 F030-GLH-7200005-A0 | &1 /& IR & high pressure hose 1
2 F030-GLH-7200004-A0 | B I RELIEF VALVES 1
3 F030-GLH-7200003-A0 |4 trachea 1
4 FO30-GLHH-7200001-A0[ 37 42 bracket 2 BUREL
5 951000100010 RFUHI47E & 16 R hoop ¢ 16 2
6 910400100006 4 [EI8GB/T-97. 1-2002 Gasket 8 1
7 910400500006 44 [E18GB/T93-1987 Gasket 8 1
8 910100300022 BZAEMS X 20GB/T5783-2000 Bolt M8% x20 1
9 F030—-GLHH-7200003-A0| J& /7 % iR—1E & 2 is Pressure regulator — mixer hose 1
10 911000600013 % 4iii 14-27GB/T8870-2000 Hose hoops 14-27 6
11 |FO30-GLHH-7200002-A0| ¥ & &% /7 8 I & Mixer — Pressure regulator hose 1
12 911000600012 % 4iii 1 2-20GB/T8870-2000 Hose hoops 12 to 20 4
13 |FO30-GLHH~-7202000-A0| JE /3 i ¥ [ pressure controlled valve 1 BUREL B
14 F030-GLHH-7200004-A0 | [ 77 1 5 & tH 7K Pressure regulating valve outlet pipe 1
15 FO30-GLHH-7200005-A0 | J& 71 5 R — A} 8 1% 1 Jpe i Pressure regulator — fuel regulator hose 1
16 F030—-GLHH-7200006-A0| J& /7 % i1 K & Pressure regulating valve inlet pipe 1
17 |F030-GLHH-7201000-A0| & /714 1 S 42 Pressure regulator support 1 SURE




G K &% (LPG) /CYLINDERS AND INSTALLATION (LPG) (2.5-3.5t)
FF5/NO /SN B Name $E/QTY £&¥E/Remark
A - A B e Cylinder and installation 1 PAC A XUBREL
1 F030-GLH-7002000-A0 |4k cylinder 1 LPGRARL
2 F030-GLH-7000004-A0 | T & [ 77 b & Lower fastening belt septum 1
3 F030-GLH-7000005-A0 LL—?‘TWEJE Upper Tastening belt septum 1
4 F030-GLH-7001000-A0 |4M i sz 22 The cylinder bracket 1
: 5 910100100034 B2HEGB5782-M10 X 55-8. 8 10
I 6 6 910400100007 SP- 4408 GBIT7. 1-10-200HV 10
: : 7 910400500007 P EIGBI3-10 10
8 F030-GLH-7000001-A0 |F% i rubber block 2
9 910100300037 B2HEGB5783-M10 X 30-8. 8 bolt M10X 30 6
10 |F030-GLHH-7000002-A0 | % 2% % 41 2

010 7, 3114 T




HS BB R &% /EXHAUSTSYSTEM (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
A - T o R Muffler Ass’y 1
1 910400500007 448 10GB/T93-1987 Washer 10 1
2 910300200002 BZERM10X 1. 25GB/T6171-2000 Nut M10X1.25 2 S4S-455
2 910300100007 B2EEM10GB/T6170-2000 Nut M10 4 e
3 F030-DX-2301000-A0 | Exhaust pipe 1 2.5-3. 5t (¥4
3 F030-DL-2302000-A0 | <% Exhaust pipe 1 2.5-3. 5t (S4S-455)
4 910300500004 2 RFM8GB/T889. 1-2000 Nut M8 2
5 910400500006 4E|8GB/T93-1987 Washer 8 2
6 910400100006 H4EI8GB/T97. 1-2002 Washer 8 4
7 RF035-4-2300003-A0 |H Stopper 1
8 RF035-4-2300004-A0 |UZLdZ k4 U-Bolt 1
9 RF035-4-2300001-A0 |74 5 #iZ ke Muffler bolt 2
10 910400500007 448 10GB/T93-1987 Washer 10 2
11 F030-D-2300002-A0 |#5 k14 Rubber damper 4
12 RF035-4-2300002-A0 [#%MeH (i midid) Rubber damper (Withstanding Heat) 2
13 F020-DL-2301000-A0 |3 %% Muffler 1 2-2. 5TS4S-455, HsE
13 F030-DL-2301000-A0 |3 %% Muffler 1 3-3. 5TS4S-455, L
14 F030-D-2300001-A0 | Firigifse Step bolt 1
15 910400100008 4 8[12GB/T97. 1-2002 Washer 12 1

o110, 3114 T




HS BB R &% /EXHAUSTSYSTEM (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
A A R Muffler Ass’y 1 YANMAR9S
1 910400500006 4 PE8GB/T93-1987 Washer 8 4
2 910300100006 BZFFMBGB/T6170-2000 Nut M8 4 YANMAR9S
3 F030-D-2302000-A0  [HE % Exhaust pipe 1 YANMAR9S
4 910400100006 4 PEI8GB/TI7. 1-2002 Washer 8 4
5 RF035-4-2300003-A0 |H Stopper 1
6 RF035-4-2300004-A0 [UZY 42 U-bolt 1
7 RF035-4-2300001-A0 |74 5 #iZ ke Muffler bolt 2
8 910400200004 4 PE106B/T96. 1-2002 Washer 10 2
9 F030-D-2300002-A0 |#5 ks 14 Rubber damper 4
10 RF035-4-2300002-A0 [#5 5 Rubber damper 2
11 F030-D-2300001-A0 | & ¥k Step bolt 1
12 910400100008 P8 126B/T97. 1-2002 Washer 12 1
13 F020-D-2301000-A0 |35 %% Muffler 1 2.5t
13 F030-D-2301000-A0 |35 %% Muffler 1 3-3. 5t
14 910300100006 BZEEM8GB/T6170-2000 Nut M8 2
15 910400500006 #41E8GB/T93-1987 Washer 8 2

12

Ui, o114 7




HS BB R &% /EXHAUSTSYSTEM (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
A - T o R Muffler Ass’y 1
1 F030-GLHH-2303000-A0| HE R 111 Exhaust pipe I11 1 IACKURRE
1 F030-DV-2303000-A0 [HEAE 11T Exhaust pipe I11 1 LS LACRTV4
2 RF035-4-2300002-A0 |52 Rubber damper 3
3 910400100006 4P 8GB/T97. 1-2002 Gasket 8 7
4 910400500006 P 8GB/T93-1987 Gasket 8 7
5 910100300024 B2H2M8 X 30GB/T5783-2000 Bolt M8% x30 1
6 910100300025 BZAEMS X 35GB/T5783-2000 Bolt M8% x35 4
7 FO30-GLHH-2300001-A0| % F} 2 gasket 2 IACKURAL
8 910300100006 BZEEM8GB/T6170-2000 Nut M8 4
9 F030-GLHH-2302000-A0 Ji5 &b F i /& After treatment assembly 1 AR TURAL
10 910100300040 BZAEM10 X 456B/T5783-2000 Bolt M10% x45 2
11 910400200004 P8 106B/T96. 1-2000 Gasket 10 2
12 [F030-GLHH-2301000-A0[HE 4 1T Exhaust pipe 11 1 AR TURAL
12 F030-DV-2302000-A0 |HES4 11 Exhaust pipe 11 1 LS LACRTV4
13 RF035-4-2300004-A0 |UZLdZ k4 U bolt 1
14 RF035-4-2300003-A0 |H Stopper 1
15 F030-GLH-2301000-A0 |HF 4 | Exhaust pipe T 1 PRAR UL
15 F030-DV-2301000-A0 |HE % | Exhaust pipe I 1 LS L4CRTV4
16 910300200002 BZEEM10 X 1. 25GB/T6171-2000 Nut x1.25 M10% 2
17 910400500007 #4PE 106B/T93-1987 Gasket 10 2
18 F030-GLH-2300001-A0 | %5 %} £ gasket 1 AR
18 F030-DV-2300001-A0 |5} gasket 3 LS L4CRTV4

13 T, o114 T




HS BB R &% /EXHAUSTSYSTEM (2. 5-3. 5t)

&

FF5/NO /SN B Name $E/QTY &3 /Remark
A - T o Muffler Ass’y 1 BT BERR L
1 F030-DC-2300001-A0 |# &2 1 gasket 1 RAHLA A
2 F030-DC-2301000-A0 [HE%E 1 Exhaust pipe T 1
3 910400100007 P8 106B/T97. 1-2002 Washer 10 2
4 910400500007 P8 106B/T93-1987 Washer 10 2
5 910100300036 BZAEM10 X 256B/T5783-2000 Bolt M10X25 2
6 910300100006 WA BEIMSGB/T6170-2000 Nut M8 2
7 910400500006 448 8GB/T93-1987 Washer 8 11
8 910400100006 P8 8GB/T97. 1-2002 Washer 8 11
9 RF035-4-2300003-A0 |H Stopper 1
10 RF035-4-2300004-A0 |UZLdZ k4 U bolt 1
11 910300500004 B IR BEMBGB/T889. 1-2000 Nut M8 2
12 910400200003 48 8GB/T96. 1-2002 Washer 8 2
13 F030-DC-2300003-A0 |37 42 bracket 1
14 RF035-4-2300002-A0 |[#5 5 Rubber damper 3
15 910400200004 448 10GB/T96. 1-2002 Washer 10 2
16 RF035-4-2300001-A0 |75 #eigAe Step bolt 2
17 F030-DC-2302000-A0 |HEFSE 1T Exhaust pipe 1T 1
18 F030-DC-2300002-A0 |34 11 gasket 2 RN
19 910100300023 BZA2M8 X 25GB/T5783-2000 Bolt M8X25 8
20 F030-DC-2303000-A0 |5 b3 i 1k, After treatment assembly 1 RN
21 F030-DC-2304000-A0 | B % Exhaust pipe 1
22 910100300024 B2A2M8 X 30GB/T5783-2000 Bolt M8X30 1

14 7, o114 T




B34 &%k / ELECTRICSYSTEM (2. 5-3. 5t)

15

FF5/NO /SN B Name $E/QTY £&¥E/Remark
A F030-D-2400000-A0 |15 &% Electrical 1
1 F030-D-2401100-A0 |34k ik Main wire harness 1 pERE
1 F030-DL-2401100-A0 | £k Main wire harness 1 =35S48
1 F030-DX-2401100-B0 |F £k Main wire harness 1 B
1 F030-DV-2401100-A0 |2k Main wire harness 1
1 F030-LH-2401100-A0 |32k Main wire harness 1
1 F030-GLH-2401100-A0 | L& H Main wire harness 1
1 F030-DC-2401100-A0 |F:£k3k Main wire harness 1 HiSENRS
1 Main wire harness S E Y
2 910100300020 1244 M8 X 16GB/T5783-2000 Bolt M8X 16 2
3 910400100006 P8 8GB/T97. 1-2002 Washer 8 2
4 910400500006 448 8GB/T93-1987 Washer 8 2
5 RF035-4-2401101-A0 | 544k 50A Fusible line 50A 1 ELRAUT
6 951000100006 % 25 FLT-R25 Harness clamp ®25 10
7 951000100013 #;3% ®18FLT-R18 Harness clamp @18 7
8 951000100001 £ ®12FLT-R12 Harness clamp @12 3
9 910100300009 B2 M6 X 12GB/T5783-2000 Bolt M6X12 20
10 910400100005 4P 66B/T97. 1-2002 Washer 6 20
11 910400500005 P 6GB/T93-1987 Washer 6 20
12 255034510002 TR &R Front light harness (Left) 1
13 255034510003 ARk Front light harness (Right) 1
14 255034510004 JETZR R Back light harness 1
15 RF035-4-2405100-A0 | ) IEH L4 Battery positive cable 1 BroE. YL LS. BR
- F030-DL-2405100-A0 | H1Jfi 1E A% H1 46 Battery positive cable 1 =3ES4S
16 | RF035-4-2406100-A0 [rhfistmrzs Battery negative cable | T IS I
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B34 &%k / ELECTRICSYSTEM (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
A F030-D-2400000-A0 |15 &% Electrical 1
1 F030-D-2408400-A0 [ZH &% Shift&light Lever 1
2 910200500051 B24AT M6 X 12GB/T818-2000 Screw M6X 12 14
3 910400100005 P 6GB/T97. 1-2002 Washer 6 14
4 910400500005 48 6GB/T93-1987 Washer 6 14
5 F030-D-2408200-A0 |#HRLIF % Key switch 1
6 F030-D-2410100-A0 4¢3 & BFL-YMAOO 1A Display Combination 1 18THISE. HE, =3
6 F030-DX-2410100-A0 |13 & FFL-YMOO 1A 1 B SRR L
6 F030-DV-2410100-A0 |13 & m&H727 1 LS. AL
7 RF025-7-2410400-A0 |USBii USB Outlet 1
8 F030-D-2408100-A0 |#HR 240 Rocker Switch Assembly 1
9 922000100001 KAT Working Lamp 2
10 922000100002 HENT Combination Light 2
11 FO30-D-2411200-A0 |35 2 1% g% Temperature Sensor 1 A
12 | RF035-4-2411200-A0 |jhLj fk s Temperature Sensor 1 AR TS =)
13 RF035-4-2409400-A0 |#émy 2% Buzzer 1
14 910100300020 124 M8 X 16GB/T5783-2000 Bolt M8X 16 3
15 910400100006 48 8GB/T97. 1-2002 Washer 8 3
16 F030-D-2400000-A0 [H5 &% Electrical 1
17 922000100003 =R Reverse Combination Light 2
18 RF035-4-2407400-A0 |“754] Flash Light 1
19 393098533501 TR A Pre-Heat Relay 1
19 F030-DC-2410400-A0 |4k Hi#$897-1AH-C-R1 M04 12VDC 1 HTEEIRKH
19 | F030-DL-2410400-A0 | A1k Fb 23 QK1 1y [TPRL ST R
19 F030-DV-2410400-A0 |4k Fi#3MB141967 3 LS. B
20 RF035-4-2410300-A0 [OPS#5#1 &DH180G OPS Controller 1 OPST)jfig & H
21 RF035-4-2410200-A0 |Fi#% & Relay&Fuse Box 1
22 RF035-4-2408300-A0 | 4:4] JF K JK613B Brake Switch 1
23 RF035-4-2408500-A0 | FRIHF% Handbrake Switch 1
24 910200500021 25T M4 X 10GB/T818-2000 Screw M4X 10 2
25 910400100003 4P 4GB/T97. 1-2002 Washer 4 2
26 910400500003 P 4GB/T93-1987 Washer 4 2
27 RF035-4-2409300-A0 [miy\ Horn 1
28 RF035-4-2411100-A0 | 45L& o Speed Sensor 1
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F3h3s B 223 (W /1) /DRIVEUNITASS’ Y (TOR—CONTYPE) (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 F030-D-1602000-A0 |13 H FYQXD30 Transmission (Electro-hydraulic) 1 S4S LS YANMAR9S
1 F030-DX-1601000-A0 | HL 4554 45 YQXD30A Transmission (Electro-hydraulic) 1
1 F030-GLH-1601000-A0 |2 45 &L s YDPASOE L Transmission(Electro-hydraulic) 1
2 910400500008 448 12GB/T93-1987 Washer 12 12
3 910100200005 BZAEM12 X 1. 25X 40GB/T5785-2000 Bolt MI2X1.25X40 12
4 910100300022 BZAEMS X 20GB/T5783-2000 Bolt M8X20 12
5 910400500006 4 PE8GB/T93-1987 Washer 8 12
6 910400500007 448 10GB/T93-1987 Washer 10 9
7 910100300038 BZAEM10 X 356B/T5783-2000 Bolt M10X35 9
8 293098524249 (E3 Clip 1
9 RF035-2-1600001-A0 | % d5t 24 Gear box seal gasket 1 2.5-3. 5t
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ARTEF IS (1) /TRANSMISSION (I) (2.5-3.5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
A F030-DX-1602000-A0 |73 4 &4 5 YQXD30A Gearbox Assembly YQXD30A 1 e
B F030-D-1602000-A0 |4 By axD30 Gearbox Assembly YQXD30 || =IO
1 293098524001 Hili 7K R IR AR Y30H-01010 Bearing Seat Bolt Y30H-01010 4
2 293098524002 il 7K JBE B Y30H-01008 Bearing Seat Locking Plate Y30H-01008 4
3 293098524003 il 7K JBEY30H-01002 Bearing Seat Y30H-01002 2
4 293098524004 I3 11 35 Y30H-01007 Fuel Filter Lid Y30H-01007 1
5 293098524005 HIH A Y30H-01006-1 Fuel Filling Pipe Y30H-01006-1 1
6 293098524006 W AIARY30H-01001-3 Hydraulic Box Y30H-01001-3 1
7 293098524007 [ FE8A12520GB119. 1 Dowel pin A12%20GB119. 1 2
8 293098524008 O8] 15%2. 4GB1235 0-ring 15%2. 4GB1235 2
9 293098524009 O 1B124%2. 4GB1235 0-ring 24%2. 4GB1235 1
10 293098524010 TRV R K 6206GB/T276 Deep Groove Ball Bearing 6206GB/T276 1
11 293098524011 B R YQX37-03002 Output Gear YQX37-03002 1
12 293098524012 TE4CHIY30H-04001 Idler Shaft Y30H-04001 1
13 293098524013 B4 A 5 Y30H-02000-3 Clutch Assembly Y30H-02000-3 1
14 293098524014 L 14 /] 24GB8Y3. 1 Circlips 24GB893. 1 2
15 293098524015 TEHEYQX37-04002 Idler Gear YQX37-04002 1
16 293098524016 TRV ER 4K 6207GB/T276 Deep Groove Ball Bearing 6207GB/T276 2
17 293098524017 5 FAUZLEFY30H-03009 Locknut Y30H-03009 1
18 293098524018 W 7% H A Y30H-03006 Hydraulic output shaft gasket As needed
19 293098524019 [ 474 7 il 7K 30208GB /1297 Taper Roller Bearing 1
20 910800100008 OJF[E80%3. 16B1235 0—Ring 1
21 293098524020 I Y30H-03007 0il Seal 1
22 293098524021 Tt R ALY 30H-03003 0il Seal Retainer 1
23 293098524022 [ %8 -l K 32208GB/T297 Taper Roller Bearing 1
24 293098524023 HMFFY30H-03008 Collar 1
25 293098524024 i Hi4Y30H-03001A Output Shaft 1
26 293098524025 SR Y30H-03005 Supporting Plate Washer Y30H-03054 i
27 293098524026 K FrY30H-03004 Supporting Plate Y30H-03004 1
28 910400500006 HFEELEIBGB/T93 Spring Washer 8GB/T93 4
29 910100300022 I HEM8*20GB/ 5783 Bolt M8+*20GB/T5783 4
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ARTEF IS (1) /TRANSMISSION (I) (2.5-3.5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
30 293098524027 A5 3 54 HY30H-01004A Torque Converter Housing Gasket 1
31 293098524028 B2IERC1/4]B/7Q4446 Plug Screw 3
32 293098524029 AR $% 56 Y30H-01003-1 Torque Converter Housing 1
33 910400500006 A PE 106B/T93 Spring Washer 15
34 910100300037 BZAEM10%30GB/T5783 Bolt 4
35 293098524030 BZAEM10%75GB/T5782 Bolt 1
36 910100100033 BZAEM10%50GB,/T5782 Bolt 1
37 910100100034 BZAEM10%55GB,/T5782 Bolt 3
38 293098524031 Aty ZE 4 #Y30H-05002 Fuel Supply Pump Gasket 1
39 293098524032 AL ZR SR Y30H-05000 Fuel Supply Pump Assembly 1
40 293098524033 W24 Y 30H-07007 Bolt Gasket 6
41 910100100022 BZHEM8%40GB/ 5782 Bolt 2
42 910100100023 BZHEM8%45GB/ 5782 Bolt 4
43 293098524034 A 420 £V 30H-06100-1 Torque Converter Unit 1 YQXD30
43 293098524035 A %2 Y 30H-06100 Torque Converter Unit 1 YQXD30A
44 293098524036 i AR LAY 30H-06200 Input Board Unit 1
45 293098524037 BZAEM10%1. 25%15GB/T5786 Bolt 6
46 293098524038 FRAZ#EY30H-03010 Limit Spring 2
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AFEAAR Sy (1) /TRANSMISSION (II) (2.5-3.5t)

FF5/NO /SN B Name $E/QTY &3 /Remark
1 293098524038 B2 FEM10%25GB/T5783 bolt 8
2 293098524039 135 44 [ 10GB/T93 spring washer 21
3 293098524040 7k 35 Y30H-09001 bearing cap 2
4 255098524005 OF% 8 75%3. 16B1235 0-ring 2
5 293098524041 Pl F Y30H-09002 Gear shaft gasket As needed
6 251098524006 547 1 %1 7K 32207GB/T297 Taper roller bearing 2
7 910200200076 B2ETM10%25GB/T70. 1 bolt 5
8 293098524042 A EFHJESEFEY30H-01101A External coarse filter shell 1
9 293098524043 O 18128+2. 4GB1235 o-ring 1
10 293098524057 FHIERS#T #Y30H-01013 coarse filter gasket 1
11 293098524045 Jih 2 FEY30H-01011 drain plug 1
12 293098524046 2H G B4 B/T982 16A Combined Gasket 1
13 293098524047 B2 9ERC1/2]B/7Q4446 Plug Screw 2
14 293098524048 FETH A% R Y30H-10000 Differential Assembly 1
15 293098524049 Hi%hY30H-09003 Gear Shaft 1
16 293098524050 i £ Y30H-09004 Gear Shaft Bushing 1
17 293098524051 IS <P 14 42 Y 30H-09005 Spiral Bevel Gear 1
18 293098524052 W 14T #4Y30H-08010- 1A Micro—Valve Gasket 1
19 293098524053 Tz 18 5 Y 30H-08000- 1B Micro—Valve Assembly 1
20 910400500006 PR AR PEIBGB/T93 Spring Washer 5
21 910100100024 BZFEM8*50GB/T5782 Bolt 2
22 910100300023 BZFEM8*25GB/T5783 Bolt 3
23 293098524053 FEAR 4T #Y30H-07015 Shell Cover Gasket 1
24 293098524054 A% i) 1R 4R Y 30H-D0 7200 Electro-Hydraulic Valve Body 1
25 293098524055 BZAEM10%40GB/ T5782 Bolt 6
26 910100100034 B2 HEM10%55GB/T5782 Bolt 2
27 293098524056 FEL ) Y30H-DO7300 Solenoid Valve 1
28 293098524044 JETH %% (11) Y30H-07010 Filter (1) 1
29 293098524058 0% 8191 96B1235 0—Ring 2
30 910200200029 B2ETM5 X 45GB/T70. 1 Bolt 4
31 293098524059 Y& ZHAFY30H-01102A Strainer 1
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B4 845 B /CLUTCH ASSEMBLY (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY &3 /Remark
1 293098524060 % EFFRAY30H-02009 sealing ring 4
2 293098524010 TRV ER G 6206GB/T276 Deep Groove Ball Bearing 1
3 293098524061 1EHEFRBY30H-02006 Thrust ring 2
4 293098524062 18|14 5 5 Y30H-02002 Reverse gear 1
5 293098524063 TRET 7KK 35%42%20 JB/T7918 2
6 293098524064 1E4EFRAY30H-02005A Retaining Ring 2
7 910401300020 A48 40GB/T894. 1 Snap Ring 2
8 293098524065 R HEY30H-02004 Spring Seat 2
9 293098524066 5] FE 38 F Y 30H-02003 Return Spring 2
10 293098524067 -RFRY30H-02011A Snap Ring 2
11 293098524068 SR Y30H-02012 End Plate 2
12 293098524069 JEEHE FrY30H-02007 Friction Plate 8
13 293098524070 & Fr Y30H-02008 Spacer 8
14 293098524071 TR 3 EEY30H-02013 Belleville Spring 2
15 293098524072 I 2E LY 30H-02200 Piston Assembly 2
16 293098524073 4 FABY30H-02010 Sealing Ring 2
17 910800100056 0¥ [8140%3. 56B1235 0—Ring 2
18 910200900012 B25TM8*8GB/ 178 Bolt 2
19 293098524074 i Nl Y 30H-02100-2 Input Shaft Assembly 1
20 293098524075 AT HERY A FEY30H-02001 Forward Gear 1
21 293098524076 [ A 7R T i 7RNJ206E GB/T283 Taper Roller Bearing 1
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BEMZE B A /0IL PUMP ASSEMBLY (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 293098524077 ZAKY30H-05101 Pump Body 1
2 293098524078 FEY30H-05102 Bushing 1
3 293098524033 2042 4 4 Y30H-07007 Bolt Gasket 2
4 293098524079 T Y30H-05004 0il Seal 1
5 293098524080 O % %} [ Y30H-05005 0-Ring Seal 1
6 293098524081 AETY30H-05001 Spindle 1
7 293098524082 [ FE44B6 X 16GB119 Dowel Pin 2
8 293098524083 FE K Y30H-05201 Driving Gear 1
9 293098524084 HEY30H-05202 Bushing 1
10 293098524085 BEh i Y30H-05003 Driven Gear 1
11 910100300023 BZAEMS X 25GB5783 Bolt 1
12 910100300025 BZAEM8 X 35GB5783 Bolt 1

22 T, o114 T




S 1 B/ INCHING VALVE ASSEMBLY (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 293098524014 1430 GB893.1 Retaining Ring 1
2 293098524086 & 44 Y30H-08001 valve body 1
3 293098524087 I FT-Y30H-08002 Valve Body 1
4 293098524088 1 IIY30H-08003 Slide Valve 1
5 293098524089 |0Ji [El28 X 2. 65GB1235 0-Ring 1
6 293098524090 THIEEY30H-08004 0il Plug 1
7 293098524091 14/528GB893.1 Retaining Ring 1
8 293098524092 N (11) Y30H-08006 Micro Spring (1) 1
9 293098524093 WEhEE (1) Y30H-08005 Micro Spring (1) 1
10 293098524094 3% HY30H-08007 Blocking 1
11 293098524095 st d 30X & 16 X 7Y30H-08008 0il Seal 1
12 293098524096 T ZEY30H-08009 0il Lcok 1
13 293098524097 129£7G1/8" 1B/ZQ4446-86 Plug Screw 2
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7928 B R /DIFFERENTIAL ASSEMBLY (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 256898524016 PRVAERH K 6213 GB/T276 Deep Groove Ball Bearing 2
2 293098524098 I 75 2% 5EY30H-10002 Left differential housing 1
3 293098524099 444 [ Y30H-10006 Half shaft washer 2
4 293098524100 e 4 Y30H-10007 Half shaft washer 2
5 293098524101 A7 2 [ Y30H-10004 Xingxing Washer 4
6 293098524102 1T N HY30H-10005 Xingxing Gear 4
7 293098524103 HH ZEH A 5EY30H-10001 Right Differential Housing 1
8 293098524104 4 81 Y30H-10012 Ring Gear 1
9 293098524105 i PE[IZ42 Y30H-10010A Ring Gear Bolt 16
10 293098524106 BZEEM10%1. 256B/T6171 Nut 28
11 293098524107 225 Y30H-10009A Differential Housing Locking Plate 6
12 293098524108 A P80 Y30H-10011A Ring Gear Locking Plate 8
13 293098524109 |4 Y30H-10003 Cross Axle 1
14 293098524110 2 5EHEFEY30H-10008A Differential Housing Bolt 12
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A5H48 (1) YDPA30/TRANSMISSION ( I)YDPA30 (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY &3 /Remark
1 293098524111 A4 2% 5 R YDPA30-06000 Hyraulic torque converter 1 FCIAR R B
2 910100300037 BZAEM10%30 GB/T5783 Bolt 5
3 910400500007 AR 10 GB/T93 Washer 8
4 910100100043 BZAEM10%110 GB/T5782 Bolt 2
5 910100300041 BZAEM10%50 GB/T5783 Bolt 1
6 910200200091 B2ETM12%110 GB/T70 Bolt 1
7 293098524112 4 4B YDPA30-01021 Washer 1
8 293098524113 AR 2% FEAA B EYDPA30-01800 Tor—con housing 1
9 293098524114 HEYDPA30-01018 Spline 1
10 293098524115 THZE 483 YDPA30-05005 0il pump pad 1
11 293098524116 AL FE 5 R YDPA30-05000 0il pump ass’y 1
12 910400500006 FAEEAER GB/T93-87 Washer 18
13 910200200066 B2ETM8%65 GB/T70 Bolt 8
14 293098524117 AR A AR AR IR YDPA30-01004 Paper pad 1
15 910800100040 O B124%2. 4 GB1235 O-ring 1
16 910800100053 OB 15%2. 4 GB1235 O-ring 2
17 910600100035 [ FERIA12%20 GB/T119 Cylindrical pin 2
18 293098524118 TR ZH A YDPA30-01014 0iling cap 1
19 910200200029 B25TM5%45 GB/T70 Bolt 4
20 293098524119 FL {4 1) Y 30H-07300 Solenoid valve 1
21 910100100027 B2A2M8%65 GB/T5782 Bolt 2
22 293098524120 B2H2M8%60 GB/T5789 Bolt 4
23 293098524121 B2H2M8%30 GB/T5789 Bolt 4
24 293098524122 2461 1 S B SDT30-07200-2 Control valve 1
25 293098524123 Pt AR HSDT30-07015 Paper pad 1
26 910100300022 HMEFEMS*20 GB/T5783 Bolt 8
27 293098524124 B YDPA30-01024 Protection cover 1
28 293098524125 ACELYDPA30-01025 Paper pad 1
29 293098524048 FZER A B R Y30H-10000 Differential 1
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54 (1) /TRANSMISSION(II) (2.5-3.5t)

5 /N0 SRAS/SN B Name HE/QTY
1 910700200022 i7&6207 GB/T276 Bearing 2
2 910401400033 FPERLE 24 GB/T893. 1 Elastic collar 2
3 293098524038 PR AV 8 #Y30H-03010 Spring restrict 2
4 293098524011 B T YQX37-03002 Output gear 1
5 293098524015 HEHEYQX37-04002 Idler Wheel 1
6 293098524126 B A% EURY30H-0200-2 Clutch ass’y 1
7 293098524012 FEHHY30H-04001 Idler shaft 1
8 910700200021 17K6206 GB/T276 Bearing 1
9 293098524127 AT YDPA30-01900 Gearbox casing 1
10 910100300011 BZHEME%20 GB/T5783 Bolt 3
11 910400500005 #ih6 GB/T93-87 Washer 3
12 293098524128 HJE %72 YDPA30-01015 Coarse strainer shell 1
13 293098524129 0% [B|56%2. 65 GB/T3452. 1 O-ring 1
14 293098524130 JE) 22 3 YDPA30-01016 Spring 1
15 293098524131 &M 204 YDPA30-01017 Strainer 1
16 910100300036 BZAEM10%25 GB/T5783 Bolt 8
17 910400500007 10 GB/T93 Washer 8
18 293098524132 & 55 Y30H-09001-1 Bearimg cap 2
19 910800100032 0% B|75%3. 1 GB1235 O-ring 2
20 293098524041 i il Y30H-09002 Gear shaft gasket i
21 251098524006 [ 4R £ il 7K 32207 GB/T297 Bearing 2
22 293098524049 i 41Y30H-09003 Gear shaft 1
23 293098524018 4 4 4 £ FB] Y30H-03006 washer i
24 293098524133 iyt i ZE A Y30H-03001B Shaft, output 1
25 293098524023 4HFRY30H-03008 Shaft collar 1
26 293098524025 S R Y30H-03005 washer i
27 293098524026 7 FrY30H-03004 Bearing support plate 1
28 910400500006 PR IRPES GB/T93 Washer 4
29 910100300022 B2FEMS#20 GB/T5783 Bolt 4
30 293098524051 BEE<p 14 Y30H-09005 Spiral bevel gear 1
31 293098524050 i AT 22 Y30H-09004 Bushing 1
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AF A 74 FRAE/GEARBOX HOUSING (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark

1 910700200023 ki7K6208-RS GB/T276 Bearing 1

2 293098524134 2 K Eh 4 YDPA30-01010 Shaft 1

3 293098524135 TR 5 FEYDPA30-01011 Gear 1

4 910700200023 Hi7&6208 GB/T276 Bearing 1

5 293098524136 AR 2% 55 RYDPA30-01003 Tor—con housing 1

6 293098524137 i TESEOM10 Screw plug 2

7 293098524138 Jil 1R FEOM 14 Screw plug 4

8 293098524139 AR I VAL IR 7 2EYDPA30-01022 Piston 1

9 293098524140 AR 2% 7 IR 9 3 YDPA30-01023 Spring 1

10 293098524141 i CTZSEOM 18 Screw plug 1

11 910700200032 i7K6306 GB/T276 Bearing 2

12 910401400021 FPERLE 72 GB/T893. 1 Elastic collar 1

13 293098524142 4 YDPA30-01009 Gear. idler 1

14 293098524143 TEHHhYDPA30-01008 Shaft, idler 1

15 293098524144 0% [Bl45%2. 65 GB/T3452. 1 O-ring 1

16 293098524145 S FEYDPA30-01005 Guiding gear seat 1

17 293098524146 R (65) YDPA30-01012 Sealing ring 1

18 910100300022 I2HEM8%20 GB/T5783 Bolt 7

19 293098524147 M35 YDPA30-01020 0il seal 1 115%130%10
20 293098524044 JEIE A (11) Y30H-07010 Filter 1

21 293098524149 P2 Y30H-07002 Connector 1

22 293098524150 Jil R FE0M20 Screw plug 1

23 293098524151 WIER1/8 JB/7Q4446 Screw plug 1

24 293098524152 T T FLAR ZEYDPA30-01019 Screw plug 1 M8%6
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$E 4R TR/ TRANSMISSION (2. 5-3. 5t)

i85 /SN EgiS &% /Remark
1 293098524001 Hili 7K BEIEAEY30H-01010 Bolt 4
2 293098524002 B Y30H-01008 Lock plate 4
3 293098524003 7K HEY30H-01002 Bearing seat 2
4 293098524153 FHARYDPA30-01001 Gearbox casing 1
5 293098524154 BASER/2]B/7Q4446 Screw plug 1
6 293098524137 T CTERFEOM10 Screw plug 4
7 293098524045 FRCGHTHE ZEY30H-01011 Screw plug 2
8 910800900005 A4 16 JBIS2 Combination washer 2
9 293098524155 i %% 48 35-01009 Connector 1
10 293098524156 JEAIEFSDT30-07014 Vent cap 1
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Z53% 335 )R /DIFFERENTIAL ASSEMBLY (2. 5-3. 5t)

5 /N0 SRAS/SN B HE/QTY £ /Remark
1 293098524105 1 PB4 A2 Y 30H-10010A Bolt 16
2 293098524104 14 P8l Y30H-10012 Gear washer 1
3 256898524016 Hh7K6213 GB/T276-94 Bearing 2
4 910300200002 BZEEM10%1. 25 GB/T6171 NUT 28
5 293098524157 7 5690 Y30H-1009A Lock plate 6
6 293098524103 A 2 TH A% 5EY30H-10001 Differential housing 1
7 293098524108 45 818 Y30H-1001 1A Lock plate 8
8 293098524100 4 56 Y30H-10007 Half axle gear 2
9 293098524099 - Hil 24 JE Y 30H-10006 Gear washer 2
10 293098524098 7 ZE TR 38 5EY30H-10002 Differential housing 1
11 293098524110 72 e B Y30H-10008A Bult 12
12 293098524101 17 5 348 Y30H-10004 Washer 4
13 293098524102 17 B A Y30H-10005 Planetary gear 4
14 293098524109 + 7 Y30H-10003 Cross shaft 1
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B4 38 B B/CLUTCH ASSEMBLY (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY &3 /Remark
1 293098524060 3 FRAY30H-02009 Sealing ring 4
2 910700200021 176206 GB/T276 Bearing 1
3 293098524061 1EHEFRBY30H-02006 Thrust ring (B) 2
4 293098524075 T HERY i Y30H-02001 Forward gear 1
5 293098524063 AT RK35%42%20 JB/T7918 Bearing 2
6 293098524064 1EHEFRAY30H-02005 Thrust ring (A) 2
7 293098524067 -KFFY30H-02011A Snap ring 2
8 293098524068 3 B Y30H-02012 End plate 2
9 293098524069 BEYE FrY30H-02007 Friction plate 10
10 293098524070 [ F Y30H-02008 Spacer 10
11 910401300020 FPERY 4040 GB/T894. 1 Elastic collar 2
12 293098524065 U FEY 30H-02004 Spring seat 2
13 293098524158 [|] 437 513 Y 30H-02003 Spring 2
14 293098524159 I HEY30H-02201 Piston 2
15 293098524160 HAER3. 175 GB/T308-77 Steel ball 2
16 293098524161 FEY30H-02202 Screw plug 2
17 293098524073 44 FABY30H-02010 Sealing ring 2
18 910800100070 0% [8]40%3. 5 GB1235 0-ring 2
19 910200900012 I25TM8%8 GB/T78 Bolt 2
20 293098524074 0 N S8R Y30H-02100-2 Input shaft ass’ y 1
21 293098524062 {5I4% 14 %6 Y30H-02002 Gear 1
22 293098524076 [PUREVE T 7KNJ206 GB/T283 Bearing 1

030 I, Ft o114 T




A5 48/ TRANSMISSION (TOR-CONTYPE) (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY &3 /Remark
1 293098524162 fil 7K 4 /B YDPA30-01013 Snap ring 1
2 293098524163 AT HIRK65%73%20 JB/T7918 Bearing 1
3 293098524164 BEATM6%20GB/T70 Bolt 8
4 293098524165 AR A iR ZH A YDPA30-06910 Gear 1
5 293098524166 O [Bl67+2. 65 GB/T3452. 1 O-ring 1
6 293098524167 ARG 2% 40 YDPA30-06100 Hyraulic torque converter 1
7 293098524168 FPEAR Y30H-06200-4 Plate 1
8 910400500007 HER10 GB/T93 Washer 6
9 910400400002 BZAEM10%1. 25%18 GB/T5786 Bolt 6
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By H B0 2H f4/0UTPUT SHAFTASSEMBLY (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 293098524024 i Y 30H-03001A Shaft,output 1
2 293098524022 (534 7R £ 1 il 7K 32208GB/ 1297 Bearing 1
3 293098524020 JHEFY30H-03007 Oil seal 1
4 293098524021 AR RS Y30H-03003 Oil seal retainer 1
5 910800100008 O%4PE80*3. 1 GB1235 O-ring 1
6 293098524019 54 7R £l 7K 30208 GB/T297 Bearing 1
7 293098524017 5 FA B2 BFY 30H-03009 Nut 1
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A5 48/ TRANSMISSION (TOR-CONTYPE) (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 910100300022 Hh7S H BB FEM8X20GB/T5783-2000 Bolt 5
2 910400500006 i ER8GB/T93-87 Washer 5
3 293098524169 rh 283 75 105300000630 Bearing cap 1
4 293098524170 FREEAIRLE ) 100551000740 Spring 1
5 293098524171 A 100554000690 Spring 1
6 293098524172 A ES 5100554000750 Spring 1
7 293098524173 T ENIE 100651000530 Inching slide valve 1
8 293098524174 1 $£100651000030 Piston 1
9 293098524175 WEh EFF100651000540 Inching valve rod 1
10 293098524176 51437 5413 100554000660 Spring 1
11 293098524177 Uity o % 1 #8101300000680 Seal cushion 1
12 293098524178 J&14101150000190 Valve body 1
13 910800100047 074 % 4} 8l 12%1. 9GB/T1235-76 O-ring12*1.9 1
14 293098524179 AL IR 3 1€ 9 105500000010 Strainer net 1
15 293098524180 B2 9ERC1/8]B/7Q4446 Screw plug 2
16 293098524181 4 £5100652000090 Washer 1
17 910401400008 FLFI 3 14181 30GB/T893. 1-86 Snap ring 30 1
18 293098524182 B 48 23 3 14%30%891503000170 Oil seal 14*30*8 1
19 293098524183 JHZE (1.2) 100652001040 Screw plug 1
20 293098524184 2 K31 8100554000730 Spring 1
21 293098524185 21 R /N5 100554000720 Spring 1
22 293098524186 FENFF100652001120 Rod 1
23 293098524187 205 100651001180 Valve core 1
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2. 5tUNEI#F/2. 5tDRIVEAXLE

FF5/NO /SN B Name $E/QTY &3 /Remark
A F020-D-1601000-A0 [ 3KZ#F &4 jfG-2300000-04 1
1 256798523501 5 13 346-3501100-00 Left brake 1
2 256898523516 %< FEH-2301301-00 Vent plug 1
3 256798523502 IRENHF556-2301101-04 Driving axle housing 1
4 256798523503 e A16-2303101-04 Half shaft 2
5 256798523504 4 4l 5 #36-3501200-00 Right brake 1
6 256798523505 1|3 #46-3103103-00 Drum brake 2
7 256898523504 Kyt 4 FEIH-3103102-00 Large oil seal ring 2
8 256898523505 i3 100X130X12 Seal ring100x130x12 2
9 256898523506 547 1 7K 30214 Bearing30214 2
10 256798523506 #G6-3103101-04 Hub 2
11 910300200005 7N AR ERM20X 1. 5 Nut M20X1.5 12
12 256798523507 HEIERG6-3103106-00 Hub bolt 12
13 256798523508 FEBEEFG-3103110-04 Hub nut 12
14 256898523510 A H-2303107-00 Half shaft bolt 24
15 910300700005 512 BEMB0X2 Round nut M60X2 4
16 910400900013 178 60 Lock washer60 2
17 256798523509 4 446-2303106-00 Half shaft pad 2
18 254198523555 T 75X100X10 Seal ring 75x100x2 2
19 256898523507 I3} FEIH-3103109-00 Small oil seal ring 2
20 254198523557 074 PE65X3. 1 O-ring 65X3.1 2
21 910700600020 [P HEVR T 7K 32012 Bearing32012 2
22 256898523515 $49E7G1/2 H-1701104-00 Pug ZG1/2 3
23 256898523518 il 3 4 58 AL IR H-3501301-00 Brake positioning bolt 4
24 256898523519 il 3 4 5 [ 1542 H-3501302-00 Brake bolt 12
25 256898523517 B4 Pin 1
26 256798523509 T R-23022101 Main reduction gasket 1

034 U, 3k 114 T




2. 5t#i3#8/LEFT BRAKE (25-28Q)

A0

FF5/NO /SN B Name $E/QTY &3 /Remark
1 256798523530 e Bl A AR K 23653-73011 11, Brake base plate assembly 23653-73011 1 Tl E) AL
1 256798523531 B A AR R K 23653-73011 1R Brake backing plate assembly (right) 1 Fitil SR
2 256798523532 JE i AF23653-72101 Spring tension rod 23653-72101 4
3 910400500018 FHFEELEGBI3-6 Spring washer GB93-6 2
4 910100300020 1242 GB5782-M8x 16 Bolt GB5782-M8x16 2
5 256798523533 il 3053 22 S k223737204 1%L Brake wheel cylinder assembly 22373-72041*L 1 Fe b B BL
5 256798523554 il 3050 22 S k223737204 1R Brake wheel cylinder assembly 22373-720411*R 1 At Zh 4R
6 256798523534 JEANZR S EROCT1246-14603%L, Brake cable assembly OC11246-14603 1 JEBhEEL
6 256798523535 A2 B R0CT1246-24603%R Brake cable assembly right OC11246-24603 1 AitlE AR
7 256798523536 [ BT 1 4 2% 23653-7204 1 Clearance adjuster 23653-72041 1
8 256798523537 P 23653-72051 Spring 23653-72051 1
9 256798523538 Jo BERE S 82365373021 %L Friction plate assembly 23653-73021 2 FehEh AL
9 256798523539 A ESR i S pk23653-7302 1R Friction plate assembly (right) 1 AithlE AR
10 256798523540 JE FH B AT23653-T207 1CxL Hand brake rod 23653-72071C 1 JEHIFFL
10 256798523541 T BT 23653-72071C+R Hand brake rod (right) 1 Fitil AR
11 256798523542 R 22673-72231 Support pin 22673-72231 1
12 256798523543 kR 24433-70160G Elastic gasket 24433-70160G 1
13 256798523544 #F23653-72131 Gasket 23653-72131 1
14 256798523545 Thi#F23653-72161 Push rod 23653-7261 1
15 256798523546 FR 5 HE23653-72121 Pressure spring seat 23653-72121 4
16 256798523547 P 23653-72091 Spring 23653-72091 4
17 256798523548 JE#7523653-72111 Spring compression cover 23653-72111 4
18 256798523549 [Al 7 3 2367372261 Return spring 23673-72261 1
19 256798523550 F1#2353-72171 Tension spring 2353-72171 1
20 256798523551 i ZhHEAT23653-72081 Hand brake push rod 23653-72081 1
21 256798523553 JE 4905 23673-72391 Compression spring 23673-72391 1

22 256798523555 AT AT /236537215 1%L Lever—left 1 Je i E AL
22 256798523556 VAHEAT AT 471236537215 1R Lever-right 1 BN ERR
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3-3. 5TURB!H /DRIVEAXLE

FF5/NO /SN B Name $E/QTY &3 /Remark
A F030-D-1601000-A0 [ 3K #F &4 JltH-2300000-06 1
1 256898523501 IR FHF5EH-2301101-00 Driving axle housing 1
2 256898523502 1|2 #4H-3103103-00 Drum brake 2
1 0 o 3 256898523503 B %H-3103101-00 Hub 2
4 256898523504 Kyt 4 FEIH-3103102-00 Large oil seal ring 2
5 256898523505 i3 100X130X12 Seal ring100x130x12 2
6 256898523506 [P HEVR T 7K 30214 Bearing30214 2
7 910700600020 [P HEVR T4l 7K 32012 Bearing32012 2
8 254198523557 0% [E65X3. 1 O-ring 65X3.1 2
9 256898523507 I3} FEIH-3103109-00 Small oil seal ring 2
. 10 254198523555 i3 75X100X10 Seal ring 75x100x2 2
‘ w P : 11 910300700005 512 BEMB0X2 Round nut M60X2 4
e ;y Bo00e. Do 12 910400900013 | 11514460 Lock washer60 2
: ‘*":q_, i,,_.-;"« - 13 256898523508 A HH-2303106-00 Half shaft pad 2
2 ey 4 14 256898523509 e 41H-2303101-00 Half shaft 2
1211 43 T 15 256898523510 A H-2303107-00 Half shaft bolt 24
16 256898523511 AR FEH-3103106-00 Hub bolt 12
17 256898523512 AR BEH-3103110-00 Hub nut 12
18 910300200005 INFIZERM20X1. 5 Nut M20X1.5 12
19 256898523513 72 1l 3 #H-3501100-00 Left brake 1
20 256898523514 7 1l 5 #3H-3501200-00 Right brake 1
20 256898523515 $49E7G1/2 H-1701104-00 Pug ZG1/2 3
21 256898523516 %5, FEH-2301301-00 Vent plug 1
22 256898523517 5 A4 Pin 1
23 256898523518 il 3 4 58 AL AR H-3501301-00 Brake positioning bolt 4
24 256898523519 il 3 4 5 [ 1542 H-3501302-00 Brake bolt 12
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3.0-3. 5T #iZ#&/LEFT BRAKE (30-35Q)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 256898523530  |fi1#24433-70040G Rubber plug 24433-70040G
2 256898523531 JE#HiF124433-700106 Spring tension rod 24433-70010G
3 256898523532  [HEFEMS8X 1. 25X 206B/T5783-2000 Bolt M8 x one point two five x 20GB/T5783-2000
4 910400500005 FHFEELEGBI3-6 Spring washer GB93-6
5 256898523533 |l A AR LA (/2D 24433-720006 Brake base plate assembly (left) 24433-7200G T ATRERR
5 256898523534 |l Bl AR AR (F7) Brake backing plate assembly (right)
6 256898523535 | FHhillahhiAt (/) 24433-701406 Hand brake rod (left) 24433-70140G JEATRERR
6 256898523536 | il AHiAT (£ Hand brake rod (right)
7 256898523537 44472 24433-701506G Pin 2 24433-70150G
8 256898523538 4441 24433-701106G Pin 1 24433-70110G
9 256898523539 |l BEHE v (f2) 24433-710006 Brake shoe with friction plate assembly (left) 24433 FEATRFR
9 256898523540 |l )i BEHE v B (A7) Brake shoe with friction plate assembly (right)
10 256898523541 |t }124433-70160G Elastic gasket 24433-70160G
11 256898523542 FF4$%4 1 24433-70170G Rod pin retainer 24433-70170G
12 256898523543 PR 2 % T 24433-730006 Spring cable device 24433-73000G
A 256898523544 |l 54y 5 5 24433-76000G Brake wheel cylinder assembly 4571322
13 A Iy RIS AT IE24433-76100G Cylinder bleed screw cap 24433-76100G
14 A WAL 3 FE 24433760806 Thread protection plug 24433-76080G
15 A SIS IR4T 24433760906 Cylinder bleed screw 24433-76090G
16 A il 21 43 42 £ 24433-76070G Brake wheel cylinder oil plug 24433-76070G
17 A Iy FR 55 24433-760406G Cylinder spring 24433-76040G
18 A il 55> 22 i124433-76010G Brake wheel cylinder 24433-76010G
19 A Iy 3 4 i24433-760306G Cylinder cup 24433-76030G
20 A Iy BT FE24433-760206 Cylinder piston 24433-76020G
21 A Iy FA ¥ 24433-760506 Cylinder shield 24433-76050G
22 A ARG FETHATF24433-760606 Cylinder piston rod 24433-76060G
23 256898523545 5 E24433-700206 Pressure spring seat 24433-70020G
24 256898523546 5 #24433-700306 Compression spring 24433-70030G
25 256898523547 %74 24433-70801 Pin 4 24433-70801
26 256898523548 11 #24433-700506 Tension spring 24433-70050G
27 256898523549 511 Ht24433-70080G Guide block 24433-70080G
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3.0-3. 5T #iZ#&/LEFT BRAKE (30-35Q)

F5/N0 STS/SN B Name HE/0TY £ /Remark
28 256898523550 HI%E () 24433-70090G Torsion spring (left) 24433-70090G AT R
28 256898523551 W D Torsion spring (right)

29 256898523552 S 1) H724433-70060G Guide plate 24433-70060G

30 256898523553 [l fr s (11) 24433-700706 Return spring (Il) 24433-70070G

31 256898523554 | (J£) 24433-70100G Pawl (left) 24433-70100G T ATRERR
31 256898523555 UK (45) Pawl (right)

32 256898523556 | [alfii#i %k (1)24433-70010G Return spring (1) 24433-70010G

33 256898523557 HEFF (&) 24433-701206 Push rod (left) 24433-70120G e AT KRR
33 256898523558 HEFF D Push rod (right)

34 256898523559 HEH24433-70130G Push spring 24433-70130G

35 256898523560 A1) Bt 1 4 AT 244 33-74040G Clearance adjusting rod 24433-74040G

36 256898523561 [A] SRR 22 (F2) 24433-74020G Clearance adjusting screw (left) 24433-74020G V¥ Epar s
36 256898523562 [AI SRR IR 22 (47D Clearance adjusting screw (right)

37 256898523563 A1) Bt 1 45 £ 24433-74010G Clearance adjusting sleeve 24433-74010G

38 256898523564 | il Z) % £ 1824433770106 Brake cable assembly 24433-77010G 1=1270
38 256898523565 FlSNZR SR (£ Brake cable assembly (right) R=1790

% 38 UL, Ft o114 W




Izh# (2. 5t #%E) /DRIVEWHEEL (2. 5tSINGLETIRE)

FF5/NO /SN B Name $E/QTY &3 /Remark
A F020-D-3300000-A0 | i %6 & -7 <A Front Wheel Ass’y 2
A F020-S-0102000-A0 |6 & -5 O i Front wheel assembly — solid tire 2 %R
1 256713021001 ShEeH (5.008-12) Rim, outside (5.008-12 ) 2
2 256713021002 PR (5. 005-12) Rim, inside (5.008-12) 2
3 910300100010 2 BEM16GB/T6170-2000 Nut M16 12
4 910400500010 45 16GB/T93-1987 Washer 16 12
2 5 256713021003 FEHEIE R Rim bolt 12
6 F020-D-3301000-A0 [#E A4 (7. 00-12-12PR) Tyre ass’y (7.00-12-12PR) 2
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IRzh# (3-3. 5t BA%) DRIVEWHEEL (3-3. 5tSINGLETIRE)

FF5/NO /SN B Name $E/QTY &3 /Remark
A F030-D-3300000-A0 |6 & -7 <A Front Wheel Ass’y 2
A F030-S-0102000-A0 |6 & -5 O i Front wheel assembly — solid tire 2 %R
1 F030-D-3301000-A0 |48 (28 X9-15-14PR) Tyre (28X9-15-14PR) 2
2 F030-D-3302000-A0 [#&4 (7.00T-15) Rim (7.00T-15) 2
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EEh%e (3-3. 5tX(%) DRIVEWHEEL (3-3. 5tDOUBLETIRE)
FF5/NO /SN B Name $E/QTY &3 /Remark
A F30S33-00000N-A0 | X iii%e & i~ 78 iR Front Wheel Ass’y 2
1 F030-D-3301000-A0 |#&fif ( 28 X9-15-14PR) Tyre (28X9-15-14PR) 4
2 F030-D-3302000-A0 [#&4¥E R (7. 00T-15) Rim ass’y( 7.00T-15) 2
3 F30S33-00004-A0 [ Extended air cock 2
4 F30S33-00003-A0 Sl sy Air cock bracket 2
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b F 2255 STEERINGAXLE (2. 5t) - %

FF5/NO /SN B Name $E/QTY £&¥E/Remark
A - EE )M R (KD) 1 2.5T
1 293198516001 e 5 [E) 1 R H-2404100-00 1
2 293198516002 B 0] 58K R G-2401100-01 1
3 293198516003 B 1) il TR R CZ070050UN-103 1
4 293198516004 JEFFH-3412100-00 2
5 293098516005 F4HH-3412308-00 2
6 293098516006 HEFFASH-3412200-00 4
7 910100300020 B8 X 16 4
8 910400500006 8 4
9 255098526025 LSRR (90° ) 4
10 255098526056 B2 M 32%40%6/8 H-3412304-00 2
11 255098526006 AR 943/32 GB290 4
12 253698526014 HEF75h7K 198908 H-3412303-00 2
13 293098516007 BB EFF-3103110-00 16
14 293098516008 R EIZEH-3103202-00 16
15 293098516009 P F85X110X12 GBISTT. 1 2
16 256898526018 548 T4l 7K 30211 GB297 2
17 255098526012 [ 4R T-fili7K 30207 GB297 2
18 253698526038 TR REM30X2 H-3103207-00 2
19 293198516010 456. 3X55 GB92 2
20 293198516011 R 5H-3103204-00 2
21 910400100016 4 [8[30GB97. 1 2
22 293198516012 HH-3103201-00 2
23 293198516013 8 1) 1H-2404200-00 1
24 293198516014 B 1) 2 HH-2404103-00 2
25 532698520052 O%[8 d31.8X4.8 (B3452. 1 2
26 293198516015 F44H-2404102-00 2
27 293198516016 K7 AT £2H-3412301-00 8
28 293198516017 i 00 K H il 7KG16ES H-3412309-00 2
29 293198516018 X EIRATMI2X35 GBT8 2
30 910300100008 WRFMI2 GB6170 4
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b F 2255 STEERINGAXLE (2. 5t) - %

FF5/NO /SN B Name $E/QTY &3 /Remark
31 910100300052 N SR FEM12X40 2
32 910400500009 P14 GBI3 4
33 910100300092 INFIZFEM14 X 40 4
34 503298520008 EUE R JB/T7940. 1 4
9 35 255098526008 B EE 84 10X20 2
10—2
LK 1 I
12 L2 T
30 = = e
B S
Tz jt E]
1 N L 25
6 LT
7 S R 5
) 4 ==
; L=t J—' :
6 0

23 15 16 22 14 13 1721 A8 19 20

20 006 edei o
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%133 4T /STEERINGCYL INDER (2. 5t) —F&i%

FF5/NO /SN B Name $E/QTY £&¥E/Remark
A 293198516019 B 153 ELCZ070050UN-103
1 A B2 50X 72X8/11 DKB 50 2
2 A LU E50 X 65 X9 IDT 50 2
3 A 450X 65X 3 MD-065050030 2
4 A fir5s  CZ070050KD a 01 2
5 A OFY % B EIDT0X 3. 1 M0-070031 2
6 A 05 £} 8 d64. 4X 3.1 CO 00208 2
7 A HIFEA  CZ070050UN-103. 1 1
8 A WS CZ070050KD a . 2.2 1
9 A 08534 B d43. 7X3.5 €O 00042 1
10 A W3R 7T0X 65X 4.5 MZ-070065045 1
11 A 074 % 8l d58 X 3. 55 CO 7283A 1
12 A THEIRT0X2.5X9.7  (MZ-070025097) 1
13 A AER D6 (B110-006) 25
14 A AN Hil7K 5030 (£=2. 5) MG-0500250030-1 2
15 A i #5C2070050KD a 02 2
16 A AR B CZ070050KD a —03 14
17 A % ZEATCZ070050KD a . 2. 1 1
18 A i 4 KGE16ES (B100-016) 2
19 A AR ££C7070050KD a . 2. 1. 1 4
B 293198510007 A 1) L 25 240, (FD25N)
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S R 2255 /STEERINGAXLE (3-3. 5T) - ik

FF5/NO /SN B Name $E/QTY £&¥E/Remark

A F030-D-4301000-A0 | [ #ff s i 1 3-3.5T
1 293198516002 e 5 1E) 1R H-2404100-00 1
2 293098516010 e ) F 7 8 H-2401100-02 1
3 293098516011 113 1CZ070050KDH 1
4 293198516004 JEFFH-3412100-00 2
5 293098516012 -EHH-3412308-00 2
T ) 6 293098516006 HEFFASH-3412200-00 4
€l 7 910100300020 N fIEHEMSX 16 4
P &L D LD 5030 8 910400500006 |k # 8 4
) 7. 9 255098526025 JEZEHAE (90° ) JB/T7940. 2-1992 4
SOOI AN * 10 293098516013 [y 2 FElH-3412304-00 2
11 255098526006 EHIK943/32 GB290-84 4
o ~ 12 253698526014 7% 7K 198908 (H-3412303-00) 2
sh . 13 293098516007 BB EFF-3103110-00 16
; L 10 14 293098516008 R EIZEH-3103202-00 16
5 oo R4 15 293098516009 h3F85X110X12 GBISTT. 1 2
T Lo I 16 256898526018 [ e T 7K 3021 16GB297 2
34 27 28 @ 17 255098526012 [ 4R T-fili 7K 30207GB297 2
18 272516021025 FFAEIZEIM30X2 H-3103207-00 2
19 293098516014 426, 3X 556891 2
] 194 20 293198516011 B ERH-3103204-00 2
g 21 293098516015 # [ 30H-3103210-00 2

34/ 28% 17 1849 20 —

y7/md ik 22 293198516012 HE#H-3103201-00 2
;; b ga 23 293198516013 A 5% 17 1iH-2404200-00 1
10 ‘” % 24 293198516014 e 1) 4 ] 8 H4H-2404103-00 2
9 ¥ 25 532698520052 0748 d31.8X4. 8GB3452. 1-86 2
26 293198516015 F45H-2404102-00 2
27 293198516016 K i AT £2H-3412301-00 8
28 293198516017 [71) 0 KT 7RG 16ES 4
29 293198516018 e IBATM12X35GB78 2
30 293098516016 SR AR A £EH-3412309-00 2
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S R 2255 /STEERINGAXLE (3-3. 5T) - ik

FF5/NO /SN B Name $E/QTY &3 /Remark
31 293098516017 Ji) o %l 7K G 16ESH-3412309-00 2
32 910300100008 12 BEM12GB6170 4
33 910100300052 75 A BB M1 2X406B5783 4
34 503298520008 EUE R JB/T7940. 1 4
\ @ 2 35 255098526008 [ FE4510X206B119 2
| Lz )
{3
L ) 30 3t
\ = &
AT
< 2 7
[ 5> ‘
5 .,"‘: 82’ 4
b 4 - &1l
e e "
& g1 g
3 & 2 ) 1 g
= { = A2
34 27 28 @
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&1} 3 5T /STEERINGCYL INDER ( (3-3. 5T) —fi%

St |

5

2

) " i

FF5/NO /SN B Name $E/QTY £&¥E/Remark

A 293098516011 H20004% [f1) i L &4 R CZ070050KDH

1 A P850 X 58 X 5/6. 5WDJ200500-7201 2
2 A X 2235 BD74 X 3. 2B180-074032 2
3 A 0 BID70X 3. IMO-070031 2
4 A 074 [Ed64. 4X 3. 1C0 00208 2
5 A i1 #5C7070050KDH-01 2
6 A { #4ACZ070050KDH. 1 1
7 A I HECZ070050KD a . 2, 2 1
8 A 0748 d43. 7X 3. 5C0 00042 1
9 A %3 PE 70 X 65 X 4. 5MZ-070065045 1
10 A 0% [B]d58 X 3. 55C0 7283A 1
11 A THEIRT0X 2. 5X 10MZ-070025010 1
12 A AN3Kk D 6B110-006 25
13 A AN A& 5025 (£=2. 5) MG-050025025-1 2
14 A il UL B 50 X 60 X 61ST 50 2
15 A 14 H750 X 60 X 3MD-060050030 2
16 A il P 3801 124 Bl 65B090-065 2
17 A % ZEAFCZ070050KD a . 2. 1 1
18 A AR ££C7070050KD a . 2. 1. 1 4
19 A il 7&KGE16ESB100-016 9
B 293098510007 B n) i L% 26, (FD30-35N)
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¥ % 3 B/ STEERINGWHEEL (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY &3 /Remark
A F020-D-4400000-A0 | )56 & -7 Rear Wheel Ass’y 2 2.5t
A F020-5-0202000-A0 | )5 & & -5 Lo i Rear wheel assembly — solid tire 2 2. 5tikfit
A F030-D-4400000-A0 | )5 & & pl- 78 Rear Wheel Ass’y 2 3-3.5t
A F030-S-0102000-A0 | J& & s iSO iy Rear wheel assembly - solid tire 2 3-3. 5tkfT
1 910300100008 BZEEM12GB/T6170-2000 Nut M12 16
2 910400500008 445 12GB/T93-1987 Washer 12 16
3 256715521001 P EEH (4. 00E-9) Rim, inside ( 4.00E-9 ) 2 2.5t
3 256815520001 MEHI (5. 00F-10) Rim, inside (5. 00F-10 ) 2 3-3.5t
4 F020-D-4401000-A0 |45 (6. 00-9-10PR) Tyre (6.00-9-10PR) 2 2.5t
4 F030-D-4401000-A0 |48/ (6. 50-10-10PR) Tyre (6.50-10-10PR) 2 3-3. 5t
5 256715521002 A (4. 00E-9) Rim, outside (4. 00E-9 ) 2 2.5t
5 256815520002 SRR (5. 00F-10) Rim, outside ( 5. 00F-10) 2 3-3. 5t
6 F030-D-4400001-A0  |#Haiz 4 Rim Bolt 16
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Y3 B K 2235 /STEERINGSYSTEM (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 RF025-7-4200003-A0 |#Zke: Bolt 2
2 RF025-7-4200002-A0 |#1% Bushing 2
3 F030-D-4200003-A0 [4% Spring 2
4 RF025-7-4200001-A0 |4){'% b Block 1
5 F030-D-4201100-A0 | [F kR Column ass’y 1
6 F030-D-4201001-A0 | %)k Steering shaft 1
7 910401300011 i SRR 248 20GB/T894. 1- D20 Axial circlip 20 1
8 RF035-4-4204000-A0 |J7 A4 S8 ¢ 300 Steering wheel ass’y ¢ 300 1
9 F030-D-4201003-A0 |2 %% Nylon Bushing 1
10 910700200045 ik 61904GB/T276-1994-61904 Bearing 61904 1
11 910100300013 B2 M6 X 30GB/T5783-M6%30-8. 8] Bolt M6X30 4
12 RF025-7-4200004-A0 |k Cushion 1
13 RF025-7-4200005-A0 |# Shaft 1
14 RF025-7-4200006-A0 |41 Clip 1
15 RF025-7-4202000-A0 |41 F4% Lock handle 1
16 910300100005 W26} M6GB/T6170-M6-8] Nut M6 4
17 910300100008 W2RF M12GB/T6170-M12 Nut M12 2
18 910400500008 P 126B/T93-12 Washer 12 10
19 F030-D-4202000-A0 |7 ) &A% S 4 Bracket steering column 1
20 910300100008 WRRE M12GB/T6170-M12 Nut M12 4
21 F030-D-4200002-A0 |FEE Sheeve 4
22 F030-D-4200001-A0 | 7E A Shock pad A 4
23 910400100008 PE 126B/T97. 1-12 Washer 12 2
24 910100300053 B2FE M12 X 45GB/T5783-M12%45-8. 8] Bolt M12X45 4
25 910300400006 BARE M16X 1. 56B/T6173-M16%1. 5-8] Nut M16x1.5 1
26 910400500010 4P 16GB/T93-16 Washer 16 1
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11734\ /ACCELERATORPEDAL (2. 5-3. 5t)

®

FF5/NO /SN B Name $E/QTY £&¥E/Remark
A - REE Accelerator pedal mount 1
1 RF035-4-5202000-A0 |7 1T #5HR Accelerator pedal 1
2 910100300010 1244 M6 X 16GB/T5783-2000 Bolt M6X 16 2
3 910400500005 P8 6GB/T93-1987 Washer 6 2
4 RF035-4-5200001-A0 |#Zke Bolt 1
5 910300200003 B2EE M12X 1. 25GB/T6171-2000 Nut MI12X1.25 1
6 RF035-4-5203000-A0 || 142k Accelerator cable 1 4TNE98
6 F030-DL-5201000-A0 |31 T4 2k Accelerator cable 1 S4S K25
7 910600600013 &4 2 X 166B/T91-2000 Pin 2X16 2
8 910600700011 A% 6 12GB/T882-2000 Pin shaft 6X12 2
9 910400100005 P 66B/T97. 1-2000 Washer 6 2
10 F030-D-5201000-A0 [T 57 4L ik Accelerator bracket ass’y 1
11 910100300035 W24 M10 X 20GB/T5783-2000 Bolt M10X20 2
12 910400500007 P8 106B/T93-1987 Washer 10 2
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£,y | T34, /ELECTRONIC ACCELERATOR PEDAL (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
A - REE Accelerator pedal mount 1
1 F030-GLH-5200000-A0 |fh [ T#A 4R accelerator pedal 1 R
1 F030-DV-2501000-A0 |Jni# #% accelerate 1 LS
1 F030-DC-2501000-A0 | sk % accelerate 1 RENLA
2 910300100006 BZEEM8GB/T6170-2000 Nut M8 2
3 910400100006 4P 8GB/T97. 1-2002 Washer 8 2
4 910400500006 48 8GB/T93-1987 Washer 8 2
5 910100300025 24 M8 X 35GB/T5783-2000 Bolt M8+*35 2
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HIShBhE (B S7R) /BRAKEEINCHINGCONTROL (TOR-CONTYPE) (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
A - S sh B2 B Brake & inching pedal 1
01 F030-D-5801000-A0 |43 & Right brake hard tube 1
02 910400500007 448 10GB/T93-1987 Washer 10 7
03 910100300032 B2 HEMS X 70GB/T5783-2000 Bolt M8X70 2
04 910100300009 B2HEM6 X 126B/T5783-2000 Bolt M6X12 2
05 910400500005 4 PE66B/T93-1987 Washer 6 2
06 GMS-DJRX R, 5 Pipe clamp 9.5 2
07 RF035-4-5804000-A0 |tz Inching cable 1
08 910400500006 4 E8GB/T93-1987 Washer 8 5
09 910100300022 B2 HEMS X 20GB/T5783-2000 Bolt M8X20 5
10 RF035-4-5802000-A0 |l it Reservoir 1
11 RF035-4-5801000-A0 |l f ik it e Reservoir seat 1
12 RF035-4-5800001-A0 | & 9 X 4-(515) Hose & 9X4-(515) 1
13 911000600012 1% 4ii d20 JB/T8870-1999 Hoop d20 2
14 RF035-4-5806000-A0 |l Zh#k & sk Brake hose ass’y 1
15 910100300037 BZAEM10 X 30GB/T5783-2000 Bolt M10X30 3
16 RF035-4-5800002-A0 |=iff Tee connector 1
17 F030-D-5801000-A0 | /= s Left brake hard tube 1
18 RF035-4-5800003-A0 |24 Bracket 1
19 910100300010 BZA2M6 X 16GB/T5783-2000 Bolt M6X 16 1
20 RF035-4-5803400-A0 |44%h Pin shaft 1
21 910300100006 B2RFM8GB/T6170-2000 Nut M8 4
22 910100300026 BZA2M8 X 40GB/T5783-2000 Bolt M8X40 2
23 RF035-4-5803003-A0 |f#zhH%E Torsional spring 1
24 RF035-4-5803200-A0 |1zl Inching pedal 1
25 RF035-4-5803100-A0 |74 Bracket 1
26 RF035-4-5803000-A0 |1z ik Foot brake assembly 1
27 RF035-4-5807000-A0 |fill3) &5 Master cylinder 1
28 910300100007 B2RFM10GB/T6170-2000 Nut M10 3
29 910100300023 H2HEM8 X 25GB/T5783-2000 Bolt M8X25 2
30 RF035-4-5803300-A0 |l Zh#EHR Brake pedal 1
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HZH MBI BRI (W /72) BRAKEEINCHINGCONTROL (TOR—CONTYPE) (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
31 RF035-4-5803001-A0 |#AHR 24 Pedal cover 2
32 RF035-4-5803002-A0 | ZhH % Torsional spring 1
33 293098591032 FFF1452x25GB/T91-2000 Cotter pin 2x25 2
34 RF035-4-5803004-A0 |#% Kz Tkl Adjusting shaft 2
35 FB1825 ERENEE LTIV Self lubricating bearing flange 4
36 910600600026 FFE1443x206B/T91-2000 Cotter pin 3x20 1
37 910600700025 Hi4h 8x26GB/T882-1986 Pin shaft 8X26 1
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F#373 4\ /PARKINGBRACKCONTROL (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 293212011001 Tl R R Parking brake 1
2 910400100007 HPE10GB/T97. 1-2000 Washer 10 2
3 910400500007 448 10GB/T93-1987 Washer 10 2
4 910100300036 BZAEM10 X 256B/T5783-2000 Bolt M10X25 2
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ZE4 5 P45 /FRAME&COUNTERBALABCEWEICHT (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 910100300050 BZAEM12 X 30GB/T5783-2000 Bolt M12X30 4
2 910400500008 448 12GB/T93-1987 Washer 12 4
3 910400100008 8 12GB/T97. 1-2000 Washer 12 4
4 F030-D-6101000-A0 | i kbR Front plate 1
5 SF-13030 2 5 G Bush bearing 2
6 F020-D-6100000-A0 |%: %2 Frame 1 VETH98, S4S, Wi
6 F020-DV-6100000-A0 |44 Frame 1 LS LACRTV4
6 F020-GLHH-6100000-A0| %= % Frame 1 PIAKLAKB
6 F020-DC-6100000-A0 |44 Frame 1 eSS
6 F030-D-6100000-A0 |%: %2 Frame 1 VETH98, S4S, Wi
6 F030-DV-6100000-A0 |4 42 Frame 1 LS LACRTV4
6 F030-GLHH-6100000-A0| %= %% Frame 1 PIARLAKB
6 F030-DC-6100000-A0 |44 Frame 1 eSS
7 RF035-4-6300004-A0 |i %24 Adjusting pad 0-4
8 910400100006 4 PEI8GB/TI7. 1-2000 Washer 8 2
9 910400500006 4 E8GB/T93-1987 Washer 8 2
10 910100300022 BZAEMS X 206B/T5783-2000 Bolt M8X20 2
11 F025-D-6300000-A0 | ~F-f & Counter balance 1 2.5T
11 F030-D-6300000-A0 |[~Fff & Counter balance 1 3T
11 F035-D-6300000-A0 | ~F-f & Counter balance 1 3.5T
12 RF035-4-6300003-A0 |a] Ifs s L% T Cap 2
13 RF035-4-6300006-A0 |#%5]# Traction pin 1
14 F030-D-6400005-A0 | BIEAH Foot plate 1
15 910400100006 4 PEI8GB/T97. 1-2000 Washer 8 4
16 910400500006 4 PE8GB/T93-1987 Washer 8 4
17 910200500062 BZH2M8 X 16GB/T818-2000 Bolt M8X 16 4
18 RF035-4-6300005-A0 |4} Washer 2
19 910400500014 44 [B[30GB/T93-1987 Washer 30 2
20 910100100110 B2A2M30 X 150GB/T5782-2000 Bolt M30X 150 2 2.5T
20 910100100152 BZA2M30 X 200GB/T5782-2000 Bolt M30X 200 2 3-3.5T
21 RF035-4-6300002-A0 [ASAJ (7 L 36 Cap 2
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HLER . JRAR K A 223% /HOOD, FLOOR&SEATMOUNT (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 RF035-4-6801000-A0 | F&#S Seat 1
2 910100100023 B2 M8 X 45GB/T5782-2000 Bolt M8X45 4
3 910400100006 48 8GB/T97. 1-2000 Washer 8 11
4 RF035-4-6800001-A0 |5/ Rubber danper 4
5 910300500004 2R} MSGB/T889. 1-2000 Nut M8 4
6 F030-D-6407000-A0 [#L =5 Hood 1
7 911000300005 BT JB/T7274. 4-1994 Radiator cover bolt 2
8 RF035-4-6400011-A0 |4 Washer 2
9 F030-D-6400006-A0 |7K4f 254K Radiator cover 1
9 F030-GLH-6400001-A0 | /K4 24 Radiator cover 1 IARLAKBIUARIAIE
10 F030-D-6403001-A0 [ =& Cover 1
11 F030-D-6403002-A0 |1z = Cover 1
12 RF035-4-6400013-A0 |% %4 Seal stip 1
13 910400500006 448 8GB/T93-1987 Washer 8 12
14 F030-D-6401000-A0 [{X %2 Display pracket 1
15 910100300020 24 M8 X 16GB/T5783-2000 Bolt M8X 16 12
16 910100300048 W24 M12 X 206B/T5783-2000 Bolt M12X20 4
17 RF035-4-6400003-A0 |3 11 7 0iling cover 1
18 RF035-4-6400004-A0 [0 14 2% 0iling cap 1
19 910300100006 126} M8GB/T6170-2000 Nut M8 6
20 910400500006 448 8GB/T93-1987 Washer 8 8
21 RF035-4-6403000-A0 | 3% Gas spring 1
22 F030-D-6400002-A0 |5 4R Protection cover 1
23 RF035-4-6405000-A0 |44k &1k Hinge ass’y 2
24 910400500007 P8 106B/T93-1987 Washer 10 4
25 910100300035 242 M10 X 20GB/T5783-2000 Bolt M10X20 4
26 RF035-4-6400005-A0 [#1#45#14 Hood hook 1
27 293098591033 W4T M6 X 16GB/T823-2000 Screw M6X 16 24
28 910400500005 P 6GB/T93-1987 Washer 6 24
29 910400100005 48 6GB/T97. 1-2000 Washer 6 26
30 RF035-4-6402000-A0 | KL =4 Hood lock 1
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HLER . JRAR K A 223% /HOOD, FLOOR&SEATMOUNT (2. 5-3. 5t)

=

FF5/NO /SN B Name $E/QTY £&¥E/Remark
31 F030-D-6406000-A0 | /5 bz Rear floor board 1
32 F030-D-6400004-A0 K21 JEEHR Robber mat 1
33 910200500062 B24AT M8 X 16GB/T818-2000 Screw M8X 16 8
34 F030-D-6405000-A0 | Hij Ak Front floor board 1
34 | F030-B-6401000-A0 |iHiiR Front floor board || TR AR
35 910200500051 B25T M6 X 126B/T818-2000 Screw M6X 12 20
36 F030-D-6403003-A0 |47 Cover 1
37 910400100008 348 12GB/T97. 1-2002 Washer 12 4
38 910400500008 48 12GB/T93-1987 Washer 12 4
39 F030-D-6403004-A0 | |25 Cover 1
40 F030-D-6403005-A0 | s 5} 4% =2 Cover 1
41 F030-D-6404001-A0 | % [ e I 5t Cover 1
42 F030-D-6404002-A0 [% )4 F & Cover 1
43 F030-D-6402000-A0 |47 {llAR Right lateral plate 1
43 F030-DV-6401000-A0 |47 {llAR Right lateral plate 1 3T LS
43 F020-D-6401000-A0 | A7 {llAR Right lateral plate 1
43 F020-DV-6401000-A0 |47 {llAR Right lateral plate 1 2.5T LS
44 F030-D-6408000-A0 | Z={ll4R Left lateral plate 1 3-3. 5T
44 F020-D-6402000-A0 | Z={llAR Left lateral plate 1 2.5T
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% e it & 2235 /STARTBATTERYMOUNT (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 RF035-4-1402000-A0 | Hiits Start battary 1 YM98 S$4S
1 F030-GN-1402000-A0 | Hiits Start battary 1
2 910100300020 BZAEMB X 166B/T5783-2000 Bolt M8X 16 4
3 910400200003 4 PE8GB/T96. 1-2002 Washer 8 4
4 RF035-4-1401000-A0 |FDHUJJEHR Start battary seat(diesel) 1
4 F030-GN-1401000-A0 |FDHIJJEHR Start battary seat(diesel) 1
5 RF035-4-1400001-A0 | Ft &% i il S AR Electrical box seat 1
6 910400500005 P8 6GB/T93-1987 Washer 6 5
7 910100300009 BZAEM6 X 12GB/T5783-2000 Bolt M6X12 3
8 RF035-4-1400002-A0 | HEujffi 52 T Battary fixed lever 1
9 910400100005 4 PE6GB/TI7. 1-2000 Washer 6 2
10 910301500003 BZEFMEGB/T62-1988 Nut M6 2
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#7542/ OVERHEADGUARD (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 910400500006 48 8GB/T93-1987 Washer 8 6
2 910400500006 45 8GB/T93-1987 Washer 8 6
3 910100300023 B2 M8 X 25GB/T5783-2000 Bolt M8X 16 6
4 255049520003 Jii A S A Rearview mirror bracket 1
5 940800100001 i AL BEEQ-140 Rearview mirror ass’y 1
6 293022011001 T AR Overhead guard ass’y 1
6 F030-5-0401000-A0 |t P25 5 || W
7 252122021029 JEST 4 tail light bracket 1
8 251133521016 RS Warning light stand 1
- F030-D-5102000-A0 |FiT4T 42 2 Y
- F030-S-0501000-A0 |58 1] 1 G P2 B
- F030-S-0502000-A0 |258= 4717 1 Gt P2 B
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TAEmffze B & %3 /HYDRAUL ICOILTANKMOUNT (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY &3 /Remark
1 RF035-4-7503000-A0 | 1K I & A% Y0809B Hydraulic filter YO809B 1
2 RF035-4-2200002-A0 | % F: Cover gasket 1
3 RF035-4-7501000-BO | JH 46 i B & Cover plate ass’y 1
4 910800900010 B8 JB9S2-77 Washer 8 8
5 910100300022 B2HEMS X 20GB/T5783-2000 Bolt M8X20 8
6 RF035-4-7502000-A0 |/inith =5 0iling cap 1
7 RF035-4-2200001-A0 |k Magnet 1
8 910800900001 4520 JBIS2-T7 Washer 20 1
9 RF035-4-2200004-A0 |/t % Drain plug 1
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2 BB 1) RN (ZBK) /MULTI-WAYVALVEMOUNT (TWO-THROW) (2. 5-3. 5t)
FF5/NO /SN B Name $E/QTY £&¥E/Remark

1 RF035-4-7401000-A0 |2 T+ T4 Lift konb 1

2 RF035-4-7404000-A0 |/ T T Lift lever 1

3 RF035-4-7402000-A0 |W5iR}FAR Tilt knob 1

4 RF035-4-7405000-A0 | i 0 FF Tilt lever 1

5 F030-D-7400001-A0 |37 i Bracket 2

6 910400500005 P8 6GB/T93-1987 Washer 6 1

4 7 910100300009 B2 M6 X 12GB/T5783-2000 Bolt M6X12 1

8 910400500007 P8 106B/T93-1987 Washer 10 7

14 T, 9 910100300035 W24 M10 X 20GB/T5783-2000 Bolt M10X20 4

["f B - J' 10 | RF035-4-7408000-A0 | —IEE44h Two way valve pin shaft 1
i < ¥ 11 RF035-4-7400008-A0 | % #% I Je Ju 4 £ Multi-way valve i
) ° ] 12 RF035-4-7400004-A0 |3%4HF Connecting rod 2
13 RF035-4-7400003-A0 | %44 Pin shaft 4

1 14 910600600011 A4 2 X 126B/T91-2000 Pin 2X12 4

) 15 RF035-4-7400002-A0 |#&4 Collar 3

[' i ‘-‘4 16 RF035-4-7400001-A0 |[#§ 3 Rubber danper 6

17 910400200004 48 10GB/T96. 1-2002 Washer 10 3

18 910400400003 B2 R M10X 1. 25X 256B/T5786-2000 Bolt MIOX1.25X25 3
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£ B3 BRI\ (S 1) /MULTI-WAYVALVEMOUNT (THREE—-THROW) (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 RF035-4-7403000-A0 |J&E.FH5 4th way valve knob 1
2 RF035-4-7406000-A0 |55 =B34 3rd way valve lever 1
3 RF035-4-7401000-A0 |#EF+FAR Lift konb 1
4 RF035-4-7404000-A0 |/ T Lift lever 1
5 RF035-4-7402000-A0 | {4} F4% Tilt knob 1
6 RF035-4-7405000-A0 | i i3 0FF Tilt lever 1
7 F030-D-7400001-A0 |3 Bracket 2
8 910400500005 P8 6GB/T93-1987 Washer 6 1
9 910100300009 B2 M6 X 12GB/T5783-2000 Bolt M6X12 1
10 910400500007 P8 106B/T93-1987 Washer 10 7
11 910100300035 W24 M10 X 206B/T5783-2000 Bolt M10X20 4
12 RF035-4-7409000-A0 | = IB444ih Three way valve pin shaft 1
13 RF035-4-7400008-A0 | %2 4 [ JE Je ) 45 Multi-way valve i
14 RF035-4-7400004-A0 |¥E#EFT Connecting rod 3
15 RF035-4-7400003-A0 | 444 Pin shaft 6
16 910600600011 &4 2X 126B/T91-2000 Pin 2X12 6
17 RF035-4-7400002-A0 |&% Collar 3
18 RF035-4-7400001-A0 |#%Hi s Rubber danper 6
19 910400200004 8 10GB/T96. 1-2002 Washer 10 3
20 910400400003 24 M10X 1. 25X 25GB/T5786-2000 Bolt MI0X1.25X25 3
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2 B3 R4\ (T91EE) /MULTI-WAYVALVEMOUNTE (FOUR-THROW) (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 RF035-4-7403000-A0 |J&E.FH5 4th way valve knob 2
2 RF035-4-7407000-A0 |25 VY EE3: AT 4th way valve lever 1
3 RF035-4-7406000-A0 |55 = IHEEE AT 3rd way valve lever 1
4 RF035-4-7401000-A0 |2 F-F4p Lift konb 1
5 RF035-4-7404000-A0 [ FHHEHHT Lift lever 1
6 RF035-4-7402000-A0 | {4} F4% Tilt knob 1
7 RF035-4-7405000-A0 |WBIRHEHFT Tilt lever 1
8 F030-D-7400001-A0 |37 Bracket 2
9 910400500005 P8 6GB/T93-1987 Washer 6 1
10 910100300009 B2 M6 X 12GB/T5783-2000 Bolt M6X12 1
11 910400500007 P8 106B/T93-1987 Washer 10 7
12 910100300035 W24 M10 X 20GB/T5783-2000 Bolt M10X20 4
13 RF035-4-7410000-A0 | VY1544 4l four-way value pin shaft 1
14 RF035-4-7400008-A0 |42 4 [ JE Jo i) 45 Multi-way valve i
15 RF035-4-7400004-A0 |ZE#E4T Connecting rod 4
16 RF035-4-7400003-A0 | %44 Pin shaft 8
17 910600600011 A4 2X 126B/T91-2000 Pin 2X12 8
18 RF035-4-7400002-A0 |F5%F Collar 3
19 RF035-4-7400001-A0 |#% ik Rubber danper 6
20 910400200004 448 10GB/T96. 1-2002 Washer 10 3
21 910400400003 124 M10X 1. 25X 25GB/T5786-2000 Bolt MI0X1.25X25 3
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Ap4E B h 4 & 45/ TOR-CONOILCOOLINGSYSTEM (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
A - AR F A R G tor—con oil cooling system 1
1 RF035-4-4700001-A0 |4 3% Clip 2
2 910400500005 44 [86GB/T93-1987 Washer 6 2
3 910100300009 B2HEM6 X 12GB/T5783-2000 Bolt M6X12 2
4 RF035-2-4700002-A0 [AZ4H A5 & 11X 5-1700 Tor—con hose & 11X5-1700 1
5 RF035-2-4700003-A0 [AR4H A5 & 11X 5-1500 Tor—con hose & 11X5-1500 1
6 911000600013 W45 d25 JB/T8870-1999 Hoop d25 4
7 RF035-2-4701000-A0 |&4%48ke Connecting bolt 2
8 910800900004 Y1438 14)B/T982-1977 Bonded washer 14 4
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¥ A4 /HYDRAULICSYSTEM (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
A - WEE R G0 Hydraulic Piping system 1 2.0-3.5t
1 293098591036 1546 & 32-45QC/T390-1999 Hose clamp® 32-45 4
2 F030-D-7600001-A0 | Wi Pump oil suction pipe 1 pEE]
2 F030-D-7600013-A0 | ZEMh Pump o0il suction pipe 1 S48
2 F030-DV-7600001-A0 | ZZ M & Pump oil suction pipe 1
2 F030-DX-7600001-A0 | ZZ M & Pump oil suction pipe 1
2 FO30-GLHH-7600001-A0| %W jh & Pump o0il suction pipe 1 S
2 F030-DC-7600001-A0 | il Pump oil suction pipe 1 HiSENRS
3 RF035-4-7600001-A0 |ZEilk ik Pump o0il suction fitting 1
3 F030-DV-7601000-A0 |ZEilk ik Pump o0il suction fitting 1 LS
4 910800100006 08135 X 3. 56B1235-76 O-ring 35X3.5 1
4 910800100056 078 40X 3. 56B/T1235-76 O-ring 40X3.5 1 LS
5 RF035-4-7602000-A0 |i%%E Gear pump 1 P
5 F030-DV-7603000-A0 |i%%E Gear pump 1
5 RF035-4-7602200-A0 |i%%E Gear pump 1
5 F030-D-7602200-A0 |{ki%%E Gear pump 1
5 F030-GLH-7601000-A0 |#i%t % Gear pump 1
6 910400100007 H4PE10GB/T97. 1-2002 Washer 10 2
7 910400500007 #[E[10GB/T93-1987 Washer 10 2
8 910100300038 BEFEM10 X 35GB/T5783-2000 Bolt M10X35 2 P S5K25. K&, YANMARY
9 910800100100 0% 22X 2. 4GB1235-76 O-ring 22X2.4 8
9 910800100024 0% [E 30X 3. 56B/T1235-76 O-ring 30X3.5 1 LS
10 F030-D-7600002-A0 |4 i3k Pump oil outlet fitting 1 . =3ES4S, s, W
10 F030-DV-7603000-A0 | % ik Pump oil outlet fitting 1 LS |
11 F030-D-7600003-A1 |2 B Wit fi i Multi-way valve oil inlet H.P.hose 1 . =3ES4S, s, A
11 F030-DV-7600002-A0 | 25 4 &) ik 1 5 5 Multi-way valve oil inlet H.P.hose 1 LS
11 F030-GLH-7600002-A0 |2 4 1 i3k i 5 Multi-way valve oil inlet H.P.hose 1 KUK
11 F030-DC-7600002-A0 | 5 44 1) ik 1 5 5 Multi-way valve oil inlet H.P.hose 1 B AERKS
12 910800100039 01818 X 2. 4GB/T1235-76 O-ring 18X2. 4 2
13 F030-D-7600004-A0 |%% r) i 2 Steering cylinder connector 2
14 F030-D-7600005-A0 |#5A1ELEAT 1 Steering cylinder H.P. hose [ 1 2.5-3. 5t
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¥ FE 45/ HYDRAULICSYSTEM (2. 5-3. 5t)
A5 /N0 %if/SN i Name H&E/QrY #%¥E/Remark
15 RF035-4-7600005-A0 |3l 3 0il Pipe clamp 5
16 910400100005 48 6GB/T97. 1-2002 Washer 6 15
17 910400500005 P 6GB/T93-1987 Washer 6 15
18 910100300009 BZFE M6 X 12GB/T5783-2000 Bolt M6X12 14
19 GMS-DJR20 B Hose clamp 20 5
20 F030-D-7600006-A0 [ % if 2% [l i i 7 Orbitrol oil returning pipe 1
21 911000600012 Wi & 22JB/T8870-1999 Hose clamp ® 22 4
22 RF035-4-7604000-A0 | 4% [f1) 8% [m] 1 4% Sk Orbitrol oil returning pipe connector 1
23 255023510003 e ) 2% e A A S sk Steering gear steering priority connector 1
24 F030-D-7610000-B0 | %% [ o & Steering priority hose 1
25 255015010012 I Orbitrol 1 Ciirg It 5D
26 F030-D-7601000-A0 | #%:k | Orbitrol connector 1
27 F030-D-7602000-A0 _[#% 1 #i4%3k 11 Orbitrol connector 2
28 F030-D-7600007-A0 | %% AT k% 11 Steering cylinder H.P. hose [ 1
29 F030-D-7609000-B0 | ¥% v Akl i Orbitrol 0il inlet H.P. hose 1
30 255044020143 % 1% 1 - T T 428 Sk Multi-valve connector (1ift cylinder) 1
31 255023510001 % PR 1R A Sk Multiway valve — steering priority connector 1
32 F030-D-7604000-A0 |22 #% &3k 422 3k Valve connector, oil-inlet 1
33 910800100040 078 24X 2. 4GB1235-76 O-ring 24X2.4 1
34 F030-D-7605100-B0 |2 & Multi-way valve 1 7 g
34 F030-D-7605200-B0 |2 & Multi-way valve 1 =S
34 F030-D-7605300-B0 |22 i [& Multi-way valve 1 DU
35 F030-D-7600009-A0 |22 % e — i RHAT $22 k Multi-valve connector (tilt cyliner ) 2 A
36 281225010001 Z B IR - R Bk T Multiway valves — Side shift connector I 2 =T, DUk
37 255023510007 Z R IR - R Bk 1T Multiway valves — Side shift connector II 2 =y N 1)5Q
39 F030-D-7600011-A0 |¥fi & [l 0Oil-returning hose 1 ). —3ES4S. Bk, Wk
39 F030-GLHH-7600002-A0| ¥ & 1] 1 & Oil-returning hose 1
40 F030-D-7606000-A0 | {BIRHEE 1 Tilting cylinder pipe I 1
41 F030-D-7607000-A0 | fGURHIEE 11 Tilting cylinder pipe I 1
42 RF035-4-7600012-A0 |fli%F I Clip [ 1
43 RF035-4-7600013-A0 | % 2k + 1T Clip II 1
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¥ A4 /HYDRAULICSYSTEM (2. 5-3. 5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
44 F030-D-7600012-A0 | A& — il AT RS Tilt cylinder hose (front) 4
45 251223510003 AR B2k Tilt cylinder connector 4
46 910800100021 O 11.2X2. 65GB/T3452. 1-1992 O-ring 11.2X2.65 4
47 910100300012 B2 M6 X 256B/T5783-2000 Bolt M6X25 2
48 910300100005 126} M6GB/T6170-2000 Nut M6 2
49 GMS-DJR45 4 Clip 2
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293098501036iAHMHL/TILT CYLINDER (3.0-3.5t)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
A 293020510001 L (TL) (TL) D 80x P 35x118(6/10) 0il cylinder (TL) ®80x ®35x118(6/10) 1 H<3700, Left
A 293020510002 L (TL) (TL) D 80x P 35x88. 5(6/6) 0il cylinder (TL) ®80x ®35x88. 5(6/6) 1 3700<<H<5000, Left
A 293020510003 L (TL) (TL) P 80x P 35x67 (6/10) 0il cylinder (TL) ®80x ® 35x67 (3/6) 1 5000<<H, Left
A 293020510004 L (TL) (TR) D 80x P 35x118(6/10) 0il cylinder (TR) ®80x ®35x118(6/10) 1 H<3700, Right
A 293020510005 L (TL) (TRL) ©80x d35x88. 5(6/6) 0il cylinder (TR) ®80x ® 35x88. 5 (6/6) 1 3700<<H<5000, Right
A 293020510006 L (TL) (TR) ®80x D 35x67 (6/10) 0il cylinder (TR) ®80x ® 35x67 (3/6) 1 5000<H, Right
B 293098510006 S (BURHAL) Seal kits (tlited cylinder) 2
1 A B IRYEZ1/8 Grease mouth Z1/8 2
2 A HH Earring 2
3 A 25 4l 2K GE30ES Bearing GE30ES 2
4 A 4847 Circlip 47 2
5 A B2RRM14 Nut M14 2
6 A 8 14 Washer14 2
7 A WM 14X55 Bolt M14x55 2
8 A T EAR LR Piston body assembly 2
9 A Vx T it Yx seal ring 2
10 A SCAMD63x20x2. 5 Support ring 2
11 A 575 28> Pl Dust ring 2
12 A 14852 Circlip 52 2
13 A EE1E] Circlip 2
14 A 14 H48x30x3 Catch 48x30x3 2
15 A UL 2% 34 Useal ring 48x30x10 2
16 A SAEESS Guide sleeve 2
17 A O 2% 34 [ 0 seal ring 63x3.1 2
18 A AN il 3025 Bearing 3025 2
19 A [REP=YE Cylinder barrel assembly 2
20 A AN &3040 Bearing 3040 2
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29319850103 7{JiAEHmfL/TILT CYLINDER (25)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
A 293120510001 L (TL) ®70x D 32x118(6/10) 0il cylinder (TL) ®70x®32x118(6/10) 1 H<3700, Left
A 293120510002 L (TL) ® 70x ©32x88. 5(6/6) 0il cylinder (TL) ®70x ®32x88. 5(6/6) 1 3700<<H<5000, Left
A 293120510003 L (TL) ® 70x ©32x67 (3/6) 0il cylinder (TL) ®70x ® 32x67 (3/6) 1 5000<<H, Left
A 293120510005 L (TR) ® 70x D 32x118(6/10) 0il cylinder (TR) ®70x®32x118(6/10) 1 H<3700, Right
A 293120510006 L (TR) ® 70x © 32x88. 5(6/6) 0il cylinder (TR) ®70x® 32x88. 5 (6/6) 1 3700<<H<5000, Right

A 293120510007 L (TR) ® 70x D 32x67 (3/6) 0il cylinder (TR) ®70x ® 32x67 (3/6) 1 5000<H, Right
A B 293198510006 ST (BIRHED) Seal kits (tlited cylinder) 2
1 A HH Earring 2
2 A B2RRM14 NutM14 2
/B 3 A 14 Washer14 2
4 A B2EM14x55 BoltM14x55 2
< % 5 A 5 ZEAT Piston rod 1
f_ 7 6 A SURID63x20x2. 5 Support ring D60x20x2.5 2
e —12 7 A 5} [ED63X60X6 Yx seal ring D63x60x6 2
= 8 A Dust ring 2
14 9 A 4847 Circlip 47 2
10 A 4| Circlip 2
11 A 4 H48x30x3 Catch 48x30x3 2
12 A UZY % 45 Useal ring 48x30x10 2
13 A SAGES] Guide sleeve 2
14 A 0% ) [El63x3. 1 0 seal ring 63x3.1 2
15 A AN il 3025 Bearing 3025 2
16 A [REP=YE Cylinder barrel assembly 2
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2930985010381 T4 (b5 74225) /MAST (stand mast25)

FF5/NO /SN B Name $E/QTY &3 /Remark
1 255038020008 Lk ES Adjusting sleeve 4
2 255038020009 e Adjustable pad 8
3 940200200005 MER © 42-CD=68 Side roller®42 - CD = 68 2
4 910400100007 P44 F8GBIT7. 1-10-200HV Washer GB97. 1-10-200HV 8
5 910400500007 i EIGBY3-10 Spring washer GB93-10 8
6 910100300039 B2HEGB5783-M10x40-8. 8 Bolt GB5783 M10x40-8.8 4
7 910401300020 b FH 9o 4 B GB894. 1-40 Elastic retaining ring GB894. 1-40 for shaft 4
8 940200100020 ®119. 2x ®55x34 Roller ®119.2x®55x34 4
8 940200100021 S D119, 6x D55x34 Roller ®119.6x®55x34 4
8 940200100022 SRR D 120x © 55x34 Roller ®120x®55x34 4
9 256744012001 1444 (2000) Mast (2000) 1 2.5t
9 256744012002 P A8E 4 (25000 Mast (2500) 1 2.5t
9 256744012003 PITI 4205 4 (3000) Mast (3000) 1 2.5t
9 256744012004 P48 4 (33000 Mast (3300) 1 2.5t
9 256744012005 P A8E 4 (35000 Mast (3500) 1 2.5t
9 256744012006 P A205 4 (36000 Mast (3600) 1 2.5t
9 256744012007 P 420E 4 (37000 Mast (3700) 1 2.5t
9 256744012008 PT84 (4000) Mast (4000) 1 2.5t
9 256744012009 P TTHRARE (4300) Mast (4300) 1 2.5t
9 256744012010 PT84 (4500) Mast (4500) 1 2.5t
9 256744012011 P TZE45 4 (5000) Mast (5000) 1 2.5t
9 256744012012 T T2 (5500) Mast (5500) 1 2.5t
9 256744012013 P 2805 4 (60000 Mast (6000) 1 2.5t
10 255038020009 ks Adjustable pad 4
11 940200200002 M % & 87-CD=55 Side roller ®87-CD=55 2
12 910400100008 P BIGBIT. 1-12-200HV Washer GB97. 1-12-200HV 4
13 910400500008 PR ARPEIGBI3-12 Washer GB93-12 6
14 910100300050 22 GB5783-M12x30-8. 8 Bolt GB5783-M12x30-8.8 4
15 2930844510001 ity HoAfh @ 30x 110 Axle ®30x110 2
16 272344021080 ifi} JE 4% @ 30x D 38x25 the wear-proof casing 2
17 293144011001 S B4R S (2000) Mast (2000) 1
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2930985010381 T4 (b5 74225) /MAST (stand mast25)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
17 293144011002 AN TR S (2500) Mast (2500) 1
17 293144011003 AP THE S (3000) Mast (3000) 1
17 293144011004 HMIBRIRE (3300) Mast (3300) 1
17 293144011005 AN TR S (3500) Mast (3500) 1
17 293144011006 AN TR S (3600) Mast (3600) 1
17 293144011007 AN TR S (3700) Mast (3700) 1
17 293144011008 AN TR S (4000) Mast (4000) 1
17 293144011009 AN TR S (4300) Mast (4300) 1
17 293144011010 AN TR S (4500) Mast (4500) 1
17 293144011011 AN TR S (5000) Mast (5000) 1
17 293144011012 AN TR S (5500) Mast (5500) 1
17 293144011013 AN TR S (6000) Mast (6000) 1
18 254144020063 R Bearing bush 2
19 255044020005 S S Bearing cover 2
20 910400500010 S EIGBI3-16 Washer GB93-16 6
21 910100200016 B2 HEGB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8. 8 4
22 910100300035 B2 HEGB5783-M10x20-8. 8 Bolt GB5783-M10x20-8. 8 4
23 910400100007 P BIGBI7. 1-10-200HV Washer GB97. 1-10-200HV 8
24 910400500007 P E GBY3-10 Washer GB93-10 8
25 255044010057 ‘it HF 4 D 30x82 Axle ®30x82 2
2 255044020132 A 1=0. 8 Adjusting pad t=0.8 2
26 255044020133 PR 1=0. 5 Adjusting pad t=0.5 2
26 255044020134 A B 1=0. 2 Adjusting pad t=0.2 2
27 255044020131 AR Base plate 2
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2930985010391 T4 (h7iEI14E30-35) /MAST (stand mast30-35)

FF5/NO /SN B Name $E/QTY &3 /Remark
1 255038020008 Lk ES Adjusting sleeve 4
2 255038020009 e Adjustable pad 8
3 940200200005 MER © 42-CD=68 Side roller®42 - CD = 68 2
4 910400100007 P44 F8GBIT7. 1-10-200HV Washer GB97. 1-10-200HV 8
5 910400500007 P EGBI3-10 Spring washer GB93-10 8
6 910100300039 B2HEGB5783-M10x40-8. 8 Bolt GB5783 M10x40-8.8 4
7 910401300020 b FH 9o 4 B GB894. 1-40 Elastic retaining ring GB894. 1-40 for shaft 4
8 940200100020 ®119. 2x D55x34 Roller ®119.2x®55x34 4
8 940200100021 S D119, 6x D55x34 Roller ®119.6x®55x34 4
8 940200100022 SRR D 120x © 55x34 Roller ®120x®55x34 4
9 256844012001 1444 (2000) Inner Mast (2000) 1 3.0T
9 256844012002 P A8E 4 (25000 Inner Mast (2500) 1 3.0T
9 256844012003 PITI 4205 4 (3000) Inner Mast (3000) 1 3.0T
9 256844012004 P48 4 (33000 Inner Mast (3300) 1 3.0T
9 256844012005 P A8E 4 (35000 Inner Mast (3500) 1 3.0T
9 256844012006 P A205 4 (36000 Inner Mast (3600) 1 3.0T
9 256844012007 P 420E 4 (37000 Inner Mast (3700) 1 3.0T
9 256844012008 T T2 454 (4000) Inner Mast (4000) 1 3.0T
9 256844012009 P TTHRARE (4300) Inner Mast (4300) 1 3.0T
9 256844012010 T TZE45 A (4500) Inner Mast (4500) 1 3.0T
9 256844012011 P TZE45 4 (5000) Inner Mast (5000) 1 3.0T
9 256844012012 T T2 (5500) Inner Mast (5500) 1 3.0T
9 256844012013 PT84 (6000) Inner Mast (6000) 1 3.0T
9 256844012051 T TZE45 4 (2000) Inner mast (2000) 1 3.5T
9 256844012052 P T2E45 4 (2500) Inner mast (2500) 1 3.5T
9 256844012053 1244 (3000) Inner mast (2700) 1 3.5T
9 256844012054 P 2805 45 (3300) Inner mast (3000) 1 3.5T
9 256844012055 144 (3500) Inner mast (3300) 1 3.5T
9 256844012056 P IT4EAR 5 (3600) Inner mast (3500) 1 3.5T
9 256844012057 P IT4R 5 (3700) Inner mast (3700) 1 3.5T
9 256844012058 P TSEAR 5 (4000) Inner mast (4000) 1 3.5T
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2930985010391 T4 (h7iEI14E30-35) /MAST (stand mast30-35)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
9 256844012059 TR S (4300) Inner mast (4300) 1 3.5T
9 256844012060 TR S (4500) Tnner mast (4500) 1 3.5T
9 256844012061 W ITZ45 5 (5000) Inner mast (5000) 1 3.5T
9 256844012062 P ITE45 G (5500) Inner mast (5500) 1 3.5T
9 256844012063 1444 (6000) Inner mast (6000) 1 3.5T
10 255038020009 ks Adjustable pad 4
11 940200200002 il 7 © 87-CD=55 Side roller ®87-CD=55 2
12 910400100008 SP- 4408 GBIT7. 1-12-200HV Washer GB97. 1-12-200HV 4
13 910400500008 13544 B GBI3-12 Washer GB93-12 6
14 910100300050 B2HGB5783-M12x30-8. 8 Bolt GB5783-M12x30-8.8 4
15 293044510001 W H 4 D 30x110 Axle ®30x110 2 3.0T
16 293044011001 Hh15E A (2000) Outer mast (2000) 1 3.0T
16 293044011002 Hh15E A (2500) Outer mast (2500) 1 3.0T
16 293044011003 Hh14E A (3000) Outer mast (3000) 1 3.0T
16 293044011004 Hh15E A (3300) Outer mast (3300) 1 3.0T
16 293044011005 Hh15E A (3500) Outer mast (3500) 1 3.0T
16 293044011006 AP THAEE (3600) Outer mast (3600) 1 3.0T
16 293044011007 AN TR S (3700) Outer mast (3600) 1 3.0T
16 293044011008 AR TBLE S (4000) Outer mast (4000) 1 3.0T
16 293044011009 AN TR S (4300) Outer mast (4300) 1 3.0T
16 293044011010 AN TR S (4500) Outer mast (4500) 1 3.0T
16 293044011011 A TR (5000) Outer mast (5000) 1 3.0T
16 293044011012 AR TR (5500) Outer mast (5500) 1 3.0T
16 293044011013 AN TR S (6000) Outer mast (6000) 1 3.0T
16 293044011051 AR TR (2000) Outer mast (2000) 1 3.5T
16 293044011052 AR TR (2500) Outer mast (2500) 1 3.5T
16 293044011053 AN TR S (3000) Outer mast (3000) 1 3.5T
16 293044011054 HTIAR S (3300) Outer mast (3300) 1 3.5T
16 293044011055 SRR (3500) Outer mast (3500) 1 3.5T
16 293044011056 SRS (3600) Outer mast (3600) 1 3.5T
16 293044011057 S BEHR5 (3700) Outer mast (3600) 1 3.5T
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2930985010391 T4 (h7iEI14E30-35) /MAST (stand mast30-35)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
16 293044011058 AN TR S (4000) Outer mast (4000) 1 3.5T
16 293044011059 AN TR S (4300) Outer mast (4300) 1 3.5T
16 293044011060 A1 BRI (4500) Outer mast (4500) 1 3.5T
16 293044011061 AN TR S (5000) Outer mast (5000) 1 3.5T
16 293044011062 AP TR S (5500) Outer mast (5500) 1 3.5T
16 293044011063 AN TR S (6000) Outer mast (6000) 1 3.5T
17 254144020063 AL Bearing bush 2
18 255044020005 S S Bearing cover 2
19 910400500010 S EIGBI3-16 Washer GB93-16 6
20 910100200016 B2 HEGB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8. 8 4
21 910100300035 B2HGB5783-M10x20-8. 8 Bolt GB5783-M10x20-8. 8 4
22 910400100007 SP- 4408 GBI7. 1-10-200HV Washer GB97. 1-10-200HV 8
23 910400500007 A EIGBI3-10 Washer GB93-10 8
24 255044010057 11 H Al D 30x82 Axle ®30x82 2
25 255044020132 AR )T1=0. 8 Adjusting pad t=0.8 2
25 255044020133 AR )T 1=0. 5 Adjusting pad t=0.5 2
25 255044020134 PR )T 1=0. 2 Adjusting pad t=0.2 2
26 255044020131 AR Base plate 2
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293098501040%¢ X 22 (HrvET4E) /FORK ARM CARRIER (stand mast)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 253540510001 41 4R 4 (1100x10800) Load backrest welding 1 3.5T
1 255040510001 FLHE AR LA (1040x986) Load backrest welding (1040x986) 1 2.5T
2 910100300062 12 H2GB5783-M14x30-8. 8 Bolt GB5783-M14x30-8.8 4
3 910400500009 AL PEIGBY3-14 Washer GB93-14 4
4 910400100009 SP- 4408 GBIT7. 1-14-200HV Washer GB97. 1-14-200HV 4
5 256738010001 B X AEE (RRUET T4 Fork carrier weldind (standard mast) 1 2.5T
5 256838011001 T AR (BT 140 Fork carrier weldind (standard mast) 1 3.0T
5 256838011051 e X AEE (bRl 14235) Fork carrier weldind (standard mast 35) 1 3.5T
6 940200100020 LRI O 119, 2x D 55x34 Main roller & 119.2x & 55x34 6 e
6 940200100021 SR D119, 6x D55x34 Main roller & 119.6x &55x34 6 e
6 940200100022 TR D 120x D 55x34 Main roller ¢ 120x ¢ 55x34 6 e
7 910401300026 il P 3Lk 14 Bl GB89A. 1-55 Circlip GB894. 1-55 6
8 910100300042 B2HEGB5783-M10x60-8. 8 Bolt GB5783-M10x60-8. 8 8
9 910400500007 A EIGBI3-10 Washer GB93-10 8
10 940200200005 756 D 42-CD=68 Side roller ® 42 - CD = 68 4
11 255038020009 ke Adjustable pad 24
12 255038020008 HEEEEES Adjusting sleeve 8
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29309850104 12 FVlIfiL (BRI T4E) /LIFTING CYLINDER (stand mast)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 940200500005 BEREHIZKT80708K- d 110x b 40x27 Chain wheel bearing780708K- 110x ¢ 40x27 2
2 910401300020 Al FH Ak 14 B GB894. 1-40 Circlip GB894. 1-40 2
o8 5 o < 3 910400500010 AN PE GBI3-16 Washer GB93-16 4
y | 4 910100400029 B2 GB5786-M16x1. 5x40-8. 8 Bolt GB5786-M16x1.5x40-8. 8 2
0 E! o 5 255044010043 JHL (H=2000) Cylinder ®56x®45x995 (H=2000) 2 2.5T

5 255044010044 L (H=2500) Cylinder ®56x®45x1245 (H=2500) 2
) 5 255044010055 WL (H=3000) Cylinder ®56x®45x1495 (H=3000) 2
. i — A a 5 255044010045 | Ji#iiT (1=3300) Cylinder ®56x®45x1645 (H=3300) 2
S omEmEEmems 5 255044010046 L (H=3500) Cylinder ®56x®45x1745 (H=3500) 2
5 255044010047 L (H=3600) Cylinder ®56x®45x1795 (H=3600) 2
5 255044010048 L (H=3700) Cylinder ®56x®45x1845 (H=3700) 2
5 255044010049 L (H=4000) Cylinder ®56x®45x2045 (H=4000) 2
5 255044010050 L (H=4300) Cylinder ®56x®45x2195 (H=4300) 2
5 255044010051 L (H=4500) Cylinder ®56x®45x2295 (H=4500) 2
T 5 255044010052 ST (H=5000) Cylinder ®56x®45x2595 (H=5000) 2
a5 5 255044010053 L (H=5500) Cylinder ®56x®45x2845 (H=5500) 2
T 5 255044010054 ST (H=6000) Cylinder ®56x®45x3095 (H=6000) 2

5 256044016001 L (H=2000) Cylinder ®56x®45x995 (H=2000) 2 3.0-3.5T
5 256044016002 L (H=2500) Cylinder ®56x®45x1245 (H=2500) 2
= e 5 256044016003 VI (H=3000) Cylinder ®56x®45x1495 (H=3000) 2
G S 5 256044016004 [T (H=3300) Cylinder ®56x®45x1645 (H=3300) 2
= 5 256044016005 VT (H=3500) Cylinder ®56x®45x1745 (H=3500) 2
5 256044016006 VT (H=3600) Cylinder ®56x®45x1825 (H=3600) 2
5 256044016007 L (H=3700) Cylinder ®56x®45x1845 (H=3700) 2
5 256044016008 L (H=4000) Cylinder ®56x®45x1995 (H=4000) 2

5 256044016008 L (H=4000) Cylinder ®56x®45x1995 (H=4000) 2 3.0-3.5T
5 256044016009 L (H=4300) Cylinder ®56x®45x2120 (H=4300) 2
5 256044016010 L (H=4500) Cylinder ®56x®45x2245 (H=4500) 2
5 256044016011 L (H=5000) Cylinder ®56x®45x2495 (H=5000) 2
5 256044016012 L (H=5500) Cylinder ®56x®45x2745 (H=5500) 2
5 256044016013 JHIT (H=6000) Cylinder ®56x®45x2995 (H=6000) 2
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29309850104 12 FVlIfiL (BRI T4E) /LIFTING CYLINDER (stand mast)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
6 A FF 1442, 5x40 Split pin 2.5x40 2
7 A LH16234K 7 i LH1623 chain 2 2.5-3.0T
s o8 ss = < 7 910900400015 LH16344 2 b LH1634 chain 2 3.5T
y . 8 A Kok Joint 2 2.5-3. 0T
-0 i lef—= 8 254044020062 |Hsiik Joint 2 3,57
9 A FF 1443, 2x30 Split pin 3.2x30 2
‘ 10 A FRIETIEREMI8x1. 5 Nut M18x1.5 2 2.5-3.0T
. i e a 10 256144020001 | BREHEER22x1. 5 Nut M22x1. 5 2 3,51
YENEIS 589 3
11 A B2EFMI8x1. 5 Nut M18x1.5 2 2.5-3. 0T
11 255013520002 B2ERM20x1. 5 Nut M20x1.5 2 3.5T
12 255044020128 Uik @ 68 Fixing ring 2
13 255044020129 By 4 5 Rubber bushing 2
14 255044020130 [ J - L) Fixing seat 2
15 910400100007 SP- 4408 GBIT7. 1-16-200HV Washer GB97. 1-16-200HV 4
) 27 16 910400500007 A EIGBI3-10 Washer GB93-10 4
a5 17 910300200002 B2RFGB6171-M10x1. 25-10 Nut GB6171-M10x1. 25-10 4
T 18 910100300041 B2 HEGB5783-M10x50-8. 8 Bolt GB5783-M10x50-8. 8 2
19 910300100007 B2EFGB6170-M10-10 Nut GB6170-M10-10 2
T 20 A S sk Joint 2 2.5-3.0T
e 20 A S Joint 2
21 910400100008 P [BIGBIT. 1-12-200HV Washer GB97. 1-12-200HV 2
22 910400500008 PR ARPEIGBI3-12 Washer GB93-12 2
23 910100400009 12 GB5786-M12x1. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8. 8 2
24 A T Piston rod 1
25 A 4440, 5x49x1.2 Adjusting bushing 40. 5x49xL2 1
26 A L EZE1E] Circlip 1
27 A X A& IR56x20x2. 5 Bearing 50x20x2.5 1
28 A 14 H56x45x3 Catch 50x40x3 1
29 A FLH % ) Seal ring 50x40x6 1
30 A i 2E Piston rod 1
31 A GRS Copper bushing 1
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29309850104 12 FVlIfiL (BRI T4E) /LIFTING CYLINDER (stand mast)

2

@

FF5/NO /SN B Name $E/QTY &3 /Remark
32 A LiEZELE] Circlip 1
33 A [2RLEIN Buffering ring 1
34 A 57 212 | Dust ringDKB40x52x7/10 1
35 A Al % & Seal ring 40x50x6 1
36 A SHE Guide sleeve 1
37 A O % 4 0 ring 49.7x2.4 1
38 A AN R 4530 Bearing 4030 1
39 A (RN Cylinder 1
40 A [B #144D10x26 Dowel pin 1
1 256098510001 | SBHIFAE IR A (bRl I 4L THED) Seal Kits(standard mast 1ifting cylinder) 2 o
A 255043510139 L THES41LH1623-79/H=3000 Lifting chain LH1623-77 2 2.5-3. 2T
A 255044510133 L THE241LH1623-59/H=2000 Lifting chain LH1623-57 2
A 255043510085 L THE241LH1623-69/H=2500 Lifting chain LH1623-67 2
A 255044510140 L THE441LH1623-85/H=3300 Lifting chain LH1623-83 2 2.5-3. 0T
A 255043510088 L THE241LH1623-89/H=3500 Lifting chain LH1623-87 2
A 255044010107 L THES41LH1623-91/H=3600 Lifting chain LH1623-89 2
A 253543510066 L THE241LH1623-93/H=3700 Lifting chain LH1623-91 2
A 255043510107 T 45 LH1623-101/H=4000 Lifting chain LH1623-99 2
A 253544510027 T4 % LH1623-107/H=4300 Lifting chain LH1623-105 2
A 255043510090 T 45 LH1623-111/H=4500 Lifting chain LH1623-109 2
A 253511010064 T 45 LH1623-121/H=5000 Lifting chain LH1623-121 2
A 256044014001 L THEESELH1623-133/H=5500 Lifting chain LH1623-131 2
A 256044014002 T 45 LH1623-143/H=6000 Lifting chain LH1623-141 2
B 263044510025 HLTHE 25 LH1634-59/H=2000 Lifting chain LH1634-59 2 3.5T
B 256144014001 L THE 2 LH1634-69/H=2500 Lifting chain LH1634-69 2
B 263044010042 L THEES41LH1634-79/H=3000 Lifting chain LH1634-79 2
B 263043510065 LT A LH1634-85/H=3300 Lifting chain LH1634-85 2
B 263044510006 L THEES41LH1634-89/H=3500 Lifting chain LH1634-89 2
B 254044010057 T 25 LH1634-91/H=3600 Lifting chain LH1634-91 2
B 254044010058 T 25 1LH1634-93/H=3700 Lifting chain LH1634-93 2
B 254044510027 L THEEZELH1634-101/H=4000 Lifting chain LH1634-101 2
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29309850104 12 FVlIfiL (BRI T4E) /LIFTING CYLINDER (stand mast)

388 58 3 <
I
—-+—0 i of—=
a A H -
Y QeNEIS8 583

FF5/NO /SN B Name $E/QTY &3 /Remark
B 263044510008 L THEES41LH1634-107 /H=4300 Lifting chain LH1634-107 2
B 254044010061 ETHEES4LH1634-111/H=4500 Lifting chain LH1634-111 2
B 256144014002 T 45 LH1634-121/H=5000 Lifting chain LH1634-121 2
B 256144014003 HCTH5E 25 LH1634-133/H=5500 Lifting chain LH1634-133 2
B 256144014004 L THEES41LH1634-143/H=6000 Lifting chain LH1634-143 2 3.5T
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293098501042 TAEEF- BB (hrEiI142) /SINGLE ADDITIONAL TUBE(stand mast)

T

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 255044020043 i Hoop 1
2 921600400001 FLA4x250 Strip 4x250 1
3 255044020042 JEAR Press plate 1
4 A [5]3H  1L=620 0il return hosell=620 2 H=2000
4 A [A] 45 1.=870 0il return hosellL=870 2 H=2500
4 A [Al A 1L=1120 0il return hosellL=1120 2 H=3000
4 A [y 11,1270 0il return hosellL=1270 2 H=3300
4 A ey 1L=1370 0il return hosell=1370 2 H=3500
4 A [l 1L=1420 0il return hosellL=1420 2 H=3600
4 A [Al & 1L=1470 0il return hosellL=1470 2 H=3700
4 A [l 1L=1620 0il return hosellL=1620 2 H=4000
4 A [Al A 1L=1770 0il return hosellL=1770 2 H=4300
4 A [l 1L=1920 0il return hosellL=1920 2 H=4500
4 A [Al & 1L=2120 0il return hosellL=2120 2 H=5000
4 A [l 1L=2370 0il return hosellL=2370 2 H=5500
4 A [l 4 11.=2620 0il return hosellL=2620 2 H=6000
5 255044020118 3k (Zm) Joint 1
6 255044020150 T B (B 13-1.360-2SC-60° Hydraulic hose assembly 13-1360-2SC—60° 1
7 950700300003 ¥ 32 [ XSF-F 16L-60 Speed limit valve XSF-F16L-60 1
8 910800100040 OFFBl-P24x2. 4 Oring 17x2.65 1
9 255044010040 ek (=) Joint 1
10 255044020013 PR B R (45° ) 13-1.740-2SC-60° Hydraulic hose assembly 13-1.740-2SC-60° 1
11 921600400003 FLAE CHF41) P-N156-00646 Strip P-N156-00646 2
12 A Bl i 52 0il return hose2 1
13 281298520001 [SF5 e I explosion—proof valve 1
14 910800100003 OFFI8-P417x2. 65 Oring 17x2.65 3
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293098501043 BB AN # (BRvEI14) /SINGLE ADDITIONAL TUBE(stand mast)

FF5/NO /SN B Name $E/QTY £&¥E/Remark

1 910100100056 B2HEGB5782-M12x90-8. 8 Bolt GB5782-M12x90-8. 8 1

2 910400500008 B GB93-12 WasherGB93-12 1

3 910400100008 - #4JEGB97. 1-12-200HV Washer GB97. 1-12-200HV 1

4 255030520022 45 ©22x D 13x56 Bush ®22x® 13x56 1

5 255030520021 TS © 110x27 (S fl) Pulley ®110x27 2

6 910200200059 B25TGB70. 1-M8x30-8. 8 ScrewGB70. 1-M8x30-8. 8 2

7 910400500006 AT E GBI -8 Washer GB93-8 6

8 255028520034 TR A ] o B Rubber pipe lump 2

9 255028520035 R 2R Pipe press fixedly piank 2

10 256028020001 | iJE AR () 8-14500-1SC-60° MydrautTc Nose assemnly Wy~ J8-TA050-TSC-00 2 1=3000
10 254131020010 R R K (L) 8-1.3400-1SC-60° Hydraulic hose assembly(90° )8-1.2950-1SC-60° 2 H=2000
10 256028020002 R R (L) 8-1.3850~-1SC-60° Hydraulic hose assembly(90° )8-1.3450-1SC-60° 2 H=2500
10 256028020003 R R (L) 8-1.4700-1SC-60° Hydraulic hose assembly(90° )8-1.4250-1SC-60° 2 H=3300
10 256028020004 R R K (L) 8-1.4850—-1SC—60° Hydraulic hose assembly(90° )8-1.4400-1SC-60° 2 H=3500
10 256028020005 VB R K (L) 8-1.5050—-1SC-60° Hydraulic hose assembly(90° )8-1.4500-1SC-60° 2 H=3600/3700
10 256028020006 R R K (L) 8-1.5500—-1SC-60° Hydraulic hose assembly(90° )8-1.5050-1SC-60° 2 H=4000
10 256028020007 R R (L) 8-1.5800-1SC-60° Hydraulic hose assembly(90° )8-1.5350-1SC-60° 2 H=4300
10 256028020008 VR S K () 8-1.5950-1SC-60° Hydraulic hose assembly(90° )8-1.5550-1SC-60° 2 H=4500
10 256028020009 TR B R () 8-16600-1SC-60° Hydraulic hose assembly(90° )8-L6150-1SC-60° 2 1=5000
10 256028020010 T B (B) 8-1.7100-1SC-60° Hydraulic hose assembly(90° )8-16650-1SC-60° 2 H=5500
10 256028020011 T B (B) 8-1.7600-1SC-60° Hydraulic hose assembly(90° )8-L7150-1SC-60° 2 H=6000
11 255029020024 B (BE ) 8-2xM16x1. 5-60° Joint 8-2XM16x1.5-60° 2

12 254127520001 3 fixedly piank 1

13 910400100006 P-4 [B|GB97. 1-8-200HV Washer GB97. 1-8-200HV 2

14 910800100001 OFFFEl-49. 5x1. 8 Oring 9.5x1.8 4

15 255042520101 U R (90° ) 8-1.500-1SC-60° —0° Hydraulic hose assembly (90° )8-1500-1SC-90° 2

16 256042510004 AN B 251100 (LH) Sideshifters (LH) 1

16 253542510001 HME M 251100 (LD) Sideshifters (LD) 1

16 256042510002 MRS 2% 8 (R ) Sideshifters (CASCADE) 1
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2930985010443 B A ¥ (hRv#E14) /DOUBLE ADDITIONAL TUBE(stand mast)

13

=
e —

A5 /N0 %if/SN i Name H&E/QrY #%¥E/Remark
1 910400200005 | KHR GBI, 1-12-200HV Big Washer GB96. 1-12-200HV 1
2 255030520022 |#145 ©22x D 13x56 Bush ®22x ® 13x56 2
3 910400100008 | *P4A[EIGBIT. 1-12-200HV washer GB97. 1-12-2001V 2
4 910400500008 H AR GBI3-12 Spring washer GB93-12 12
5 910100100056 ¥ EGB5782-M12x90-8. 8 Bolt GB5782-M12x90-8.8 2
6 255030520021 T © 110x27 (L Pulley ®110x27 4
7 256028020001 W SR (FLD) 8-1.3400-1SC-60° Hydraulic hose assembly 8-L3400-1SC-60° 2 H=2000
7 254131020010  |WiEEF R (#) 8-L3850-1SC-60° Hydraulic hose assembly 8-13850-15C-60° 2 11=2500
7 256028020002 |WiEEFBR (#) 8-1L4500-1SC-60° Hydraulic hose assembly 8-L4500-15C-60° 2 11=3000
7 256028020003 |WiIEEF R (#) 8-L4700-1SC-60° Hydraulic hose assembly 8-14700-15C-60° 2 11=3300
7 256028020004 |WiIEEF R (#) 8-L4850-1SC-60° Hydraulic hose assembly 8-14850-15C-60° 2 11=3500
7 256028020005 |WiIEEF R (#) 8-L5050-1SC-60° Hydraulic hose assenbly8-L5050-1SC-60° 2 11=3700
7 256028020006 |WiIEEF R (#) 8-L5500-1SC-60° Hydraulic hose assenbly8-L5500-1SC-60° 2 11=4000
7 256028020007 |WiIEEF R (#) 8-L5800-1SC-60° Hydraulic hose assembly 8-15800-15C-60° 2 11=4300
7 256028020008 |WiIEEF R (#) 8-15950-1SC-60° Hydraulic hose assembly 8-15950-15C-60° 2 11=4500
7 256028020000 |WiEEF R (£) 8-L6600-1SC-60° Hydraulic hose assembly 8-L6600-15C-60° 2 11=5000
7 256028020010 [UEFFAA (H) 8-L7100-1SC-60° Hydraulic hose assembly 8-L7100-15C-60° 2 11=5500
7 256028020011 WOEE S % (H) 8-L7600-1SC-60° Hydraulic hose assembly 8-L7600-1SC-60° 2 H=6000
8 255029020024 3k (BUE D) 8-2xM16x1. 5-60° Joint 8-2XM16x1.5-60° 4
9 254127520001 LR Plate 2
10 910400500006 R EIGBI3-8 Spring washer GB93-8 12
11 910200200055 14T GB70. 1-M8x16-8. 8 Screw GB70. 1-M8x16-8. 8 8
12 910400100006 |SEHfIGBIT. 1-8-200HV Washer GBO7. 1-8-200HV 4
13 255029020022 [MRE KUK (90° ) 8-13050-1SC-60° Hydraul1c Fose assemoly (90 J §-L3050-ISC- 2 1=2000
13 254127520004 [MREHUK (90° ) 8-13500-1SC-60° flydraul1c Fose assembly (90 J §-L3500-ISC= 2 H=2500
13 263028520035 [MRUE KUK (90° ) 8-14150-1SC-60° flydraul1c Fose assemoly (90 ) §-L4I50-ISC- 2 1=3000
13 253528520029 [MRUK KUK (90° ) 8-14350-1SC-60° flydraul1c Fose assemoly (90 J §-L4350-ISC~ 2 1=3300
13 255027520001 [#RE HUK (90° ) 8-14500-1SC-60° flydraul1c Fose assemoly (90" J §-L4500-ISC- 2 1=3500
13 253530520006 [#EE HUK (90° ) 8-14700-1SC-60° fydrauTic fose assemnly T90™ 7 BLAT00- TS0 2 1=3700
13 253528520033 [MRUKHUK (90° ) 8-15150-1SC-60° AydrauTic fose assemnly (9077 §Lo1o0- TS0 2 11=4000
13 256027520001 | AT 4 (90° ) 8-15450-1SC-60° flydraul1c Fose assemply (90" ) ¥-L5150~IST~ 2 H=4300
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2930985010443 B A ¥ (hRv#E14) /DOUBLE ADDITIONAL TUBE(stand mast)

A5 /N0 %if/SN i Name H&E/QrY #%¥E/Remark
13 252027520025 |RAFBUR (90° ) 8-L5600-1SC-60° AyArauTic fose assemnty (9077 §Lo000- 50 2 11=4500
13 256027520002 |/REFBUR (90° ) 8-L6250-1SC-60° HyarauTic fose assemnty T30 7§00 5t 2 11=5000
13 256027520003 V&Hﬁ%'{iﬁi (90° ) 8-L6750-1SC-60° l:i[oil"(lullc hose assembly (90 J 3-L07bU-ISC— 9 H=5500
13 256027520004 |{/RAFBUR (90° ) 8-L7250-1SC-60° fyarauTic fose assennty (9077 B0 50 2 11=6000
14 910200200059 |#4TGB70. 1-M8x30-8. 8 Bolt GB70.1-M8x30-8. 8 2
15 255028520035 BRI () Pipe clamp munting plate 4
16 255028520034 MR s B hose immobilization lump 4
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2930985010451 4L (=4 H B 148) /MAST (three stage full free)

FF5/NO /SN B Name $E/QTY &3 /Remark
1 910100300039 B2HEGB5783-M10x40-8. 8 Bolt GB5783-M10x40-8. 8 4
2 910400500007 A PEIGBI3-10 Washer GB93-10 8
3 910400100007 S B GBIT. 1-10-200HV Washer GB97. 1-10-200HV 4
4 255038020009 ke Adjustable pad 8
5 255038020008 i Adjusting sleeve 4
6 940200200005 % D 42-CD=68 Side roller®42 - CD = 68 2
7 910401300024 i P S 2 Elastic retaining ring for shaft 4
8 940200300013 HEER ®111-range=53-58 Roller ®111-range=53-58 4
8 940200300029 HEER ®111. 5-range=53-58 Roller ®111. 5-range=53-58 4
9 256844512001 M I4HRE 3600 Inner mast 3600 1
9 256844512002 454 4000 Inner mast 4000 1
9 256844512003 W IARA 4350 Inner mast 4350 1
9 256844512004 M IAEA 4500 Inner mast 4500 1
9 256844512005 N IAHERE 4700 Inner mast 4700 1
9 256844512006 M IAEA 4800 Inner mast 4800 1
9 256844512007 454 5000 Inner mast 5000 1
9 256844512008 M I14R4 5400 Inner mast 5400 1
9 256844512009 NI S 5500 Inner mast 5500 1
9 256844512010 144 6000 Inner mast 6000 1
9 256844512011 TS 6500 Inner mast 6500 1
10 256844513001 PR 3600 Middle mast 3600 1
10 256844513002 T4 4000 Middle mast 4000 1
10 256844513003 TR 4350 Middle mast 4350 1
10 256844513004 TSRS 4500 Middle mast 4500 1
10 256844513005 TSR 4700 Middle mast 4700 1
10 256844513006 SR 4800 Middle mast 4800 1
10 256844513007 T 4EEE 5000 Middle mast 5000 1
10 256844513008 TS 5400 Middle mast 5400 1
10 256844513009 T4 5500 Middle mast 5500 1
10 256844513010 PSS 6000 Middle mast 6000 1
10 256844513011 TSRS 6500 Middle mast 6500 1
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2930985010451 4L (=4 H B 148) /MAST (three stage full free)

FF5/NO /SN B Name $E/QTY £&¥E/Remark

11 910100300050 B2HEGB5783-M12x30-8. 8 Bolt GB5783-M12x30-8. 8 8

12 910400100008 T4 EIGBIT. 1-12-200HV Washer GB97. 1-12-200HV 8

13 256544002001 B D 20x D 134EA B Washer ®20x® 13 8

14 910400500008 B GBI3-12 Washer GB93-12 8

15 940200200002 {7756 D 87-CD=55 Side roller ®87-CD=55 4

16 293044511001 HMIAHEA 3600 Outer mast 3600 1 3.0-3.5T
16 293044511002 S TSRS 4000 Outer mast 4000 1 3.0-3.5T
16 293044511003 HMI5ERA 4350 Outer mast 4350 1 3.0-3.5T
16 293044511004 HM15EA 4500 Outer mast 4500 1 3.0-3.5T
16 293044511005 HMISHERA 4700 Outer mast 4700 1 3.0-3.5T
16 293044511006 HMIAHERA 4800 Outer mast 4800 1 3.0-3.5T
16 293044511007 Sh14HEA 5000 Outer mast 5000 1 3.0-3.5T
16 293044511008 HM15HEA 5400 Outer mast 5400 1 3.0-3.5T
16 293044511009 Hh15EA 5500 Outer mast 5500 1 3.0-3.5T
16 293044511010 SM15HEA 6000 Outer mast 6000 1 3.0-3.5T
16 293044511011 HM15HEA 6500 Outer mast 6500 1 3.0-3.5T
16 293144511001 SMIARS 3600 Outer mast 3600 1 2.5T
16 293144511002 AR S 4000 Outer mast 4000 1 2.5T
16 293144511003 AR S 4350 Outer mast 4350 1 2.5T
16 293144511004 HMTIZRIR S 4500 Outer mast 4500 1 2.5T
16 293144511005 SRS 4700 Outer mast 4700 1 2.5T
16 293144511006 AR S 4800 Outer mast 4800 1 2.5T
16 293144511007 AT S 5000 Outer mast 5000 1 2.5T
16 293144511008 AMTTLEEA 5400 Outer mast 5400 1 2.5T
16 293144511009 AR S 5500 Outer mast 5500 1 2.5T
16 293144511010 HMTIZRIR S 6000 Outer mast 6000 1 2.5T
16 293144511011 HMTIZRIR S 6500 Outer mast 6500 1 2.5T
17 254144020063 P Bearing bush 2

18 256844021014 A Bearing cover 2

19 910400500010 PR PEIGBI3-16 Washer GB93-16 7

20 910100200016 1 GB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8. 8 4

%5 85 T, Ft 114 T




2930985010451 4L (=4 H B 148) /MAST (three stage full free)
F5/N0 %if/SN i Name H&E/QrY #%¥E/Remark
21 255044010057 A5 Hodgh © 30x82 Axle ®30x82 4
22 910100300035 JZAECB5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 4
23 293044510001 5 Bl @ 30x110 Axle ®30x110 2
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2930985001046 X 42 (=44 5 tHI14E) /FORK ARM CARRIER (three stage full free)
FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 910200200096 B25TGB70. 1-M12x20-8. 8 Screw GB70. 1-M12x20-8. 8 1
2 910400500008 A PE GBY3-12 WasherGB93-12 1
3 910401300018 Al VE 14 161 GBB94. 1-35 Circlip GB894.1-35 6
4 940200100043 TR O 78. 80x D 35x22. 5 (418 #] Main roller @ 78.80 x ® 35 x22. 5 6
4 940200100044 R D79, 1xD35x22. 5 (§h Main roller ® 79.1 x ® 35 x22. 5 6
4 940200100039 R D79, 1xD35x22. 5 (§h Main roller ® 79.4 x ® 35 x22. 5 6
5 255038020008 e Adjusting sleeve 4
6 255038020009 ks Adjustable pad 8
7 940200200005 756 D 42-CD=68 Side roller®42 - CD = 68 2
8 910400100007 SP- 4408 GBIT7. 1-10-200HV Washer GB97. 1-10-200HV 8
9 910400500007 P EIGBI3-10 Spring washer GB93-10 8
10 910100300039 B2HEGB5783-M10x40-8. 8 Bolt GB5783 M10x40-8.8 4
11 256838013001 WXAES (R4 A h) Welding of fork rack 1 3.0-3.5T
11 256738013001 WXAES (R4 A h) Welding of fork rack 1 2.5T

%87 T, o114 W




293098500104 748 FHli i (= %4 B B/ 148) /SHORT LIFTING CYLINDER (three stage full free)

i&“

b

i

abin

\

N\

UK

255044510056

VL (M) ©75x P 50x1112 (H=6000)

JHEL (M) 75x D50x1112 (H=6000)

255044510103

VL (M) @ 75x P 50x1229  (H=6500)

JHET (M) D 75x D50x1229 (H=6500)

255098510005

A (S %4 A s RN

WSRO (S 9 E R D

05 Inc. 1.3.5.6. 13. 18

255044510124 R THBE241LH1623-45 L THEES4LH1623-45 2 H=3600
255044510044 L THEESELH1623-47 T 45 LH1623-47 2 H=4000
255044510045 L THEESELH1623-53 Lifting chain LH1623-53 2 H=4300
255044010060 L THEESELH1623-55 Lifting chain LH1623-55 2 H=4500
255044510133 L THEESELH1623-59 Lifting chain LH1623-59 2 H=4700/4800
255044510134 T 45 1LH1623-63 Lifting chain LH1623-63 2 H=5000
255044510135 AT 25 1LH1623-61 Lifting chain LH1623-61 2 H=5400/5500
255044510136 HC T 26 LH1623-71 Lifting chain LH1623-71 2 H=6000

FF5/NO /SN B Name $E/QTY £&¥E/Remark
A 256144518001 L (M) ©85x ©60x622 (H=3600) Short lifting cylinder ®85x ®60x622 (H=3600) 1 3.0-3.5T
A 256144518002 L (M) ©85x ©60x685 (H=4000) Short lifting cylinder ®85x ®60x685 (H=4000) 1
A 256144518003 L (M) D 85x P 60x748 (H=4300) Short lifting cylinder ®85x ®60x748 (H=4300) 1
A 256144518004 L (M) ©85x ®60x772 (H=4500) Short lifting cylinder ®85x®60x772 (H=4500) 1
A 256144518005 L (M) ©85x ®60x805 (H=4700) Short lifting cylinder ®85x®60x805 (H=4700) 1
A 256144518006 L (M) ©85x ®60x822 (H=4800) Short lifting cylinder ®85x®60x822 (H=4800) 1
A 256144518007 L (M) ©85x D60x879 (H=5000) Short lifting cylinder ®85x®60x879 (H=5000) 1
A 256144518008 L (M) ©85x ®60x979 (H=5400) Short lifting cylinder ®85x®60x979 (H=5400) 1
A 256144518009 L (M) ©85x ®60x995 (H=5500) Short lifting cylinder ®85x®60x995 (H=5500) 1
A 256144518010 L (M) @85x D60x1112 (H=6000) Short lifting cylinder ®85x®60x1112 (H=6000) 1
A 256144518011 L (M) ©85x D60x1229 (H=6500) Short lifting cylinder ®85x®60x1229 (H=6500) 1
A 255044510100 L (M) ©75x ©50x622 (H=3600) Short lifting cylinder ®75x®50x622 (H=3600) 1 2.5T
A 255044510050 L (M) ©75x ©50x685 (H=4000) Short lifting cylinder ®75x®50x685 (H=4000) 1
A 255044510051 L (M) ©75x ©50x748 (H=4300) Short lifting cylinder ®75x®50x748 (H=4300) 1
A 255044510052 L (M) ©75x ®50x772 (H=4500) Short lifting cylinder ®75x®50x772 (H=4500) 1
A 255044510101 L (M) ©75x ©50x805 (H=4700) Short lifting cylinder ®75x®50x805 (H=4700) 1
A 255044510053 L (M) ©75x ©50x822 (H=4800) Short lifting cylinder ®75x®50x822 (H=4800) 1
A 255044510054 VL (M) @ 75x ®50x879  (H=5000) Short lifting cylinder ®75x®50x879 (H=5000) 1
A 255044510102 L (M) ©75x ®50x979 (H=5400) Short lifting cylinder ®75x®50x979 (H=5400) 1
A 255044510055 VL (M) @ 75x ®50x995 (H=5500) Short lifting cylinder ®75x®50x995 (H=5500) 1
A
A
B
C
C
C
C
C
C
C
C
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293098500104 745 A AL (S -2 H 7 142) /SHORT LIFTING CYLINDER (three stage full free)

H»_i —26
2

e
(- 4

G

=i

A

i&“

e

FF5/NO /SN B Name $E/QTY £&¥E/Remark

C 255044510137 HCTHBE 25 1LH1623-81 Lifting chain LH1623-81 2 1=6500
1 A 5 21> ] Dust ring 50x58x6.5 1
2 A 450X 60X 3 Catch 50X60X3 1
3 A Al % & Seal ring 50X60X6 1
4 A CARES Glide sleeve 1
5 A O % 4 0 ring 74.4x3. 1 1
6 A O 2% 34 [ 0 ring 69X3.55 1
7 A AN K 5040 Bearing5040 1
— 3 8 A 5 ZEAT Piston rod 1
A fglr:"’ A 9 A ‘%VJﬁJj Circlip 1
e | Tﬂs 10 A i 2E R Piston assembly 1
L i 11 A SCAITE5x20%2. 5 Support ring 75x20x2.5 1
/:-%" (o Cx) 12 A SCAIRTHx65%3 Support ring 75x65x3 1
T = 13 A U B Seal ring 75x65x6 1
igil /g 14 A RS Valve cover 1
I ﬁii . 15 A sk Spring 1
I n/]; i 16 A 85 Valve plug 1
i gj 17 A Pt Catch |
i \?E ] 18 A O &4 0 ring D20x2. 4 1
T e 19 A AL FAERS P 12 Circlip 12 1
S ) el 2 A LTS 22 Cirelip 22 I
21 A ] Slide valve 1
22 A D, 3x15%48. 5 Spring2. 3x15x48. 5 1
23 A iRz Cylinder 1
24 A o Spacer 1
25 A N 7S F AR L B85 TME X5 Screw M5x5 1
26 910100100071 12 }£:GB5782-M16x50-8. 8 Bolt GB5782-M16x50-8. 8 1
27 910400500010 P ARPEIGBI3-16 Washer GB93-16 1
28 255043520020 PARERR Block chain plate 1
29 255043520006 sk Cylinder head 1
30 940200500001 5 41K 780 708K & 110x & 40x27 Chain wheel bearing 780708K- & 110x $ 40x27 2
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293098500104 745 A AL (S -2 H 7 142) /SHORT LIFTING CYLINDER (three stage full free)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
31 910401300020 il P 3501 14 FEI GB89A4. 1-40 Circlip GB894. 1-40 2
32 A FF 1442, 5x40 split pin2. 5x40 2
33 A LH16234 X LH1623 chain 2
34 A Ko Sk Joint 2
35 A FF 1443, 2x30 Split pin 3.2x30 2
36 A BRIIZEIMI8X1. 5 Nut M18x1.5 2
37 A BERRMI8X1. 5 Nut M18x1.5 2
38 910400500009 135 44 [ GB93- 14 Washer GB93-14 2
— 39 910100400022 B2HEGB5786-M14x1. 5x40-8. 8 Bolt GB5786-M14x1.5x40-8. 8 2
- P 41 A F i %k Joint 2
;A:P i d:q‘ 42 910400500008 13544 B GB93-12 SpringWasherGB93-12 1
< | b 43 910100400009 B2HEGB5786-M12x1. 25x25-8. 8 BoltGB5786-M12x1. 25x25-8. 8 1
'-)’;_7%_1 —3
i'_./;o
| Al
@/ﬁ
Io/“ |
e |
IS
| X i
i s
%;“ ilﬁ/+
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293098501048 EFH L (S -4 H " 142) /LIFTING CYLINDER (three stage full free)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 910100300023 B2 GB5783-M8x25-8. 8 Bolt GB5783-M8x25-8. 8 4
2 910400500007 A PEIGBI3-10 Washer GB93-10 4
3 910400100007 SP- 448 GBIT7. 1-10-200HV Washer GB97. 1-10-200HV 4
FrEFPL T l X 1 255044520099 |KRJets Rubber pad 2
L o (L S B I lo}—= 5 255044520007 |3 fde Support block 2
6 255044520098 TR Blendboard 2
o ! A H-- a0 7 256144516001 AL (L) (H=3600) Cylinder (L) ®56x®45x1174 (H=3600) 1 3.0-3.5T

¥ SESEsSs =82 7 256144516002 ML (L) (H=4000) Cylinder (L) ®56x®45x1312 (H=4000) 1
7 256144516003 ML (L) (H=4300) Cylinder (L) ®56x®45x1424 (H=4300) 1
7 256144516004 ML (L) (H=4500) Cylinder (L) ®56x®45x1474 (H=4500) 1
7 256144516005 ML (L) (H=4700) Cylinder (L) ®56x®45x1539 (H=4700) 1
7 256144516006 ML (L) (H=4800) Cylinder (L) ®56x®45x1574H=4800) 1
7 256144516007 L (L) (H=5000) Cylinder (L) ®56x®45x1617 (H=5000) 1
7 256144516008 L (L) (H=5400) Cylinder (L) ®56x®45x1717 (H=5400) 1
7 256144516009 L (L) (H=5500) Cylinder (L) ®56x®45x1751 (H=5500) 1
7 256144516010 T (L) (H=6000) Cylinder (L) ®56x®45x1884 (H=6000) 1
7 256144516011 L (L) (H=6500) Cylinder (L) ®56x®45x2017 (H=6000) 1

7 255044510104 L (L) ®50x D40x1174 Cylinder (L) ®50x®40x1174 (H=3600) 1 2.57
7 255044510004 AT (L) ©50x D 40x1312 Cylinder (L) ®50x®40x1312 (H=4000) 1
7 255044510005 L (L) ©50x D 40x1424 Cylinder (L) ®50x®40x1424 (H=4300) 1
7 255044510006 AT (L) ©50x D 40x1474 Cylinder (L) ®50x®40x1474 (H=4500) 1
7 255044510105 AT (L) ©50x D 40x1539 Cylinder (L) ®50x®40x1539 (H=4700) 1
7 255044510007 ST (L) ©50x D 40x1574 Cylinder (L) ®50x®40x1574H=4800) 1
7 255044510008 ST (L) ©50x D 40x1617 Cylinder (L) ®50x®40x1617 (H=5000) 1
7 255044510106 AT (L) ©50x D 40x1717 Cylinder (L) ®50x®40x1717 (H=5400) 1

7 255044510105 L (L) ®50x D40x1539 Cylinder (L) ®50x®40x1539 (H=4700) 1 2.57
7 255044510007 ST (L) ©50x D 40x1574 Cylinder (L) ®50x®40x1574H=4800) 1
7 255044510008 AT (L) ©50x D 40x1617 Cylinder (L) ®50x®40x1617 (H=5000) 1
7 255044510106 L (L) ®50x D40x1717 Cylinder (L) ®50x®40x1717 (H=5400) 1
7 255044510009 L (L) ®50x D40x1751 Cylinder (L) ®50x®40x1751 (H=5500) 1
7 255044510010 S (L) ©50x P 40x1884 Cylinder (L) ®50x®40x1884 (H=6000) 1
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293098501048 EFH L (S -4 H " 142) /LIFTING CYLINDER (three stage full free)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
7 255044510107 S (L) ©50x D 40x2017 Cylinder (L) ®50x®40x2017H=6500) 1
e o - - 8 910300100007 #24TM10x35-8. 8 Screw M10x35-8. 8 2
G”_‘_”D;*”G” ,c—“_ﬂ—h @1 9 941100100003 |#2£EGB6170-M10-10 Nut_GB6170-M10-10 2
i 10 910400100008 T4 PEGBYT. 1-12-200HV Washer GB97. 1-12-200HV 2
11 910400500008 A EGBI3-12 Washer GB93-12 4
o ! ey =] 12 910100400009 12 HEGB5786-M12x1. 25x25-8. 8 Bolt GB5786-M12x1. 25x25-8. 8 2
¥ wassss =88 13 A sk Joint 2
14 256144517001 T (R) (H=3600) CyRinder (R) ®56x®45x1174 (H=3600) 1 3.0-3.5T

14 256144517002 T (R) (H=4000) CyRinder (R) ®56x®45x1312 (H=4000) 1
14 256144517003 T (R) (H=4300) CyRinder (R) ®56x®45x1424 (H=4300) 1
14 256144517004 T (R) (H=4500) CyRinder (R) ®56x®45x1474 (H=4500) 1
TP 14 256144517005 T (R) (H=4700) CyRinder (R) ®56x®45x1539 (H=4700) 1
4 14 256144517006 T (R) (H=4800) CyRinder (R) ®56x®45x1574 (H=4800) 1
= 14 256144517007 T (R) (H=5000) CyRinder (R) ®56x®45x1617 (H=5000) 1
14 256144517008 T (R) (H=5400) CyRinder (R) ®56x®45x1717 (H=5400) 1
‘ 14 256144517009 T (R) (H=5500) CyRinder (R) ®56x®45x1751 (H=5500) 1
I 14 256144517010 T (R) (H=6000) CyRinder (R) ®56x®46x1884 (H=6000) 1
14 256144517011 T (R) (H=6500) CyRinder (R) ®56x®45x2017H=6000) 1

14 255044510108 L (R) (H=3600) CyRinder (R) ®50x®40x1174 (H=3600) 1 2.5T

14 255044510011 L (R) (H=4000) CyRinder (R) ®50x®40x1312 (H=4000) 1 2.57
14 255044510012 T (R) (H=4300) CyRinder (R) ®50x®40x1424 (H=4300) 1
14 255044510013 L (R) (H=4500) CyRinder (R) ®50x®40x1474 (H=4500) 1
14 255044510109 T (R) (H=4700) CyRinder (R) ®50x®40x1539H=4700) 1
14 255044510014 T (R) (H=4800) CyRinder (R) ®50x®40x1574 (H=4800) 1
14 255044510015 T (R) (H=5000) CyRinder (R) ®50x®40x1617 (H=5000) 1
14 255044510110 T (R) (H=5400) CyRinder (R) ®50x®40x1717 (H=5400) 1
14 255044510016 T (R) (H=5500) CyRinder (R) ®50x®40x1751 (H=5500) 1
14 255044510017 T (R) (H=6000) CyRinder (R) ®50x®40x1884 (H=6000) 1
14 255044510111 T (R) (H=6500) CyRinder (R) ®50x®40x2017H=6000) 1
15 910100300053 1242 GB5783-M12x45-8. 8 Bolt GB5783-M12x45-8.8 2
16 910401300020 Al I 5P 424 Bl GBB94. 1-40 Circlip GB894. 1-40 2
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293098501048 EFH L (S -4 H " 142) /LIFTING CYLINDER (three stage full free)

-3

]

6t

FF5/NO /SN B Name $E/QTY £&¥E/Remark
17 940200500005 BRI A T80T08K- b 110x d 40x27 Chain wheel bearing 780708K- & 110x b 40x27 2
18 A LH16234K 7 i LH1623chain 2
19 A FF 1442, 5x40 Split pin 2.5x40 2
20 A Ko Sk Joint 2
21 A 443, 2x40 Split pin 3.2x40 2
22 A BRI EIM20x1. 5 Nut M20x1.5 2
23 A B2ERM20x1. 5 Nut M20x1.5 2
24 A G FEFT Piston rod 1
25 A HH£40. 5x49x1.2 Adjusting bushing 40. 5x49xL2 1
26 A ML & 24x2 Circlip ¢ 24x2 1
27 A % 7K56x20x2. 5 Bearing 56x20x2. 5 1
28 A 14 F56x44x3 Catch 56x45x3 1
29 A L Seal ring 56x45x6 1
30 A T 3E Piston 1
31 A LioESS Copper bushing 1
32 A XL T4 ¢ 26. 5x2 Circlip ¢ 26.5x2 1
33 A ZEIPIR Buffer ring 1
34 A 35 24 ] Dust ring DKB45x58x7/10 1
35 A il 2 44 Seal ring 40x50x6 1
36 A SAGES] Guide bushing 1
37 A O 5% I el 0 seal ring 49.7x2.4 1
38 A YT 7K 4030 Bearing 4030 1
39 A iRz Cylinder 1
40 A [ FEHD10x26 Dowel pin D10x26 1
1 256198510003 [30-35NE B fHER L (S 4 prbieskan) 01 RITSTTATee stage Tull free Tiroing 2 L, oAsine
A 255044510134 L THES41LH1623-63 Lifting chainLH1623-63 2 H=3600
A 255044510046 L THES41LH1623-69 Lifting chainLH1623-69 2 H=4000
A 255044510138 L THEES1LH1623-73 Lifting chainLH1623-73 2 H=4350
A 255044510047 HEETHES4LH1623-75 Lifting chainLH1623-75 2 H=4500
A 255043510139 HEETHES4LH1623-79 Lifting chainLH1623-79 2 H=4700/4800
A 255044510140 HC T 25 1LH1623-85 Lifting chainLH1623-85 2 H=5000
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293098501048/ 7+l fiL (=44 H B11142) /LIFTING CYLINDER (three stage full free)
FF5/NO YA /SN B Name & /QTY &3 /Remark
A 255044510048 T E A LH1623-95 Lifting chainLH1623-95 2 H=5400/5500
B8 58 8 = A 255044510049 T4 LH1623-103 Lifting chainLH1623-103 2 H=6000
@,,A;F,n,,*;‘j,f""a—l‘ le}-— A 255044510125 T LHI623-113 Lifting chainlH1623-113 2 H=6500

-
b=

e H- - l-a-6
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2930985001049;8 72 ¢ (=24 B B11742) /LIFTING CYLINDER (three stage full free)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 910100100048 B2HEGB5782-M12x50-8. 8 Bolt GB5782-M12x50-8. 8 1
2 910400500008 B GB93-12 Spring washer gh93-12 1
3 910400100008 - #4JEGB97. 1-12-200HV Flat washer GB97.1-12-200HV 1
4 255044520096 W D 120x36 (FfLAl) Pulley ®120x36 (single slot) 1
5 255044520081 A G JE) ©20x P 13x28 Bushings (shoulder) ®20x® 13x28 1
6 255044520084 VR R R (B 15-1.1910-2SC-60 Hydraulic hose assembly 15-1.1910-2SC-60 1 H=3600
6 255044520071 R B (B 15-1.2180-25C-60° Hydraulic hose assembly 15-1.2180-2SC—-60° 1 H=4000
6 255044520072 WA B (B 15-1.2430-25C-60° Hydraulic hose assembly 15-1.2430-2SC—-60° 1 H=4350
6 255044520073 TR B (B 15-1.2530-25C-60° Hydraulic hose assembly 15-1.2530-2SC—-60° 1 H=4500
6 255044520074 WA B (B 15-1.2730-25C-60° Hydraulic hose assembly 15-1.2730-2SC—-60° 1 H=4700/4800
6 255044520075 R B (B 15-1.3015-25C-60° Hydraulic hose assembly 15-1.3015-2SC—-60° 1 H=5000
6 255044520076 TR B (B 15-1.3480-25C-60° Hydraulic hose assembly 15-1.3480-2SC—-60° 1 H=5400/5500
6 255044520077 TR B (B 15-1.3950-25C-60° Hydraulic hose assembly 15-1.3950-2SC—60° 1 H=6000
6 255044520124 WA B (B 15-14410-25C-60° Hydraulic hose assembly 15-1.4410-2SC—-60° 1 H=6500
7 A PE¥E ® 10x D 13 PE Supple pipe®10x®13 3
8 910100300022 B2 GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 3
9 910400500006 i3 H [ GB93-8 Spring washer GB93-8 5
10 910400100006 P44 [B|GB97. 1-8-200HV Flat washer GB97.1-8-200HV 5
11 255044510020 WENEIEAL Hydraulic pipe welding 1 1
12 255044520083 U B (B 15-1.530-2SC-60° Hydraulic hose assembly 15-1.530-2SC—-60° 1
13 255044020151 B3 (BUES) 12-2xM22x1. 5-60° Connector (lock bend) 12-2xM22x1.5-60° 1
14 252144519002 =3B (20Q) Tee welded (20Q) 1
15 A OFF P-4 19x2. 65 0 — inner 19x2.65 4
16 950700300002 B 3 [’ XSF-F161.-48 The speed limit valve XSF-F16L-48 1
17 252144529003 U B (B 15-1.800-2SC-60° Hydraulic hose assembly 15-1.800-2SC—-60° 1
18 255044510021 R E IR E2 Hydraulic pipe welding 2 1
19 255043520022 Pk (BUEZ) 12-M27x2-M22x1. 5 Connector (lock bend) 12-M27x2-M22x1.5 1
20 281298520001 [SF5 e Il explosion—proof valve 1
21 255044020150 VR R (L) 15-1.360-2SC-60° Hydraulic hose assembly 15-1.360-2SC-60° 1
22 255044010040 ek (=d) Connector (tee) 1
23 255044520070 R R (L) 15-1.620-2SC-60° Hydraulic hose assembly 15-1.620-2SC-60° 1
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2930985001049;8 72 ¢ (=24 B B11742) /LIFTING CYLINDER (three stage full free)

FF5/NO YA /SN B Name $E/QTY &3 /Remark

24 255023520030 3k (1) 12-2xM22x1. 5-60° Connectorl2-2xM22x1. 5-60° 1
25 255044020118 3k (=/) Connector (tee) 1
26 921600400001 FLA4x250 4 x250 tie 6
27 255044020042 FEAR clamp 4

5 28 255044020043 413 Clamp 13 6

iy

—28
||-26-27
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2930985010505 58 K B Bk %3 (=44 H 1) /SIDE SHIFTER AND PIPELINE INSTALLATION(three stage full free)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 910100100048 B2HEGB5782-M12x50-8. 8 BoltGB5782-M12x50-8. 8 1
2 910400500008 A PE GBY3-12 Washer GB93-12 1
3 910400100008 S B GBIT. 1-12-200HV Washer GB97. 1-12-200HV 2
4 255030520020 TS © 120x42 (AUR) Pulley ®120 x42 (dual slot) 1
5 255023520036 WA A (B 8-1.1800-1CS-60° Hydraulic hose assembly 8-L1800-1CS—60° 1 H=3600
5 255030520001 WA A (B 8-1.2060-10S-60° Hydraulic hose assembly 8-12060-1CS—60° 1 H=4000
5 255030520002 R B (B 8-1.2310-1CS-60° Hydraulic hose assembly 8-12310-1CS—60° 1 H=4300
5 255030520003 WA M (B 8-1.2410-10S-60° Hydraulic hose assembly 8-12410-1CS—60° 1 H=4500
5 255030520004 WA A (B 8-1.2610-10S-60° Hydraulic hose assembly 8-12610-1CS—60° 1 H=4800/4700
5 255030520005 TR A (B 8-1.2900-10S-60° Hydraulic hose assembly 8-1.2900-1CS—60° 1 H=5000
5 255030520006 TR A (B 8-1.3370-10S-60° Hydraulic hose assembly 8-13370-1CS—60° 1 H=5500/5400
5 255030520007 WA A (B 8-1.3840-10S-60° Hydraulic hose assembly 8-13840-1CS—60° 1 H=6000
5 263030520008 WA A (B 8-1.4330-10S-60° Hydraulic hose assembly 8-14330-1CS—60° 1 H=6500
6 255030520023 WEL Bushing 1
7 910100100058 B2HEGB5782-M12x100-8. 8 Bolt GB5782-M12x100-8. 8 1
8 255028520043 EEL Chain plate 1
9 255030520021 W & 110x27 (Ffkl) Pulley ¢ 110x27 2
10 255029020015 WHEE SR (E) 8-11800-1CS-60° Hydraulic hose assembly8-1.1800-1CS-60° 2 1=3600
10 255028520049 R SR (H) 8-11930-1CS-60° Hydraulic hose assembly8-1.1930-1CS-60° 2 H=4000
10 275323521007 WOE S % (H) 8-12040-1CS-60° Hydraulic hose assembly8-12040-1CS-60° 2 H=4350
10 255030520711 WOE S % (E) 8-1.2090-1CS-60° Hydraulic hose assembly8-L2090-1CS-60° 2 H=4500
10 263030520015 WOEE Sk (H) 8-1.2160-1CS-60° Hydraulic hose assembly8-L2160-1CS-60° 2 H=4800/4700
10 263030520011 WOE S (H) 8-1.2300-1CS-60° Hydraulic hose assembly8-L2300-1CS-60° 2 H=5000
10 255028520045 R B (B 8-1.2500-1CS-60° Hydraulic hose assembly8-1.2500-1CS-60° 2 H=5500/5400
10 255031020100 WOEE S % (H) 8-12750-1CS-60° Hydraulic hose assembly8-L2750-1CS-60° 2 H=6000
10 255028520050 WA A (B 8-1.2975-10S-60° Hydraulic hose assembly8-1.2975-1CS-60° 2 H=6500
11 255030520022 W ©22x D 13x56 Bush ®22x ® 13x56 1
12 910400100008 SEEABIGBIT. 1-12-200HV Washer GB97. 1-12-200HV 2
13 910300500006 I2RFGB8SY. 1-M12-10 Nut GB889. 1-M12-10 1
14 910100100072 12 HGB5782-M16x60-8. 8 Bolt GB5782-M16x60-8. 8 1
15 910400100010 S4B GBI7. 1-16-200HV Washer GB97. 1-16-200HV 1

097 T, o114 ;W




2930985010505 58 K B Bk %3 (=44 H 1) /SIDE SHIFTER AND PIPELINE INSTALLATION(three stage full free)

5 /N0

YA /SN

ki)

Name

HE/QTY

£ /Remark

16

255030520026

RIS

Pulley frame

1
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2930985010505 58 K B Bk %3 (=44 H 1) /SIDE SHIFTER AND PIPELINE INSTALLATION(three stage full free)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 910100100048 B2HEGB5782-M12x50-8. 8 BoltGB5782-M12x50-8. 8 1
2 910400500008 A PE GBY3-12 Washer GB93-12 1
3 910400100008 - #4JEGB97. 1-12-200HV Washer GB97. 1-12-200HV 2
4 255030520020 TS © 120x42 (AUR) Pulley ®120 x42 (dual slot) 1
5 255023520036 WA A (B 8-1.1800-1CS-60° Hydraulic hose assembly 8-L1800-1CS—60° 1 H=3600
5 255030520001 WA A (B 8-1.2060-10S-60° Hydraulic hose assembly 8-12060-1CS—60° 1 H=4000
5 255030520002 R B (B 8-1.2310-1CS-60° Hydraulic hose assembly 8-12310-1CS—60° 1 H=4300
5 255030520003 WA M (B 8-1.2410-10S-60° Hydraulic hose assembly 8-12410-1CS—60° 1 H=4500
5 255030520004 WA A (B 8-1.2610-10S-60° Hydraulic hose assembly 8-12610-1CS—60° 1 H=4800/4700
5 255030520005 TR A (B 8-1.2900-10S-60° Hydraulic hose assembly 8-1.2900-1CS—60° 1 H=5000
5 255030520006 TR A (B 8-1.3370-10S-60° Hydraulic hose assembly 8-13370-1CS—60° 1 H=5500/5400
5 255030520007 WA A (B 8-1.3840-10S-60° Hydraulic hose assembly 8-13840-1CS—60° 1 H=6000
5 263030520008 WA A (B 8-1.4330-10S-60° Hydraulic hose assembly 8-14330-1CS—60° 1 H=6500
6 255030520023 WEL Bushing 1
7 910100100058 B2HEGB5782-M12x100-8. 8 Bolt GB5782-M12x100-8. 8 1
8 255028520043 EEL Chain plate 1
9 255030520021 W & 110x27 (Ffkl) Pulley ¢ 110x27 2
10 255029020015 WHEE SR (E) 8-11800-1CS-60° Hydraulic hose assembly8-1.1800-1CS-60° 2 1=3600
10 255028520049 R SR (H) 8-11930-1CS-60° Hydraulic hose assembly8-1.1930-1CS-60° 2 H=4000
10 275323521007 WOE S % (H) 8-12040-1CS-60° Hydraulic hose assembly8-12040-1CS-60° 2 H=4350
10 255030520711 WOE S % (E) 8-1.2090-1CS-60° Hydraulic hose assembly8-L2090-1CS-60° 2 H=4500
10 263030520015 WOEE Sk (H) 8-1.2160-1CS-60° Hydraulic hose assembly8-L2160-1CS-60° 2 H=4800/4700
10 255028520049 WOEE S % (H) 8-11930-1CS-60° Hydraulic hose assembly8-L1930-1CS-60° 2 H=4000
10 275323521007 WOE S % (H) 8-12040-1CS-60° Hydraulic hose assembly8-12040-1CS-60° 2 H=4350
10 255030520711 WOE S % (E) 8-12090-1CS-60° Hydraulic hose assembly8-L2090-1CS-60° 2 H=4500
10 263030520015 WA A (B 8-1.2160-10S-60° Hydraulic hose assembly8-1.2160-1CS-60° 2 H=4800/4700
10 263030520011 WA A (B 8-1.2300-10S-60° Hydraulic hose assembly8-1.2300-1CS-60° 2 H=5000
10 255028520045 WHEEEK (B) 8-1.2500-1CS-60° Hydraulic hose assembly8-1.2500-1CS-60° 2 H=5500/5400
10 255031020100 A MR (B 8-1.2750-10S-60° Hydraulic hose assembly8-1.2750-1CS-60° 2 H=6000
10 255028520050 WA MR (B 8-1.2975-10S-60° Hydraulic hose assembly8-1.2975-1CS-60° 2 H=6500
11 255030520022 & ©22x D 13x56 Bush ®22x ® 13x56 1
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2930985010505 58 K B Bk %3 (=44 H 1) /SIDE SHIFTER AND PIPELINE INSTALLATION(three stage full free)

&

FF5/NO /SN B Name $E/QTY £&¥E/Remark
12 910400100008 -4 5 GB97. 1-12-200HV Washer GB97. 1-12-200HV 2
13 910300500006 B2RFGB8SY. 1-M12-10 Nut GB889. 1-M12-10 1
14 910100100072 B2HEGB5782-M16x60-8. 8 Bolt GB5782-M16x60-8. 8 1
15 910400100010 T4 EIGBIT. 1-16-200HV Washer GB97. 1-16-200HV 1
16 255030520026 A Pulley frame 1
17 910300500004 B2RFGBSSY. 1-M8-10 Nut GB889. 1-M8-10 1
18 910400100006 LA GB93-8 Washer GB93-8 5
19 910200200061 B25TGB70. 1-M8x40-8. 8 Bolt GB5783-M8x20-8.8 1
20 255028520035 R 2R Pipe press fixedly piank 2
22 255029020024 3 (B ) 8-2xM16x1. 5-60° Joint 8-2XM16x1.5-60° 2
23 910100300025 B2 GB5783-M8x35-8. 8 Bolt GB5783-M8x35-8.8 2
24 910400500006 P-4 [B|GB97. 1-8-200HV Washer GB97. 1-8-200HV 5
25 255030520019 WUEANE A2 Hydraulic steel pipe welding 2 1
26 255030520017 R SR (FD 8-1.1450-1CS-60° Hydraulic hose assembly8-1.1450-1CS-60° 2
27 255028520034 Ji A ] s e Hose fixing bloke 4
28 910200200060 12%TGBT70. 1-M8x35-8. 8 Screw GB70. 1-M8x35-8. 8 1
29 255030520018 RN A Hydraulic steel pipe welding 1
30 910800100001 OFFFEl-49. 5x1. 8 Oring 9.5x1.8 4
31 255042510004 #% 28 Spk (LH) Side shiifter assembly (LH) 1 % /optional
31 255042510001 % 25 = Al (LD) Side shiifter assembly (LD) 1 e /optional
31 255042510002 M F% 2 2 sk (R R4 Side shiifter assembly (CASCADE) 1 e /optional
32 910400200005 K HPEIGB96. 1-12-200HV Washer GB96. 1-12-200HV 2
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293098501051 X% FH ¥ ¥ (= %% 4 & th) /DOUBLE ADDITIONAL TUBE(three stage full free)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 254130520016 45 D20x D 13x43 Bush ®20x ® 13x43 1
2 255030520020 TS © 120x42 (XUR) Pulley ®120x42 1
3 910400500008 AN PE GBI3-12 WasherGB93-12 1
4 910400100008 T4 EIGBIT. 1-12-200HV Washer GB97. 1-12-200HV 1
5 910100100048 B2HEGB5782-M12x50-8. 8 Bolt GB5782-M12x50-8. 8 1
6 255023520036 R R K (L) 10-1.1800-1SC-60° Hydraulic hose assembly 10-1.1800-1SC-60° 2 H=3600
6 255030520001 RS B () 10-1.2060-1SC-60° Hydraulic hose assembly 10-1.2060-1SC-60° 2 H=4000
6 255030520002 R R K (B 10-1.2310-1SC-60° Hydraulic hose assembly 10-1.2310-1SC-60° 2 H=4350
6 255030520003 VR R (B 10-1.2410-1SC-60° Hydraulic hose assembly 10-1.2410-1SC-60° 2 H=4500
6 255030520004 R R K (B 10-1.2610-1SC-60° Hydraulic hose assembly 10-1.2610-1SC-60° 2 H=4800/4700
6 255030520005 R R K (L) 10-1.2900-1SC-60° Hydraulic hose assembly 10-1.2900-1SC-60° 2 H=5000
6 255030520006 VR R K (B 10-1.3370-1SC-60° Hydraulic hose assembly 10-1.3370-1SC-60° 2 H=5500/5400
6 255030520007 VR R K (B 10-1.3840-1SC-60° Hydraulic hose assembly 10-1.3840-1SC-60° 2 H=6000
6 263030520008 VR R (B 10-1.4330-1SC-60° Hydraulic hose assembly 10-1.4330-1SC-60° 2 H=6500
7 255030520018 WUEANE A1 Hydraulic steel pipe welding 1 1
8 255030520017 VR R K (B 10-1.1450-1SC-60° Hydraulic hose assembly 10-1.1450-1SC-60° 2
9 910400100006 24 BIGBI7. 1-8-200HV Washer GB97. 1-8-200HV 5
10 910400500006 L EIGBI3-8 WasherGB93-8 8
11 910100300022 12 GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 7
12 255030520019 WEANE A2 Hydraulic steel pipe welding 2 1
13 255023520036 RS Sk (B 10-1.1800-1SC-60° Hydraulic hose assembly 10-L1800-1SC-60° 2 H=3600
13 255028520016 WA Sk (B 10-1.1930-1SC-60° Hydraulic hose assembly 10-L1930-1SC-60° 2 H=4000
13 275323521007 RS Sk (H) 10-1.2040-1SC-60° Hydraulic hose assembly 10-L.2040-1SC-60° 2 H=4350
13 255030520711 RS Bk () 10-1.2090-1SC-60° Hydraulic hose assembly 10-L2090-1SC-60° 2 H=4500
13 263030520015 R Bk (H) 10-1.2160-1SC-60° Hydraulic hose assembly 10-L2160-1SC-60° 2 H=4800/4700
13 255028520045 VR R K (L) 10-1.2300-1SC-60° Hydraulic hose assembly 10-1.2300-1SC-60° 2 H=5000
13 281229020031 VR R R (L) 10-1.2500-1SC-60° Hydraulic hose assembly 10-1.2500-1SC-60° 2 H=5500/5400
13 254131020006 YRR SR (D) 10-1.2750-1SC-60° Hydraulic hose assembly 10-1.2750-1SC-60° 2 H=6000
13 281229020023 VR R (L) 10-1.2975-1SC-60° Hydraulic hose assembly 10-1.2975-1SC-60° 2 H=6500
14 255028520043 EEL Chain plate 1
15 255030520021 TS © 110x27 (S fd) Pulley ®110x27 4
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293098501051 X% FH ¥ ¥ (= %% 4 & th) /DOUBLE ADDITIONAL TUBE(three stage full free)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
16 910300500006 IZREGB889. 1-M12-10 Nut GB889. 1-M12-10 1
17 910400100008 T4 EIGBIT. 1-12-200HV Washer GB97. 1-12-200HV 1
18 255030520022 45 ©20x D 13x56 Bush ®20x  13x56 1
19 910100100058 B2HEGB5782-M12x100-8. 8 Bolt GB5782-M12x100-8. 8 1
20 910400200005 KA EIGBI6. 1-12-200HV Washer GB96. 1-12-200HV 2
21 910100100056 B2HEGB5782-M12x90-8. 8 Bolt GB5782-M12x90-8. 8 1
22 255029020015 VR R K (B 10-1.1560-1SC-60° Hydraulic hose assembly 10-1.1560-1SC-60° 2 H=3600
22 255028520049 R R K (B 10-1.1680-1SC-60° Hydraulic hose assembly 10-1.1680-1SC-60° 2 H=4000
22 255030520027 R R (B 10-1.1850-1SC-60° Hydraulic hose assembly 10-1.1850-1SC-60° 2 H=4350/4500
22 255028520048 VR R K (L) 10-1.1950-1SC-60° Hydraulic hose assembly 10-1.1950-1SC-60° 2 H=4800/4700
22 255030520001 R R K (L) 10-1.2060-1SC-60° Hydraulic hose assembly 10-1.2060-1SC-60° 2 H=5000
22 255028520045 T R () 10-1.2300-1SC-60° Hydraulic hose assembly 10-1.2300-1SC-60° 2 11=5400/5500
22 255031020100 T A s () 10-1.2530-1SC-60° Hydraulic hose assembly 10-L2530-1SC-60° 2 J=6000
292 255028520050 W S R () 10-1.2730-1SC-60° Hydraulic hose assembly 10-1.2730-1SC-60° 2 11=6500
23 255029020024 23k (BUE ) 8-2xM16x1. 5-60° Joint 8-2XM16x1. 5-60° 4
24 255031020006 WA S Hydraulic steel pipe welding 1
25 255031020008 iﬁmﬁﬁhﬁ(l&%“ ) 10-L1000-1SC-60° l:xt:raullc hose assembly (130 ) I[0-LI000-ISC— 9
26 255028510022 o N Excessive pipe welding 1
27 255030520001 RS Sk (H) 10-1.2060-1SC-60° Hydraulic hose assembly 10-L2060-1SC-60° 2 H=3600
27 255031020009 VR R R (L) 10-1.2340-1SC-60° Hydraulic hose assembly 10-1.2340-1SC-60° 2 H=4000
27 255031020010 VR R (L) 10-1.2590-1SC-60° Hydraulic hose assembly 10-1.2590-1SC-60° 2 H=4350
27 263028520009 YRR SR (D) 10-1.2690-1SC-60° Hydraulic hose assembly 10-1.2690-1SC-60° 2 H=4500
27 255031020012 VR R K (L) 10-1.2890-1SC-60° Hydraulic hose assembly 10-1.2890-1SC-60° 2 H=4700/4800
27 255031020013 VR R (L) 10-1.3180-1SC-60° Hydraulic hose assembly 10-1.3180-1SC-60° 2 H=5000/5400/5500
27 255031020014 VR R K (L) 10-1.3630-1SC-60° Hydraulic hose assembly 10-1.3630-1SC-60° 2 H=6000
27 281227511003 VR SR (D) 10-14300-1SC-60° Hydraulic hose assembly 10-14300-1SC-60° 2 H=6500
28 255031020004 5 H 4l D 20x70 Axle ®20x70 1
29 255031020007 T ©90x22 (Bpl) Pulley ®90x22 2
30 255031010001 R AL Pulley support welded 1 1 H>5400
30 255031010002 TR AL Pulley support welded 2 1 H<=5400
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2930985010521 4L (P4 H B 14) /MAST (two stage full free)

FF5/NO /SN B Name $E/QTY £&¥E/Remark

1 910100300039 B2HEGB5783-M10x40-8. 8 Bolt GB5783-M10x40-8. 8 4

2 910400500007 A PEIGBI3-10 Washer GB93-10 8

3 910400100007 S B GBIT. 1-10-200HV Washer GB97. 1-10-200HV 4

4 255038020009 ke Adjustable pad 8

5 255038020008 i Adjusting sleeve 4

6 940200200005 756 D 42-CD=68 Side roller®42 - CD = 68 2

7 910401300024 i P S 2 Elastic retaining ring for shaft 4

8 940200300013 HEER ®111-range=53-58 Roller ®111-range=53-58 4

8 940200300029 HEER ®111. 5-range=53-58 Roller ®111. 5-range=53-58 4

9 293043512001 M IAEA 2000 Inner mast (2000) 1 3.0-3.5T
9 293043512002 M IAHERS 2500 Inner mast 2500 1 3.0-3.5T
9 293043512003 M IAHEA 3000 Inner mast 3000 1 3.0-3.5T
9 293043512004 M IAHERS 3300 Inner mast 3300 1 3.0-3.5T
9 293043512005 M IAHERA 3500 Inner mast 3500 1 3.0-3.5T
9 293043512006 M IAHRA 3600 Inner mast 3600 1 3.0-3.5T
9 293043512007 M IAERA 3700 Inner mast 3700 1 3.0-3.5T
9 293043512008 454 4000 Inner mast 4000 1 3.0-3.5T
9 255043510027 TS 2000 Inner mast (2000) 1 2.57
9 255043510028 HITAE S 2500 Inner mast 2500 1 2.5T
9 255043510029 P2 S 3000 Inner mast 3000 1 2.5T
9 255043510030 M2 S 3300 Inner mast 3300 1 2.5T
9 255043510031 M2 S 3500 Inner mast 3500 1 2.5T
9 255043510032 M2 E 3600 Inner mast 3600 1 2.5T
9 255043510033 WIS 3700 Inner mast 3700 1 2.5T
9 255043510034 TS 4000 Tnner mast 4000 1 2.5T
10 910100300050 B2 HEGB5783-M12x30-8. 8 Bolt GB5783-M12x30-8.8 4

11 910400100008 S4B GBIT. 1-12-200HV Washer GB97. 1-12-200HV 4

12 256544002001 B D 20x D 13EA K Washer ®20x®13 4

13 910400500008 HFE L GBI3-12 Washer GB93-12 4

14 940200200002 ME R D 87-CD=55 Side roller ®87-CD=55 2

15 293043511001 SN THR S 2000 Outer mast 2000 1 3.0-3.5T
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2930985010521 4L (P4 H B 14) /MAST (two stage full free)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
15 293043511002 AN TR S 2500 Outer mast 2500 1 3.0-3.5T
15 293043511003 AMTHAES 3000 Outer mast 3000 1 3.0-3.5T
15 293043511004 SMISRS 3300 Outer mast 3300 1 3.0-3. 5T
15 293043511005 AMIHES 3500 Outer mast 3500 1 3.0-3.5T
15 293043511006 HMIAHEA 3600 Outer mast 3600 1 3.0-3.5T
15 293043511007 SMIAERA 3700 Outer mast 3700 1 3.0-3.5T
15 293043511008 SMIAHEA 4000 Outer mast 4000 1 3.0-3.5T
15 293143511001 SMIAHEA 2000 Outer mast 2000 1 2.5T
15 293143511002 HMIARA 2500 Outer mast 2500 1 2.5T
15 293143511003 HMIAHEA 3000 Outer mast 3000 1 2.5T
i 2 15 293143511004 SMIAHRA 3300 Outer mast 3300 1 2.5T
T~ 15 293143511005 SRR A 3500 Outer mast 3500 1 2.57
TN e 15 293143511006 HMIHRS 3600 Outer mast 3600 1 2.5T
; -f'('i"“k q }J\l - (g 15 293143511007 %I‘J/ﬂ'sk‘fﬁ 3700 Outer mast 3700 1 2. ?T
LA et 18 15 293143511008 HMIZRIR S 4000 Outer mast 4000 1 2.5T
o7 5 . 19 16 254144020063 B Bearing bush 2
17 256844021014 R Bearing cover 2
18 910400500010 PR ARPEIGBI3-16 Washer GB93-16 7
19 910100200016 242 GB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8. 8 4
20 255044010057 5 H 4l D 30x82 Axle ®30x82 2
21 910100300035 B2 HEGB5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 4
22 256844501001 it H A O 30x94 Axle ®30x94 2
23 255044020132 AR )T 1=0. 8 Adjusting pad t=0.8 2
23 255044020133 AR )T1=0. 5 Adjusting pad t=0.5 2
23 255044020134 PR )T 1=0. 2 Adjusting pad t=0.2 2
24 255044020131 AR Base plate 2
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293098501053 ¢ X 42 (B4 & i1 142) /FORK ARM CARRIER (two stage full free)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 253540510001 PR SUE 4 (1100x1080) Load backrest welding 1 3.0-3.5T
1 255040510001 FLHE AR LA (1040x986) Load backrest welding (1040x986) 1 2.5T
2 910100300062 12 H2GB5783-M14x30-8. 8 Bolt GB5783-M14x30-8.8 4
3 910400500009 AL PEIGBY3-14 Washer GB93-14 4
4 910400100009 SP- 4408 GBIT7. 1-14-200HV Washer GB97. 1-14-200HV 4
5 256838012001 TR G (B4 E T4 Fork carrier weldind (two stage full free) 1 3.0-3.5T
5 255038015001 TR AR (R A H T 14D Fork carrier weldind (two stage full free) 1 2.5T
6 940200100020 ®119. 2x D 55x34 Main roller & 119.2x & 55x34 6 i
6 940200100021 S D119, 6x D55x34 Main roller & 119.6x &55x34 6 e
6 940200100022 SRR D 120x © 55x34 Main roller ¢ 120x ¢ 55x34 6 e
7 910401300026 il P 3Lk 14 Bl GB89A. 1-55 Circlip GB894. 1-55 6
8 910100300042 B2HGB5783-M10x60-8. 8 Bolt GB5783-M10x60-8. 8 8
9 910400500007 A EIGBI3-10 Washer GB93-10 8
10 940200200005 7756 D 42-CD=68 Side roller @ 42 - CD = 68 4
11 255038020009 ke Adjustable pad 24
12 255038020008 i Adjusting sleeve 8

0105 7L, L1114 W




2930985010544 e i (B5 4% 4 | 11 748) /SHORT LIFTING CYLINDER (two stage full free)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
A 255043510068 JHL (M) (H=3000) Cylinder (M) ®85xP60x772 (H=3000) 1 f%/Inc. 1-25
A 255043510066 JHL (M) (H=2000) Cylinder (M) ®85xd60x522 (H=2000) 1
A 255043510067 T (M) (H=2500) Cylinder (M) ®85x®60x647 (H=2500) 1
A 255043510069 JHEL (M) (H=3300) Cylinder (M) ®85xd60x847 (H=3300) 1
A 255043510070 ML (M) (H=3500) Cylinder (M) ®85xP60x897 (H=3500) 1
i A 255043510071 ML (M) (H=3600) Cylinder (M) ®85xP60x922 (H=3600) 1
A 255043510072 YL () (H=3700) Cylinder (M) ®85x®60x947 (H=3700) 1
A 255043510073 JHEL (M) (H=4000) Cylinder (M) ®85x®60x1047 (H=4000) 1
B 255098510004 R, (— Z4 4 1 E AL edl“lj,li\b (two stage Tull Tree middIe 1 L ’)EL;aL e
C 256143514001 HETHES41LH1634-39 LH1634-39 2 H=2000
C 256143514002 ETHEES41LH1634-49 Lifting chain LH1634-49 2 H=2500
C 254043510055 ETHES41LH1634-57 Lifting chain LH1634-57 2 H=3000
C 263043510059 HETHEES41LH1634-63 Lifting chain LH1634-63 2 H=3300
C 254043510057 ETHEES41LH1634-67 Lifting chain LH1634-67 2 H=3500
C 254044010054 ETHES41LH1634-61 Lifting chain LH1634-61 2 H=3600
3 C 254044010054 L THEES41LH1634-61 Lifting chain LH1634-61 2 H=3700
C 256144014001 L THES41LH1634-69 Lifting chain LH1634-69 2 H=4000
1 A iR Dust ring 60x74x8/11 1
2 A 60X 70X 3 Catch 60X70X3 1
3 A il FH % 4 1 Seal ring 60X70X6 1
4 A SAGES] Guide sleeve 1
5 A O 2% 34 [ 0 ring 84.4x3. 1 1
6 A O 2% 34 [ 0 ring 77.5X3.55 1
7 A AN il AK6035 Bearing 6035 1
8 A 5 FEFT Piston rod 1
9 A LR Circlip 1
10 A W R Piston assembly 1
11 A % A& FRD85x20x2. 5 Back up ring D85x20x2.5 1
12 A 4 885x70x3 Circlip 85x70x3 1
13 A 3 Seal ring 85x70x9 1
14 A 9= Valve bushing 1
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2930985010544 e i (B5 4% 4 | 11 748) /SHORT LIFTING CYLINDER (two stage full free)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
15 A P Spring 1
16 A [ Valve plug 1
17 A EETaE Catch 1
18 A O 4} 1] 0 ring D15.8x2. 4 1
19 A 418 & 12 Circlip $12 1
i 20 A 2418 b 22 Circlip 22 1
21 A b Slide valve 1
22 A ik Spring 1
23 A (RN Cylinder 1
24 A 290 Spacer 1
25 A H2ETM5x5 Screw M5x5 1
26 910100100071 1242 GB5782-M16x50-8. 8 Bolt GB5782-M16x50-8. 8 1
27 910400500010 P EIGBI3-16 Washer GB93-16 1
28 255043520020 PHBER Chain plate 1
29 255043520006 fil 3k Cylinder head 1
3 30 940200500001 R T80708K- & 110x & 40x27 Chain wheel bearing 780708K- ¢ 110x ¢ 40x27 1
31 910401300020 | Hhifi#1EEIGB8I4. 1-40 Circlip GB894. 1-40 1
32 A JF 12, 5x40 Split pin. 5x40 2
33 A LH16234R 2\ 5 LH1623 chain 2
34 A K4 Sk Joint 2
35 A FFE143. 2x30 Split pin 3.2x30 2
36 A ERIEUEEIMI8x1. 5 Nut M18x1.5 2
37 A B2RFMI8x1. 5 Nut M18x1.5 2
38 910400500009 L3 2 B GBY3-14 Washer GB93-14 2
39 910100400022 B2 HEGB5786-M14x1. 5x40-8. 8 Bolt GB5786-M14x1.5x40-8. 8 2
40 A Fl ek Joint 2
41 910400500008 i H B GBY3-12 SpringWasherGB93-12 1
42 910100400009 IHEGB5786-M12x1. 25x25-8. 8 BoltGB5786-M12x1. 25x25-8. 8 1
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2930985010557+ il (B %4 5 811 14%) /LIFTING CYLINDER (two stage

full free)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
R A 255043510040 JHiEL (L) (H=2000) Cylinder (L) ®50xP40x940 (H=2000) 1 4 /Inc. 1-21
%w} A A 255043510041 L (L) (H=2500) Cylinder (L) ®50x®40x1190 (H=2500) 1
A 255043510042 T (L) (H=3000) Cylinder (L) ®50x®40x1440 (H=3000) 1
/Q A 255043510043 L (L) (H=3300) Cylinder (L) ®50x®40x1590 (H=3300) 1
A 255043510044 L (L) (H=3500) Cylinder (L) ®50x®40x1690 (H=3500) 1
z/; A 255043510045 L (L) (H=3600) Cylinder (L) ®50x®40x1740 (H=3600) 1
A 255043510046 T (L) (H=3700) Cylinder (L) ®50x®40x1790 (H=3700) 1
§ ;12 A 255043510047 T (L) (H=4000) Cylinder (L) ®50x®40x1890 (H=4000) 1
13 B 255043510053 WL (R) (H=2000) Cylinder (R) ®50x®40x940 (H=2000) 1 4035/ Inc. 4-21. 24

?\1'; B 255043510054 WL (R) (H=2500) Cylinder (R) ®50x®40x1190 (H=2500) 1
?\16 ) B 255043510055 WL (R) (H=3000) Cylinder (R) ®50x®40x1440 (H=3000) 1
o 17 B 255043510056 WL (R) (H=3300) Cylinder (R) ®50x®40x1590 (H=3300) 1
7 B 255043510057 WL (R) (H=3500) Cylinder (R) ®50x®40x1690 (H=3500) 1
B 255043510058 VL (R) (H=3600) Cylinder (R) ®50x®40x1740 (H=3600) 1
B 255043510059 WL (R) (H=3700) Cylinder (R) ®50x®40x1790 (H=3700) 1
B 255043510060 VL (R) (H=4000) Cylinder (R) ®50x®40x1890 (H=4000) 1

\é C 255098510002 | SIS T (L (g0 4 1 i THED >eal Kats two stage Tull Tree T1TTing 2 |ff/ine. 2.12.13.15
C 1 A FEERERT Connecting rod 1
5\9 4\% —in 2 A 073 5 B 0 ring 26x2.4 1
B;;)‘ } io\z i 3 A T KE FEFT B K Piston rod assembly 1
;/e 5\9 ET\Q i 4 A s Adjusting bushing 2
- ol =] 5 a EE Piston 2
1&’4 ﬁ i ‘b\ﬁ i 6 A PR 7S A T ity 5 [ MR T MA x 6 ScrewM4x6 2
e 5/! w0l [ 7 A HIL2 158 b 18 Circlip ¢18 2
:1‘ 19 10’4 2&;/18 8 A GRS Copper bushing 2
LW gg ey 13 9 A W Spring 2
] 10 A LEPPAZE Buffer plunger 2
B — 11 A X A& IR50x45x15 Supporting ring 50x45x15 2
12 A 357 24 & Dust ring DKB40x52x7/10 2
13 A il 2 1) Seal ring 40x50x6 2
14 A CAES Guide bushing 2
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2930985010558yl fir (B4 H 811 142) /LIFTING CYLINDER (two stage full free)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
I 15 A 0% 5 4} 18] 0 ring 49. 7x2. 4 2
& A 16 A 54030 Bearing 4030 2
B 17 A AREN Cylinder 2
/@ S h— 18 A (B F:4410x26 Dowel pinl0x26 2
/: 22/ﬂ 19 910400100008 P2 [EIGBYT. 1-12-200HV Washer GB97. 1-12-200HV 2
23/' 20 910400500008 135 44 [ GB93-12 Washer GB93-12 2
y - = %12 21 910100400009 B2HEGB5786-M12x1. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8. 8 2
9\15 24,' }i 22 910100400029 B2 HEGB5786-M16x1. 5x40-8. 8 Bolt GB5786-M16x1.5x40-8. 8 2
}4 Oy5 23 910400500010 35 £ [l GBI3-16 Washer GB93-16 2
?\‘15 ?\15 24 A A REZERT B R Plunger rod assembly 1
O A
Q@ 17
17
,C
> Io\ |
i I | 21
/" | I I
- e || Tw
1 1
— 3 Y
1 | |
10—J ‘ i‘b\wsi
PR N
19 4 PN
| -
1 :1‘ 20 1 Zq
5 2 e
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2930985010567+ 1% (B4 H 811 142) /LIFTING CYLINDER (two stage full free)

(Ce

A
SO
N

(

- —-EIL%\

-0

FF5/NO /SN B Name $E/QTY £&¥E/Remark

1 255043529001 ek (BiE25) 12-2xM22x1. 5-60° Joint 12-2xM22x1. 5-60° 1

2 255043520009 RSN E A L=760 Rise steel pipe L=760 1 H=2000

2 255043520010 WEANEIREA1=1010 Rise steel pipe L=1010 1 H=2500

2 255043520011 RSN A L=1300 Rise steel pipe L=1300 1 H=3000

2 255043520012 RSN A L=1460 Hydraulic pipe 1=1460 1 H=3300

2 255043520013 RN EIEAL=1610 Hydraulic pipe L=1610 1 H=3500,/3600/3700
2 255043520014 A A 1=1850 Hydraulic pipe [=1850 1 H=4000

3 255044020119 VR R (L) 13-1.395-2SC-60° Hydraulic hose assembly 13-1.395-2SC-60° 1

4 255043520022 3k (BUE D) 2-M27x2-M22x1. 5 Joint 2-M27x2-M22x1. 5 1

5 255044010040 ek (=i@) Joint 1

6 950700300002 ¥ 33 [ XSF-F 16148 Speed limit valveXSF-F161-48 1

7 263044020037 WUE R SRk () 15-1L.800-2SC—60° Hydraulic hose assembly (E)15-1.800-2SC-60° 1
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293098501057 2 FiHHn % (544 | 1 1748) /PIPELINEINSTALLATION (two stage full free)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 910400100006 T4 EIGBIT. 1-8-200HV Washer GB97. 1-8-200HV 11
2 910400500006 i B GB93-8 Washer GB93-8 11
3 910200200057 B24TGB70. 1-M8x20-8. 8 Screw GB70. 1-M8x20-8. 8 7
4 255028510001 S FHEAL=670 Groove welding L=670 1 H=2000
4 255028510002 SRR AL=840 Groove welding L=840 1 H=2500
4 255028510003 A SRR A1-1090 Groove welding 1=1090 1 H=3000
4 255028510004 Hh G R 511240 Groove welding [=1240 1 H=3300/3500
4 255028510005 A SRR A 1=1390 Groove welding 1=1390 1 H=3600/3700
4 255028510006 Hh SRR A 11640 Groove welding 1=1640 1 H=4000
5 910300500003 B2RFGBSSY. 1-M6-10 Nut  GB889. 1-M6-10 2
6 910200200046 B25TGB70. 1-M6x60-8. 8 Screw GB70. 1-M6x60-8. 8 2
7 910100300025 B2 GB5783-M8x35-8. 8 Bolt GB5783-M8x35-8.8 4
8 255028520035 R () Pipe press fixedly piank 1
9 255028520034 TR A ] o B Hose fixing bloke 2
10 252030520016 WA M (B 8-1.2220-1SC-60° Hydraulic hose assembly 8-12220-1SC-60° 2 H=2000
10 254130520009 WA A (B 8-1.2470-1SC-60° Hydraulic hose assembly 8-12470-1SC-60° 2 H=2500
10 263028520010 WA M (B 8-1.2940-1SC-60° Hydraulic hose assembly 8-12940-1SC-60° 2 H=3000
10 255030520013 WHEE SR (E) 8-13180-1SC-60° Hydraulic hose assembly 8-L3180-1SC-60° 2 1=3300/3500
10 254128520039 WUER MR (B 8-1.3250-1SC-60° Hydraulic hose assembly 8-13250-1SC-60° 2 H=3600/3700
10 255028520059 WOEE S (H) 8-13600-1SC-60° Hydraulic hose assembly 8-L3600-1SC-60° 2 H=4000
11 255028510022 o N Transition steel pipe 1
12 255028520008 R Sk (H) 10-1.1030-1SC-60° Hydraulic hose assemblyl0-L1030-1SC-60° 2 H=2000
12 255028520009 R4S Sk (B 10-1.1280-1SC-60° Hydraulic hose assembly10-L1280-1SC-60° 2 H=2500
12 255028520010 WA Sk (B 10-1.1470-1SC-60° Hydraulic hose assembly10-L1470-1SC-60° 2 H=3000
12 255028520011 WA Sk (H) 10-1.1620-1SC-60° Hydraulic hose assemblyl10-L1620-1SC-60° 2 H=3300
12 255028520012 VR R (L) 10-1.1730-1SC-60° Hydraulic hose assemblyl10-L1730-1SC-60° 2 H=3500
12 255028520013 VR R (L) 10-1.1550-1SC-60° Hydraulic hose assemblyl10-L1550-1SC-60° 2 H=3600/3700
12 255028520015 VR S (D) 10-L1770-1SC-60° Hydraulic hose assemblyl0-L1770-1SC-60° 2 H=4000
13 255029020024 ek (BliE D) 8-2xM16x1. 5-60° Joint 8-2XM16x1.5-60° 2
14 255028510011 N SRR S L=530 Groove welding L=530 1
14 255028510012 N S AR 5 L=650 Groove welding L=650 1
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293098501057 2 FiHHn % (544 | 1 1748) /PIPELINEINSTALLATION (two stage full free)

e

&>
S
s

: G

5 /N0 SRAS/SN B Name HE/QTY
14 255028510013 W FAEIE A 1L=780 Groove welding L=780 1
14 255028510014 NSRS L=870 Groove welding L=870 1
14 255028510015 NSRS L=930 Groove welding L=930 1
14 255028510016 P SRR 1=1030 Groove welding 1L=1030 1
15 910300500006 B2RFGB8SY. 1-M12-10 Nut  GB889. 1-M12-10 1
16 255028520043 EEL board 1
17 255030520021 TS © 110x27 (S fl) Pulley ®110x27 4
18 910100100058 B2HEGB5782-M12x100-8. 8 Bolt GB5782-M12x100-8. 8 1
19 255030520026 W AUA Pulley frame 1
20 910400100006 T2 [E|GBYT. 1-8-200HV Washer GB97. 1-8-200HV 10
21 255042520101 |WURE A (90° ) 10-1500-1SC-60° ~0° Hydraulic Fose assemply (90" JIU-L500-ISCT60 2
22 910800100001 OJFE-149. 5x1. 8 Oring 9.5x1.8 2
23 255042510004 7% 2% ERk (LH) Side shiifter assembly (LH) 1

255042510001

WIS &5 &% (LD)

Side shiifter assembly(LD)

255042510002

RS A5 5 CR IR

Side shiifter assembly (CASCADE)
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293098501058X B Hn 4 (B4t 4 | 1 748) /PIPELINEINSTALLATION (two stage full free)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
1 255029010001 S FHEEAL=670 Groove welding L=670 1 H=2000
1 255029010002 SRR AL=840 Groove welding 1=840 1 H=2500
1 255029010003 Hh SR A1-1090 Groove welding L=1090 1 H=3000
1 255029010004 HhGAEEAL=1240 Groove welding L=1240 1 H=3300/3500
1 255029010005 A SRR A 11390 Groove welding 1=1390 1 H=3600/3700
1 255029010006 SRR A 1=1640 Groove welding 1.=1640 1 H=4000
2 910400100006 S FE GBYT. 1-8-200HV Washer GB97. 1-8-200HV 10
3 910400500006 LA GB93-8 Washer GB93-8 13
4 910200200057 24T GB70. 1-M8x20-8. 8 Screw GB70. 1-M8x20-8. 8 13
5 910300500003 12 BEGBSSY. 1-M6-10 Nut  GB889. 1-M6-10 3
6 910200200046 24T GB70. 1-M6x60-8. 8 Screw GB70. 1-M6x60-8. 8 3
7 255029020024 3 (B ) 8-2xM16x1. 5-60° Joint 8-2xM16x1. 5-60° 4
8 910100300025 1242 0B5783-M8x35-8. 8 Bolt GB5783-M8x35-8. 8 4
9 284023520003 |WUEEF R (90° ) 8-12500-1SC-60° AyArauTic Mose assemnly (907 §LZ000- TS0 2 11=2000
9 255028520042 |WUIEF R (90° ) 8-12800-1SC-60° fydrauTic fose assemnly (907 §LZ800- TS0 2 11=2500
9 252028520022 |WUIEF R (90° ) 8-13250-1SC-60° fydrauTic fose assemnly (907 B350 TS0 2 11=3000
9 252030520003 | AR (90° ) 8-13470-1SC-60° fydrauTic fose assemnly (9077 B L0 TS0 2 11=3300/3500
9 255029020022 |[MFEAF BIR (90° ) 8-1.3550-1SC-60° flydrauTTe nose assemnly (90~ ) 813550~ T5C-00 2 1=3600/3700
9 252030520014 |UE R (90° ) 8-13900-1SC-60° HydraulIc Fose assemoly (90 ) §-L3500-ISC- 2 1=4000
10 910300500006 JEREGBS89. 1-M12-10 Nut GB889. 1-M12-10 1
11 255028520043 =3 board 1
12 255030520021 TS O 110x27 (Sfl) Pulley ®110x27 4
13 910100100058 12 HEGB5782-M12x100-8. 8 Bolt GB5782-M12x100-8.8 1
14 910100300054 12 HEGB5783-M12x50-8. 8 Bolt GB5783-M12x50-8. 8 2
15 910400200005 K PEIGBIG. 1-12-200HV Washer GB96. 1-12-200HV 2
16 255030520026 W AA Pulley frame 1
17 255029010008 N SR AL=530 Groove welding L=530 1 H=2000
17 255029010009 N SRR A1=650 Groove welding L=650 1 H=2500
17 255029010010 N SRR SL=780 Groove welding L=780 1 H=3000
17 255029010011 N SRR SL=870 Groove welding L=870 1 H=3300/3500
17 255029010012 N SR 5 1=930 Groove welding 1=930 1 H=3600/3700
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29309850 1058% B0 B ¥ (B4t 4 H B9 1J48) /PIPELINEINSTALLATION

(two stage full free)

FF5/NO /SN B Name $E/QTY £&¥E/Remark
17 255029010013 A SRR A 1=1030 Groove welding [=1030 1 1=4000
18 255029020009 WEE SR (HD 8-1.820-1SC-60° Hydraulic hose assembly 8-1.820-1SC-60° 2 H=2000
18 255029020010 WEE SR (H) 8-11070-1SC-60° Hydraulic hose assembly 8-L1070-1SC-60° 2 H=2500
18 255029020011 WEE B (H) 8-11260-1SC-60° Hydraulic hose assembly 8-L1260-1SC-60° 2 H=3000
18 255029020012 TR B (HD 8-1.1410-1SC-60° Hydraulic hose assembly 8-L1410-1SC-60° 2 H=3300
18 255029020013 TR B (HD 8-11510-1SC-60° Hydraulic hose assembly 8-L1510-1SC-60° 2 H=3500
18 255029020014 R R (H) 8-1.1340-1SC-60° Hydraulic hose assembly 8-11340-1SC-60° 2 H=3600/3700
18 255029020015 TR B (HD 8-11560-1SC-60° Hydraulic hose assembly 8-L1560-1SC—-60° 2 H=4000
19 255028510022 T Transition steel pipe 1
20 252030520016 TR B (FD 8-1.2220-1SC-60° Hydraulic hose assembly 8-12220-1SC-60° 2 H=2000
20 254130520009 TR B (FD 8-1.2470-1SC-60° Hydraulic hose assembly 8-12470-1SC-60° 2 H=2500
20 263028520010 WHEE SR (B) 8-12940-1SC-60° Hydraulic hose assembly 8-1.2940-1SC-60° 2 H=3000
20 255030520013 WUER MR (B 8-1L3180-1SC-60° Hydraulic hose assembly 8-L3180-1SC-60° 2 H=3300/3500
20 254128520039 WHEE SR (B) 8-13250-1SC-60° Hydraulic hose assembly 8-13250-1SC-60° 2 11=3600/3700
20 255028520059 WHEE SR (B) 8-13600-1SC-60° Hydraulic hose assembly 8-13600-1SC-60° 2 H=4000
21 255028520035 AR () Pipe press fixedly piank 2
22 255028520034 e [l s B Hose fixing bloke 4
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